FORWARD CONTROL |
| PARTS LIST

FC-150 FC-170

v KAISER Jeep CORPORATION

MW-1173

e T P AN I T < e S T £l s s e i Sl 0L e




tFORWARD CONTROL

@

VEHICLES

PARTS LIST

FC-150 — (4-WD)
TRUCK — CAB — 81” WB

FC-170 — (4-WD)
TRUCK — CAB — 103" WB

Issued November 1964

This illustrated Parts List cancels and
supersedes all previous Parts Lists and
Supplements on Foward Control Vehicles.

KAISER Jeep CORPORATION - TOLEDO 1, OHIO

WORLD'S LARGEST AND MOST EXPERIENCED
MANUFACTURER OF 4-WHEEL DRIVE VEMICLES

DISTRIBUTED BY:
KAISER JoOp SALES CORPORATION + TOLEDOD 1, OHIO
KAISER Joop INTERNATIONAL CORPORATION - TOLEDO 1, OHIO
KaISER Jowp OVERSEAS S5 A. - ZUG, SWITZIERLAND
WILLYS OF CANADA, LTD. « WINDSOR, ONTARIO

Subject Group Page
Eﬁ%&tmn i
Group Index i
Engine 10] 1
Clutch 1|39
Fuel System 1244
Exhaust System 13|55
Cooling System 14| 58
Electrical 15| 63
Instruments 16| 86
Transmission 17| 88
Transfer Case 18102
Propeller Shaft 19 | 114
Front Axle 20 | 118
Rear Axle 21131
Steering 23 |140
Brakes 24 (149
Wheels 25163
Frame 26 (166
Springs 27 (174
Bumpers 28 (184
Fenders 29185
Body 31,187
Tools 32209
o fene 35018
Alphabetical Index 234
[ Numerical Index 254

KAISER JEEFP CORPORATION

t
!! COPYRIGHT 1964
1

PRINTED IN U.S5.A.




GENERAL
INFORMA TION FORWARD CONTROL VEHICLES PARTS LIST

GENERAL INFORMATION

This parts list covers serviceable items for Models FC-150 with 4-cylinder ‘‘F’’ Head Engine and
FC-170 with 6-cylinder /L’ Head Engine,

Group Index: Following the General Information pages, this Index lists each major group and its
sub-group,

Numberical Index: Located at the back of the book, this Index lists part numbers in sequence followed
by description, group and sub-group numbersg,

Alphabetical Index: At the back of the book, just ahead of the Numerical Index, the Alphabetical
Index lists items by name. Item names are arranged alphabetically followed by group and sub-group
numbers.

Abbreviations: Follows Group Index,

fllustrations: Illustrations bear a figure number and caption, and a legend Indicating reference
number, description and group and sub-group numbers.

Standard Parts: These are listed in the Alphabetical Index in Sequence according to size asg well
as the Numerical Index by part number sequence. The purpose for which the parts are required is
shown in the group listing, inset under the item with which they are used or attached.

Engine Sevial Number Location: Engine Serial number on the *F» Head Engine (FC-150) is
stamped on top water pump boss at upper front end of cylinder block, and ‘‘L’’ Head Engine (FC-170)
is located near left front corner of cylinder block above generator,

Chassis Serial Numbey Location: Chassis Serial number plate is installed on the wheel housing,
passenger side,

Paint and Trim Option Plate: All vehicles have a “Paint & Trim Option Plate’’ affixed to the
wheel housing, passenger side. This option plate should be utilized to determine body interior color
and listed on all orders for trim parts. Current body interiors are broken-down as follows:

Sylvan Green Nordic Blue Amber
196 197 198

Undersize Bearings and/or Oversize Pistons: The Bearing and/or Piston size are denoted by the
letter stamped after the engine serial number,

Letter “A” . (10,001A) indicates 010" undersize main and
connecting rod bearings

Letter “B” . (10,001B) indicates .010" oversize pistons

Letters ““AB’ . (10,001AB) indicates .010" undersize main
and rod bearings and .010" oversize pistons

Page |

M i



C

e e e i o w

GENERAL
FORWARD CONTROL VEHICLES PARTS LIST  INFORMATION

DOMESTIC PARTS ORDERING INFORMATION

Using standard order forms Dealers are to place written parts orders with the Region or Distributor
under whom they are franchised.

Orders are to be prepared in duplicate -- original to be submitted -- duplicate to be retained for
record.

Do not order parts in a letter,
Do not discuss parts in a letter treating on any other subject.

Parts positively must be ordered by part number and by name in full as shown in the latest cor-
rected price list, If similar parts are used on both the right and left-hand sides of a vehicle, specify
which side the new part or parts are for, as a number of parts made for right and left sides are not
interchangeable.

When ordering parts by telegram or phone, BE SURE the message is prepaid, and confirm by
regular order through mail, bearing notation “CONFIRMATION WIRE OR PHONE ORDER

DATE , av v d v o v @is s v a s g daom s ea s ale snassi 5

When differential gears are ordered, care should be exercised to specify gear ratio and the number
of teeth in both drive and pinion gears.

THE SERIAL NUMBER AND MODEL OF VEHICLE MUST BE LISTED ON ALL DEADLINE
ORDERS., DEADLINE ORDERS FOR ENGINE PARTS SHOULD ALSO INCLUDE THE ENGINE

SERIAL NUMBER.

All orders for trim or trimmed parts must be accompanied by a sample or samples of the material
ordered, and must also include the vehicle serial number and trim option number (where available)
of the vehicle for which the parts are being ordered.

We assume no responsibility for errors in color specification due to incorrect trim code numbers
supplied. We cannot accept cancellation of orders for trim or trimmed parts after they are placed,
and these parts cannot be returned for credit.

Occasionally, vehicles are special-built to meet specific operating requirements. It is planned that
future production vehicles built on special order will be equipped with a Special Sales Order Plate,
affixed to the Forward Control Models on the wheel housing, passenger side,

When ordering replacement parts for such vehicles the Special Sales Order Number, together with
the Vehicle Serial Number and Engine Number, should be included on the parts order.

Order in unit package quantities shown in price list whenever possible.

State definite shipping instructions in space provided on order form on other than scheduled stock
orders -- Express, Air Express, Parcel Post, or Freight, Unless designated, shipment will be made
by Motor Freight or Parcel Post at Regions or Distributor’s discretion.

All shipments are properly packed and in good order when delivered to the transportation company.
Region or Distributor responsibility ends with such delivery.

When a damaged shipment is received, claims should be filed immediately against the carrier
making delivery. All claims for shortages or errors in packing must be made to the Region or
Distributor within ten (10) days from receipt of shipment and must be accompanied by the original
packing slip with proper notation of damage or shortage signed by the transportation company at
destination,

TRANSPORTATION CHARGES

Region or Distributor will ship all parts to Dealers with transportation charges collect if by Ex-
press, Air Express, Air Freight, or Bus,

TERMS
Terms of payment shall be those currently in effect between Region or Distributor and Dealer.

Page Il



GROUP

INDEX FORWORD CONTROL VEHICLES PARTS LIST
GROUP 10 - ENGINE GROUP 15 - ELECTRICAL (Cont’d.)
-01  Engine -01A Alternator
-02  Cylinder Block -02  Starting Motor
-02A Cylinder Head -03 Distributor
-03  Crankshaft -04  Voltage Regulator
=04 Crankshaft Bearings -05 Coil and Attaching Parts
-05  Connecting Rods and Bearings -06  Spark Plug and Wires
-06 Piston and Pins -07T  Body and Chassis Wiring .
-07  Piston Rings -09  Headlights T
-08  Valves, Valve Guides and Springs -09A Parking Lights
-09  Valve Tappets -09B Tail and Stop Lights
-09A Valve Rocker Arms and Push Rods -09D Dome Light i
-10  Valve Spring Cover -09G Directional Signal & 4-Way Flasher J
-10A Rocker Arm Cover -11  Instrument Pane] & Speedometer Light
=11  Camshaft and Timing Gears -12  Dimmer Switch - Headlight
-12  Timing Gear Cover -12A Lighting Switch
-13  Oil Pump -13A Ignition and Starter Switch
-14  0il Pan -14  Stop Light Switch
-15  0il Float -17  Horn and Bracket
-16  Oil Filler Tube and Level Indicator -17A Horn Button and Wiring
-16A Oil Filter -18  Battery Tray
-17  0Oil Distribution -18A Battery Cables
-18  Crankcase Ventilator
-19  Manifold GROUP 16 - INSTRUMENTS
-21  Flywheel and Ring Gear -01 Instruments o
-22  Flywheel Housing -04  Speedometer 3 ;
-23  Engine Mounting
GROUP 17 - TRANSMISSION
GROUP 11 - CLUTCH -01 Transmission
-01  Clutch Assembly -02 Main Drive Gear
-02  Clutch Control Parts -03  Main Shaft and Gears
=03  Clutch Pedal -04 Reverse Idler Gear
-05 Countershaft
GROUP 12 - FUEL SYSTEM -07 Remote Control - L.H.D.
-01  Fuel Tank -09  Speedometer Gears
-02  Fuel Gauge
-03  Fuel and Vacuum Lines GROUP 18 - TRANSFER CASE
-04 Carburetor -01  Transfer Case Assembly
-05 Air Cleaner -02 Transfer Case .
-06  Choke Control -03 Drive Gear J
-08  Accelerator and Linkage -04 Gears, Shafts and Bearings
-09  Fuel Pump -05 Intermediate Gear, Shaft & Bearing
-06 Shift Lever and Parts, L.H.D.
GROUP 13 - EXHAUST SYSTEM -07 Shift Rods
-01 Exhaust -08 Transfer Case Mounting Parts
GROUP 14 - COOLING SYSTEM GROUP 19 - PROPELLER SHAFT
-01 Radiator -01  Propeller Shaft ——
-02 Radiator Hose -02  Universal Joints
-04 Water Pump
=05 Fan, Fan Pulley and Belt GROUP 20 - FRONT AXLE
-06 Thermostat -01  Front Axle
-02 Housing
GROUP 15 - ELECTRICAL -03 Différential
-01 Generator -04  Pinion Bearings

Page llI



t

GROUP

FORWORD CONTROL VEHICLES PARTS LIST INDEX

GROUP INDEX (Cont'd)

GROUP 20 - FRONT AXLE (Cont’d.)
-05 Universal Joints
-06 Steering Knuckle and Spindle
-07 King Pin and Drive Flange

GROUP 21 - REAR AXLE
-01 Rear Axle
-02 Housing
-03 Differential
-04 Pinion Bearings
-05 Axle Shafts

GROUP 23 - STEERING
-01 Tie Rod and Bell Crank
-01A Steering Connecting Rod
-02 Steering Gear Assembly

GROUP 24 - BRAKES
-01 Hand Brake
=02 Wheel Brakes
-03 Shoes and Lining - Wheel Brakes
-04 Wheel Brake Mechanism
-05 Cylinder, Wheel Brake
-06 Master Cylinder - Brake
-07 Brake Tubes
-08 Pedal Brake

GROUP 25 - WHEELS
=01 Wheels & Attaching Parts
=02 Hubs, Drums & Hub Caps
-03 Wheel Bearings & Seals

GROUP 26 - FRAME

-01 Frame
-03 Pintle Hook
-04 Draw Bar

GROUP 27 - SPRINGS
-01 Front Springs
-02 Rear Springs
-03 Spring Attaching Parts
-04 Shock Absorber
-05 Stabilizer Bar

GROUP 28 - BUMPERS
-01 Bumpers, Front and Rear

GROUP 29 - FENDERS
-01 Front Fender
-02 Rear Fender

GROUP 31 - BODY
-01 Body Assembly
-02 Body Hold Down - Att. Parts

GROUP 31 - BODY (Cont’d.)

-08
-03A
-03B
-03C
-04
-04B
-04C
-04D
-05
-05A
-05B
-05C
-05D
-05E
-05F
-05G
-05H
-05J
-06
-07A
-07B
-08
-09
-12
-12B
-15
-15A
-16
-16A

Windshield

Windshield Wiper

Rear View Mirror

Sun Visor

Cowl, Dash and Instrument Panels
Glove Compartment

Doors - Glove Compartment
Ash Receiver

Doors

Glass and Channels - Door
Window Regulator - Door

Lock and Remote Control - Door
Handle Door

Hinge - Door

Check - Door

Weatherstrip and Seals - Door
Mouldings - Door

Ventilating Wings - Doors

Body Sides

Drivers Seat

Front Passenger Seat

Body Roof and Rear

Floor and Underbody

Body Trim

Arm Rest

Pick Up Box

Side Racks Pick-Up Box

Stake Body

Side Racks Front and Rear for Stake
Body with Dual Wheels

GROUP 32 - TOOLS

-01

Tools

GROUP 35 - SPECIAL EQUIP. & ACCESS.

-02B
-02¢C
-03
-04cC
-05
-06
-08A
-12
-12A
-20
-21
-22
-23A
-41A
-51
-54
-90
-93

Control Unit - Power Take-Off
Power Take-Off Rear (Without Pulley)
Pulley Drive for Power Take-Off
Towing Eye

Hydraulic Pump and Life
Governor - Belt Driven
Governor - Velocity

Chaff Screen

Brush & Weed Guard & Air Duct
Radio

Heater and Defroster

Cigar Lighter

Reflex Reflector

Canopy Top (For Pick-Up Box)
Windshield Washer

Accessories - Misec.

Mud Flap - Front Wheel

Safety Strap

Page IV

e T T e iy



FORWORD CONTROL VEHICLES PARTS LIST

ABBREVIATIONS

L ¢ L T Adjusting LEE: oon waon vans s . . Left Hand Drive

BIM.o 5 somm wos w58 W 45 & < ++ .. Ampere L.H.S.....4.............LeftHandSide —
L R Assembly MEEH, s wown v was S0% 3oy o ++ . . Machined
A Binding No. v, Number

Cont'd .................... . Continued L T Outside Diameter J
Rl coon w9 BNE SERE B3 e Candle Power 08, i Oversize

L Cross Recess OF, i % 0% % 555 5505 6 momor o e ++ 4. Oval

BB e oiom 8 i 3 3505 S mon .+ ... Carriage Oz. ... ov i B S Qunce

Ctsk. ... .. v . Countersunk PRE: wos W% 93 5 nue womoe o s . Parkerized

PR v e 08 B DR e . e . Diameter Ro e +++4... Right

DIx. ........c.ivuun.. + «» Deluxe B v 665 dine meum s +++++... Round

BRE & v 05 5595 5 nn voen o ++ .. External Bl . s v w sy gea «+.... Required

Fil. o, « « .+ Fillister BeMaDDe 54 5 890 e wons . Right Hand Drive J
Ble o wad 955 665 ¥ 550 wmn s eess.s, Flat 5, v+« « Right Hand Side

Ga. ........ .., re s, Gauge BBl B 5 UEE B s + ++ .. Single Contact

HO: v 0 50 0 is veen o vesevass .. Head BREL. s wasns e p s+ e ... Special

HAlg: . oo suem s 5 smw + ... . Headless Bl 55 455 Rue sumsn w conm sogss ++ ... Sguare

BOX; & voni vine wam ciwn s »++2. .. Hexagon Bl o vvw s 565 4055 v o + ... Standard

Bl . v v wamps s . » Hug Lock Type T % S e w ws o s PR RS S Teeth

HYP 4 6o 606 sn nnm o S R SR B Heavy Tha, wo v win & i e e, Thread

L Be sosen  aire vowre avass . . . Inside Diameter THK. v nvn o b e 5 4 i S R Thick )
Innor” . ............ +sessa.a. Inch WSl s womn vid o 845 5 womse o d Undersize

(L P e T ++v .. Included Vi % 8 v pnn sewns o i R W s ... Volt

Wh 05 54 renn ne Internal or Intermediate W s v 6% § 555 vena s veesurea. . With

IEOH MG v wve o 5 e & . Interchangeable WO ... ... ce s e .., Without

L. i +esvou.. Left WIB  cnvwn pun 655 Hai ++ v+ ... Windshield I ——
ERN.: « womss wiinn wosvw 2 svae o +++ .. Length BWE 54 wmi % wen omn & » Four Wheel Drive .
Poge V



FORWARD CONTROL VEHICLES PARTS LIST

J - J \

0SL-Jd = M3IA ¥3LAVND LNOY4 — FTDIH3A - 1 "ON 33214

Page VI



FORWARD CONTROL VEHICLES PARTS LIST

J

0£1°2d = M3IA ¥31avnDd LNO¥d = 31DIH3IA - Z 'ON J4N9i4

Page VII



FORWARD CONTROL VEHICLES PARTS LIST

0S1°24 = M3IA Y3 LIVND AVIY ~ dN MOId — FTDIHIA - € "ON 3N9I4

Page Vill



FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 4 - PICK UP -~ REAR QUARTER VIEW - FC-170




FORWARD CONTROL VEHICLES PARTS LIST

Page X

0S1°24 — MIIA ¥3L3VND 1NOY¥L ~ 3NVLS - S "ON J¥N9id




FORWARD CONTROL VEHICLES PARTS LIST

0L1

24

M3IA A313VND LNONS - INvis

9

"ON 34N914

Page XI



FORWARD CONTROL VEHICLES PARTS LIST

\ 9

0S1-24 — MIIA ¥3LAVND AVIY — VLS - £ 'ON 33N91d

Page XII




FORWARD CONTROL VEHICLES PARTS LIST

0ZL-Od = M3IA ¥31¥VND ¥VIY - INVLS - 8 "ON 33n914

Page Xl



FORWARD CONTROL VEHICLES PARTS LIST v
MODELS
FIG. PART .
o ey DESCRIPTION 2|8
U | u
w w
GROUP (0-0I1—ENGINE
915602 Engine Assembly (Complete) (6.9 tol ratio) Includes all units from flywhee! forward
including electrical units (6 VOIt) . .evvvvivriirierrnnnsneees T 1
915603 Engine Assembly (Complete) (7.4 fo 1 ratio) Includes all units from flywheel forward
including electrical Units (6 VOIT) ... v.uirieiiuisieieereenenranssersnrnnns 1
915604 Engine Assembly (Complete) (7.8 to 1 ratio) Includes all units from flywheel forward
including electrical units (6 voIY) ....ievvvrvensviianeneeiorieninnnnrnnnnnnn. 1
915884 | Engine Assembly (Complete) (6.86 to 1 ratio) Inclueds all units from flywheel
forward including electrical units (6 VOIT) vvvvvnvusreerveerneseeiennsnniennnns 1
913886 | Engine Assembly (Complete) (7.3 to 1 ratio) Includes all units from flywheel
forward including electrical units (6 volt) ...vevveniensvreevnnss GG 1
916841 Engine Assembly Complete (6.9 to 1 ratio) Includes all units from flywheel
forward including electrical units (12 VOIE) o..oeerreotes e eersrennnnnns 1
916842 Engine Assembly (complete) (7.4 to 1 ratio) Includes all units from flywhee! forward
ncludmeslechical SIS T WO .opvinsasisron sennmrvscrs et s 1
916843 Engine Assembly (complete) (7.8 to 1 ratio) Includes all units from flywheel forward
including electrical units (12 VOIt) ..ovvivsiviiinsinsniinseseessnnnnnneeanns 1
916843 Engine Assembly (complete) (7.3 to 1 ratio) Includes all units from flywheel forward
including electrical units and bellhousing 6 “‘L"" head. (12-volt) ......cc.eo...n. 1
916848 Engine Assembly (Complete) (6.86 to 1 ratio) Includes al| units from flywheel forward
including electrical units and bellhousing 6 *‘L'" head. (12-volt) ......on.nss .. . 1
915605 [ Engine Assembly (Basic) (6.9 to 1 ratio) Includes all intemal moving parts, cylinder
head, manifolds, oil pan and water pump. Does not include carburetor, fuel pump,
OF BIECHACAL UMIES .\t st ie ittt eiiseeeis e en it eeeencnennannnnnssanssen l
915606 | Engine Assembly (Basic) (7.4 to 1 ratio) Includes all intemal moving parts, cylinder
head, manifolds, oil pan and water pump. Does not include carburetor, fue! pump,
or electrical UNES 4uvuvurvniinssinsnnsseiinnes O P R 1
915607 Engine Assembly (Basic) (7.8 to 1 ratio) Includes all intemal moving parts, cylinder
head, manifolds, oil pan and water pump. Does not include carburetor, fuel pump,
OF RIRCHICAl UNILS L uus vttt ves et ee e s aeraeensirnsesanneseens l
915887 Engine Assembly (Basic) (7.3 to 1 ratio) Includes all intemal parts, cylinder head,
manifolds, oil pan, and water pump. Does not include, carburetor, fuel pump, or
G-l Y ————————— 1
915885 Engine Assembly (Basic) (6.86 to 1 ratio) Includes all internal parts, cylinder head,
manifolds, oil pan, and water pump. Does not include, carburetor, fuel pump, or
EIBELTICAN UNHE vvamsns v s v ey e e s e e s 1
804811 [ Engine Assembly, (Short) Includes all intemal moving parts, less cylinder head,
0il pan, gear cover, valve and manifolds ......vvvverineriiiiieiiiinninirenens 1
908058 Engine Assembly (Partial) Includes block and all intemal parts. Does not include
cylinder head, outside units, oil pan and gear CoVer ......ooovveiiiinninnnnnns 1
810585 | Gasket Set, engine overhaul ......evvveivvieniinirerinerens erererernerreeias 1
Consist of;
641096 1 Gasket, cylinder block, front
807036 1 Gasket, cylinder head
648795 2 Gasket, exhaust manifold (Ends)
648935 1 Gasket, exhaust manifold (Center)
634814 1 Gasket, exhaust pipe flange
933937 2 Gasket, fuel pump to cylinder block
648970 1 Gasket, insulator, carburetor
630365 1 Gasket, gear cover
630398 1 Gasket, oil float support
639980 1 Gasket, oil pan
641482 1 Gasket, oil pump cover
634813 1 Gasket, oil pump relief spring retainer
806515 1 Gasket, oil pan drain plug
646147 1 Gasket, oil pump to cylinder block
630305 1 Gasket, valve spring cover
51875 4 Gasket, valve cover and rocker cover stud
648798 1 Gasket, valve rocker cover

Page 1



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST

Group 10
MODELS
FIG. PART DESCRIPTION 28
NO. NO. 2| B
vl U
'S 'S
GROUP 10-01-ENGINE (Cont'd)
630299 1 Gasket, ventilator to valve cover
648852 1 Gasket, water outlet elbow
637053 1 Gasket, water pump to cylinder block
637790 2 Packing, rear bearing cap
932824 2.0il Seal, rocker am cover
931634 1 Oil Seal, crankshaft, front end
800093 2 Seal, crankshaft rear bearing
%7579 | Gasket Set, engine overhaul (Up to Serial No. FW-6-L-22096)
Consists of:
746043 1 Gasket, carburetor to manifold
711930 1 Gasket, cylinder block to front engine plate
928731 1 Gasket, cylinder head
745608 1 Gasket, exhaust manifold to exhaust pipe
735493 1 Gasket, exhaust to intake manifold
K-706163 1 Gasket, fuel pump to block
930964 1 Gasket, intake and exhaust manifold
806515 1 Gasket, oil pan drain plug
925795 2 Gasket, oil pan end
733542 2 Gasket, oil pan side
711101 1 Gasket, oil pressure relief valve plug
701392 1 Gasket, oil pump cover
701290 1 Gasket, timing chain cover
706158 1 Gasket, valve tappet cover
927013 3 0il Seal, valve tappet cover, nut
637426 1 Gasket, water pump bolt
131377 1 Gasket, water outlet elbow
7133612 1 Gasket, water pump to block
731046 2 Oil Seal, crankshaft rear
934356 1 Seal, crankshaft, front
GM-120395 3 Washer, valve tappet cover, nut
925956 Gasket Set, engine overhaul (After Serial No, FW-6-L-22096) ....ccvvvvnncnnnnnnn, |
Consists of:
K-746043 1 Gasket, carburetor to manifold
711930 1 Gasket, cylinder block to front engine plate
10-43 928731 1 Gasket, cylinder head
745608 1 Gasket, exhaust manifold to exhaust pipe
735493 1 Gasket, exhaust to intake manifold
925116 2 Gasket, filler block, rear bearing
10-45 | K-706163 1 Gasket, fuel pump to block
930964 1 Gasket, intake and exhaust manifold
806515 1 Gasket, oil pan drain plug
925795 2 Gasket, oil pan end
932182 2 Gasket, oil pan side
711101 1 Gasket, oil pressure relief va lve plug
701392 1 Gasket, oil pump cover
10-39 701290 1 Gasket, timing chain cover
706158 1 Gasket, valve tappet cover
131377 1 Gasket, water outlet elbow
637426 1 Gasket, water pump bolt
733612 1 Gasket, water pump to block
1 Installation, instruction
927013 3 0il Seal, valve chamber cover stud
921039 2 0il Seal, crankshaft rear
934356 1 Seal, crankshaft front
801344 Gasket Set, engine valve T00  cmiiinn smnsmmemmnsrssassi s o 1
Consists of;
807036 1 Gasket, cylinder head

Page 2



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
MODELS
FIG. | PART DESCRIPTION | R
NO. NO. ol o
gl

c ™

GROUP {0-0I—-ENGINE (Gont'd)
648795 2 Gasket, exhaust manifold, end

648935 1 Gasket, exhaust manifold, center

634814 1 Gasket, exhaust pipe flange

648970 1 Gasket, insulator, carburetor

91875 2 Gasket, valve and rocker cover stud

648798 1 Gasket, valve rocker cover

630305 1 Gasket, valve spring cover

630299 1 Gasket, ventilator to valve cover

648852 1 Gasket, water outlet fitting

932824 2 0il Seal, rocker arm cover

907580 Gasket Set, engine valve Job .. ... vvereiinn e e 1

Consists of:

928731 1 Gasket, cylinder head

706158 1 Gasket, valve tappet, cover

930964 1 Gasket, intake and exhaust, manifold
K-745608 1 Gasket, exhaust manifold to exhaust pipe
K-746043 1 Gasket, carburetor to manifold

131317 1 Gasket, water outlet elbow

927013 3 Qil Seal, valve tappet cover, nut
GM-120395 3 Washer, valve tappet cover, nut

GROUP 10-02—-CYLINDER BLOCK

1310 918089 Block and Bearings with pistons fitted, cylinder, assembly .............oovnnne.. 1
10-13 915866 Block with Bearings and Caps, assembly (Govt. and Export only) +.evvnvrnnnnnn.. 1
810874 Block and Bearings cylinder assembly (Govt. and Export only) .oovvvunninnnnnn.. 1
736252 | Block and Bearings, with pistons fitted, cylinder, assembly ..........covvvvnnnn. 1
9-33 | A-1126 Gock: drain. eylindor BIOTK. s euwrvimemmasriimie senessmvmmem s i 1 I
709327 Dowel, front bearing cap, crankshaft ......oovriviiiiriii i 2
701415 Dowel, front intermediate, rear intermediate, rear cap crankshaft ................. 5
731145 Dowel Pin, 21/64" dia. (FOr#8 €aP)  cvvvvvvneiiaeiaianeiiiiiioonnnnnronenson 5
12-48 924335 Job, O], tMINE GOAT, vunuimmincin vu-inoonie v s im S R F e T s 1
9-46 | GM-120384 | Lockwasher, 1/2'", bearing caps fo crankcase ........cceeviiirieiiaiarnenennn. 6
733598 | Plug, expansion (Water jacket} ...cooivviiiiiiiniiiniiiiieiiiiiiiiiiinieniann. 6
907878 Plug,axpansion, Y1/ sy sosinieii s v it 2
907879 PIUE. BxpanSion, 1-3/8"" ocimeo e sy mome s o s s s sk 1
645256 Plug, pipe, slotted 1/8"" . cerriiie i iinrarve e e e a e naeaaas 1
GM:103877 | Plip, pipe 1/BUS0. iy sesmvasmmerasss s s i e s e 3 1
805472 | Plug, pipe, 1/8"-27 (Special, drilled head) ......cccoveviviiiviiviienineniianns 1
GM-444782 | PIUE, PIP., 3B o rren it it itree s e caneir e aee e e earraeiaaranieearanans 2
706180 Plug, pipe, 1/4" cylinder block 0il he@der .......ovvvuveerrnrieieiiariinnnns 2
701414 Ring, dowel, rear intermediate BEANNE .. iitiiierieniee i iiieieien i innenns 1
9-47 381519 Screw, bearing caps 10 CTANKCASE  o.ovniiri i irennieeireare e 6
735979 Screw, bearing cap, crankshaft, front, intermediate and rear .............oooniien. 6
735980 Screw, bearing cap, crankshaft, rear, intermediate .....ooiiiiiiii i 2
635886 Stud: ignition coil. 18720 % 1" sonnsmcvvssin i vavnm s v s v v i ?
734390 Stud, pump to intermediate cap ..ccvviiiii i e 1
GROUP (0-02A—-CYLINDER HEAD
14-13 800572 | Head, cylinder, assembly (Ratio 6.9 10 1) covvvvviinriniininiiiini i ciennn, 1
(For use under 5000 feet altitude)
937454 Head, cylinder, assembly (6.9 fo 1 Ratio) ....covvviiiiiiiiiiiiniiiiniiiiinn |
(Over 5000 ft.) (Use with closed crankcase ventilation)
649172 | Head, cylinder, assembly (Ratio 7.4 10 1} ..vvvvniinniiiiiiiiiniiniaiineeeinans 1
(For use over 5000 feet altitude)
936632 Head, cylinder, assembly (7.4 10 1 Ratio) ....oovvvvviiiiiiiiiniiciiinnnnne 1
{Under 5000 ft.) (Use with closed crankcase ventilation)
800569 Head, cylinder, assembly (Ratio 7.8 t0 1) «ovvuninriniviii i 1

(For over 5000 feet altitude)

Page 3



ENGINE

Group 10 FORWARD CONTROL VEHICLES PARTS LIST
MODELS
FIG. PART DESCRIPTION 2| R
NO. NO. S| B
O | o
|18 [T
GROUP 10-02A-CYLINDER HEAD (Cont'd)
937450  [Head, cylinder, assembly (7.8 t0 1 Ratio) vcvuvvuveeresrsensnsssnsoennn o 1
(Over 5000 ft. or 10,000 ft.) (Use with closed crankcase ventilation)
801000 Bolt, hex. hd., 7/16"-14 X 1-11/16" «..vuiviineiiieeeevneeseeninseeinss 1
(Cylinder head intake manifold to cylinder block)
93 805730 Bolt, cylinder head, 7/16"-14 X 4-1/8" ... ... .o, 14
(Cylinder head to block)
10-11 905742 | Head, cylinder (6.86 10 1 1at0) ........'vu'erinsrenerssseees s e 1
905574 Head, cylinder (7.3 t0 1 1atio) .. ..ovuusvieisiiiiie e ess s 1
(For use over 5000 ft. altitude)
31-4 733955 Bolt, mach. hex. hd., 3/8"-16 X 2-7/8" .....evieeeeenoese oo 3
313 706167 BT, YRRIBE RO B oo vcmmmmsonis s oo a0 R e 29
(Cylinder head to cylinder block)

10-7 914830 | Elbow, water outlet, cylinder head ...............c.ooeririiiinii 1
GM-122052 Lt LT T L 1
GM-126078 Bolt, hex. hd., 5/16"-18 X 3-1/8" ...ttt ieeee e 1
GM-120393 WASHEE, PIBIN, B/16” oy iuenin s iainiins o kom mmesmmmimne wammm sn ot e 2

(Water outlet elbow to cylinder head)
1417 800293 Fitting, water outlet, cylinder head (RTUTIINY - onsenvmsssamms v s 1
14-18 | GM-9409098 Screw and Lockwasher, hex, hd., 5/16"-18 X 7/8" ....cvvureneenreninnnn 3
(Water outlet fitting to cylinder head)

14-14 807036 Gasket, cylinder head .............coeeeeniiiniiiiiis i l

10-12 928731 Gasket, cylinder f€ad ..............cvviueveniiiieeiiiennnin 1

10-8 131377 el R T ———————— 1

14-16 648852 | Gasket, water outlet fitting r e h e e e e e e e e e e b e e nnae s 1

649720 | Nipple, hose, (By-pass) (Up to Engine Serial #4J-162950) .................... " 1

14-12 | GM-103877 PIUg;, DIDE; SQU. M., 378" sviivsvinissunnestmens s somdsnsimemmmmmmemmn oo 2
GM-103879 Plug, pipe, sq. hd., 3/8" \ooovvvvveniiniii i 1

14-21 | GM-143933 Plug, pipe, sq. hd., 1/4" (After Engine Serial #4J-162950) .....vovmeron. .. 1

14-20 | GM-444588 | Plug, pipe, SG. hd., 1/2" ...ooeviiiinniieiensvinsernnsisi 1
GM-103195 | Stud, carburetor mounting, 3/816 X 1-1/16" .........ovoevvevviissii 2

734392 | Stud, distributor adapter to cylinder head ..............................." 1

18-34 649708 | Stud, rocker shaft support 3/8"-16-24 X 3-11/16" «oeovnveerrnnnn 4

GROUP 10-03-CRANKSHAFT
15-6 647078 WL, epibshaitand dnBE DOl ..o vusmmmsnmee e e e e s 1
Consists of:
116295 2 Bolt, dowe!, crankshaft
1 Crankshaft
GM-135629 2 Lockwasher, dowel bolt
GM-124934 2 Nut, dowel bolt
1 Tag, instruction
921964 Crankshaft, assembly ...............ccouviiniiniieiiiriiees e 1

16-28 932227 Crankshaft, assembly (Tufftrided) ..............ovvvvuinveinirsesonn 1

10-74 929728 Block, filler, front bearing, assembly ...............ccvvuunrnsononn 1
GM-431938 Screw and Lockwasher, hex, hd., 5/16"-18 X 1" ..ovvvevnnnnn. o, S 2

(Filler block to cylinder block tear bearing oil seal)

16-4 K-729521 Bushing, crankshaft pilot .............cocoiueriireaniininn T o e 1

16-20 911210 Damper, vibration and fan drive, assembly ....................oo.oo 1

16-22 | GM-428294 Bolt, hex. hd., 3/4"-16 X 1-1/2"" .ovuevevinn i e 1

16-21 | K-735826 Washer, Special .............ooiiiiiiiiiiiiiit s 1

(Vibration damper to crankshaft)
15-1 635377 Dowel, crankshaft, bearing ................cooeeueerenneesnoenneoe 5
925795 Gasket, oil pan end (Filler BIOcK) .. .vu.vuviunvueneneeneesso 2
906113 Indicator, MG .........ocouiiiuiiniiitiiniiiiiiie e 1
15-10 | GM-124549 Key, woodruff, #9 (Pulley 1o crankshaft) ..............ooeeenvvuunnronoonrin 1
16-25 | GM-113782 Key, woodruff, #15 (Pulley to crankshaft) ..................cooouvvvnno 1

Page 4




ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
MODELS
FIG. PART DESCRIPTION 2|8
NO. NO. - | =
O | v
i ('S
GROUP 10-03—CRANKSHAFT (Cent'd)
10-84 925958 | Kit, Rear bearing oil SBal . .....oierierimeieniiie e 1
Consists of:
— 1 Block filler, rear beating oil seal
925795 2 Gasket, filler block, oil pan end
925116 2 Gasket, filler block, rear bearing
932182 2 Gasket, oil pan
1 Guard, rear bearing oil seal
; 1 Instatlation instructions
o GM-120214 | 2 Lockwasher 5/16" (Rea filler block)
921039 2 0il Seal, crankshaft, rear
GM-138223 2 Screw, 5/16"-18 x 1-1/4" (Rear filler block)
; 131 638513 | Nut, crankshaft pulley ..........oceieiiiiiiiinnimiimiiinri i 1
t. 528 | 93163 | Oil Seal, crankshaft, fIONt 610 ... ve.nerieeeesuesaeeenimnieneeenniaenens 1
9-44 637790 | Packing, crankshaft bearing cap, r8ar .....cooeiiiiiiiiii i 2
9-36 800093 | Packing, crankshaft, rear end ..........coeiieiiiiiniiiniiiiii e 2
18-16 912464 Pointer, timing vibration damper .. .....c.vevrerionsmiiienisiiiiiiii 1
GM-179859 Boll hex, W, 7716714 K 1-1/8" caivevinmvinimrs snosons manmsmosnasnssnsenss 1
GM-120383 Lockwasher, SPrng, 7/16" «.vvvvuurneinuieeranrassosaisuinsienesiseraenens 1
GM-9409098 Screw and Lockwasher, 5/16"-18 X 7/8"" +ovvvrrvn e 1
(Timing pointer to cylinder block)
13-3 646698 | Pulley, fan and GOVEIMOT OFIVE ........eoeevueuneenuoiesniosisirereimesainens 1
158 630262 Shim, crankshaft, 002" thick .....ooevrmnviieieii *
15-13 375877 Stinger, crankshaft 0il .....c.overiiriiiinn i 1
1512 641281 | Spacer, crankshaft BBAI .......vvivvvnnirnniarioni i 1
733569 | Sprocket, crankshaft (Up to Serial No. FW-6-L-15478) ...............ooooieeninns 1
16-17 920281 | Sprocket, crankshaft (Morse) (After Engine Serial No. FW6-L-15478) +v.ovvivvnnnns 1
‘v 16-19 701383 | Thrower, oil crankshaft, front ........euiiiiiimnns i 1
159 634796 | Washer, thrust, crankshaft ........oviviiiiiiiiiiiiii i 1
* As Req'd.
GROUP (0-08—CRANKSHAFT BEARINGS
NOTE: Crankshaft Beating Sets, complete consists of:
(3) upper and (3) lower half bearings.
Crankshaft Bearing Sets consists of:
(1) upper and (1) lower half bearing.
A-6798 Bearing Set, crankshaft, complete, Std. 1
15-2 645160 Bearing Set, crankshaft, front, Std. size 1
15-3 645161 Bearing Set, crankshaft, center, Std. size 1
; 15-4 645162 Bearing Set, crankshaft, rear Std. size 1
& 1616 | 912794 | Bearing Set, crankshaft, #1 Std. 1
16-6 912795 Bearing Set, crankshaft, #2 and 3 Std. 2
16-5 912796 | Bearing Set, crankshaft, #4 Std. 1
A-6974 Bearing Set, crankshaft, complete, .002" U.S. 1
804333 | Bearing Set, crankshaft, front, .002" U.S. 1
804334 | Bearing Set, crankshaft, center, .002"" US. ....coveiieiieniiiieneianiniinennnes 1
804335 Bearing Set, crankshaft, rear, 002" US. ....ocviiiiiiiiiiiiiiiiiieiiiinen, 1
914307 Bearing Set, crankshaft, #1, 002 U.S. ...covvviiiiiiiisnniinssisiiasisnnansinn 1
914313 Bearing Set, crankshaft, #2 and 3, .002-U.S. ...ccvveverieionrniininnicinnennes 2
914319 Bearing Set, crankshaft, #4, 002-US. ........oovvieiiiiiiiniiininiiiiiiiinn. 1
A-6746 Bearing Set, cranks haft, complete, .010"" US. .......... et ensenererreerenrens 1
645163 Bearing Set, crankshaft, front, 010" U.S. ..ovvviinniciiiiiiininninins VRl 1
645164 Bearing Set, crankshaft, center, .010"" U.S. ovvvvieiiiiiiiiiininninnens R— 1
o 645165 | Bearing Set, crankshaft, rear, .010" US, coovvviiveeiiiiniiiiiniiniiinn, 1
J 914308 | Bearing Set, crankshaft, #1, 010 US. .. ..eiineiiiniiirnrennaiiaiiianaians 1
914314 Bearing Set, crankshaft, #2-and 3, D10 US. ..ociiiiiiiiniianiiiiiniiinini 2
914320 Bearing Set, crankshaft, #4, 010 US, .oovviinnnnns eriarsanerans cererenarrens 1
914310 Bearing Set, crankshaft, #1, .012 US. ... coiviiiiiiiiiiiiiiiiiiiesiiaine. 1

Page 5



ENGINE

Group 10 FORWARD CONTROL VEHICLES PARTS LIST
MODELS
FIG. PART DESCRIPTION 28
NO. NO. = o
U | o
'S 'S
GROUP 10-04—-CRANKSHAFT BEARINGS (Cont'd)
914316 Bearing Set, crankshaft, 42 and i DS, s cininimiinss e mrmmer s esecss 2
914322 Bearing Set, crankshaft, #4, .012-U.5. 1
A-6747 Bearing Set, crankshaft, complete, .020" US. ,............... N 1
645166 Bearing Set, crankshaft, front, .020"" US. ......... e e T 1
645167 Bearing Set, crankshaft, center, .020" Us, ... . R e 1
645168 Bearing Set, crankshaft, rear, .020"' U.S, 1
914311 Bearing Set, crankshaft, #l,.020US. ............ B TRRE T e eocacmon i st s 1
914317 Bearing Set, crankshaft, #2 and (U S 2
914323 Bearing Set, crankshaft, AR ULS, osiinss iio5simnnnnnnn e orss R 1
A-6748 Bearing Set, crankshaft, comblate DIOEHS. e 1
645169 | Bearing Set, crankshaft, front, .030" US. ....................... 0T 1
645170 Bearing Set, crankshaft, center, .030" US. .......ivvivviiiinieenn i 1
645171 Bearing Set, crankshaft, rear, .030"" U.S. ..... D R SO 1
NOTE: Use the following Bearing Sets when suffix *'P"’
is stamped after engine serial number.
930189 Bearing Set, crankshaft #1 Std. .........oveesseeesssee 1
930150 Bearing Set, crankshaft #2 and 3 Std. 2
530191 Bearing Set, crankshaft #4 Std, 1
930192 Bearing Set, crankshaft#1 .002.US. ............... A e 1
930193 Bearing Set, crankshaft #2 and 3 .002 U S, 2
930194 Bearing Set, crankshaft #4 .002 U.S. ....,...... ... 11T R ; 1
330185 | Bearing Set, crankshaft #1 010 U3, coonnsnis s A S e 1
930196 Bearing Set, crankshaft #2 and 3 010 U.S. 2
930197 Bearing Set, crankshaft #4 010 US, 1
930198 Bearing Set, crankshaft#1 .012.0.5. ,....... [ /11 1T AR 1
930199 | Bearing Set, crankshaft #2 and 3 DI2US. o 2
930200 Bearing Set, crankshaft #4 012 U.S. . e e 1
930201 Bearing Set, crankshaft #1 020 U.S. ... 0 /11 T 1
930202 Bearing Set, crankshaft 42 -and 3 .020 U.S, ... 0 . 1 T 2
930203 Bearing Set, crankshaft#4 020 U.S. ... .01 1T |
NOTE: When serial number is followed by the letter “*A"
it indicates crankshaft bearings are .010'" U.S.
GROUP 10-05-CONNECTING RODS AND BEARINGS
NOTE: Connecting Rod Bearings Sets consists of:
(1) Upper and (1) Lower Half Bearing
17-6 641774 Rod, connecting, #1 and 3 cylinders, less bearings assembly .........ovvvunnnl s 2
641775 Rod, connecting, #2 and 4 cylinders, less bearings assembly voovvuunninninnn. ..l 2
16-14 731175 Rod, connecting, assembly (Cylinders 1-3-5) ...... bere e e T 3
K-731176 Rod, connecting, assembly ( CYNINIBES 24-6) w.viinin ninsinnmmmmn s 3
179 | A-7233 Bearing Set, connecting rod, Std. ................... ..o LTI L
16-15 912797 | Bearing Set, connecting rod, std. (Cylinders 1-3-5) .....,............. """ 3
912798 Bearing Set, connecting rod, std. (Cylinders 2-4-6) ., ...ouuveuvnnvnnn . —— 3
A-6975 Bearing Set, connecting rod, ,002-US. ...... T T 4
914325 Bearing Set, connecting fod, .002 U.S. (Cylinders 1-3-5) ...... N R 3
914331 Bearing Set, connecting rod, .002 US. (Cylinders 2-46) vuvuvvusureneeno 3
A-7234 Bearing Set, connecting fod, 010 U.S. .............,........0 T 4
814326 | Bearing Set, connecting od, .010 U.S. (Cylinders 1-3:5) ... ... . """ 3
914332 Bearing Set, connecting rod, .010 U.S. (Cylinders 2-4-6) ...................... " 3
805233 Bearing Set, connecting 10, .012-US. .........evvvssorsons oo 4
914328 | Bearing Set, connecting rod, .012-U.S. (Cylinders 13-5) ... ... R 3
914334 Bearing Set, connecting rod, .012 U.S. (Cylinders 2-4-6) ......................" 3
A-7235 Bearing Set, connecting 00, 0D US. oviiisiiiiisiiieees i 4
914329 | Bearing Set, connecting rod, .020 U.S. (Cylinders D) s n s e s 3
914335 Bearing Set, connecting rod, .020 U.S. (Cylinders 2-4-6) ............ Ak e 3
A-7236 earing Set, connecting 10d, 080 US. ................iisiosoroer i 4
17-5 641768 | Bolt, COMIGOUNG IO G .y scmwmvis v ARG T memmn e 8 :
16-8 | K-711058 Bolt, connecting 10 cap ............... ..., oo T s 12 / ;

Page 6



‘e

FORWARD CONTROL VEHICLES PARTS LIST

ENGINE

Group 10
MODELS
FIG. PART DESCRIPTION 2| R
NO. NO. b 5
) o
w T8
GROUP i0-05—~CONNECTING RODS AND BEARINGS (Cont'd)
177 641769 Nut, conNecting 100 €8P +.vvvereesienurerarraresmsnrsanssnnnnaessnsacerasnes 8
16-7 711057 | Nut, connecting rod cap oIt ......ovvieniiininniii s 12
17-8 | GM-107823 | Nut, stamped, 3/8''-24 (Cap bolt lock nut) . 8
NOTE: Use following parts when suffix "P" lS
stamped after engine serial number.
928973 Rod, connecting, assembly (Cylinders 1-3-5) ...oivveiiiiiiiniiiiininin, 3
928974 Rod, connecting, assembly (Cylinders 2-4-6) ...c.vvveerimenniiinriimnnnenninns 3
930204 Bearing Set, connecting rod, Std. (Cylinders 1-3-5) ....coveuniiiiiiiiiiiiiiianen 3
930205 | Bearing Set, connecting rod, Std. (Cylinders 2-4-6) .......coviiiiiiiiiiiiiiinii 3
930206 Bearing Set, connecting rod, .002 U.S. (Cylinders 1-3-5) ...oovviiininviinneannnn. 3
930207 Bearing Set, connecting rod, .002 U.S. (Cylinders 2-4-6) ....ovvvivnrniiininnes, 3
930208 Bearing Set, connecting md, .010 U.S. (Cylinders 1-3-5) ..covvvniniiiiiiniannnnss 3
930209 | Bearing Set, connecting rod, .10 U.S. (Cylinders 2-4-6) «....covvvcviniecnnnnnnns 3
930210 Bearing Set, connecting rod, .012 U.S. (Cylinders 1-3-5) ...ovevviovioninnennnnnns 3
930211 Bearing Set, connecting rod, .012 U.S. (Cylinders 2-4-6) ....oviieiiinnnnnnnnnn, 3
930212 | Bearing Set, connecting rod, .020 U.S. (Cylinders 1-3-5) +.ccvvvvinniniiiiiiiais, 3
930213 Bearing Set, connecting rod, .020 U.S. (Cylinders 2-4-6) ....oovvvaninniniiiinnans 3
NOTE: .002 undersize connecting rod bearings fo
be used for service on standard engines with
slightly wom crankshafts that do not require
grinding.
NOTE: .012 undersize connecting rod bearings fo be
used for service on engines with slightly wom
crankshafts which have been previously ground
for .010 undersize bearings.
GROUP (0-06—PISTON AND PINS
17-2 801476 Piston and Pin, assembly, Std. .cveiiiiiiiiiii i Ty 4
16-9 732120 | Piston, Std. teveicriiinineninaeiiieiisininiiniiiniseiiisieirariannaes 6
801537 Piston and Pin, assembly, .010"" 0.5, .eiiiiiiniiiiiniiiie i ]
732121 Piston, ,010 0. == =, 6
801538 Piston "and. Pin, assembly, .020" O SO PIN Ay 7 S0 o o oy 4
732122 | Piston, .020 O. 5 N R S R R R R 6
801539 | Piston and Pin, assemhly, 030" 9’3/‘ ........................................ 4
732123 | Piston, 03005, . 6
801540 Piston and Pin, assembly, .04[]" Q8. i s AR q
732124 | Piston, DD Q.S coovmsvsiimmesuvamm i ssimaimusduis sisaminns s we avsms s 6
16-13 | K-701331 Bushing, PISON PiN «vveveaniueriineoreniioriseisrssrssnionisionnsesnserenes 6
17-3 | GM-120382 Lockwasher, 3/8" . iviiirinriinsrarenenerinesasnanarns T 4
17-10 636961 PN DIBION nenowhiainidivin aiins s s s #5 S oo uns BUOERA OV VRN oI HWD SORER RN OV 4
16-12 732597 Pin piston, 8t ocevecsinmepiaes N ceereeres 6
732630 Pin, piston, 003" 0.5. (0range) ....ccevermiiuniiininninarsiosneroncarnsnnies 6
732631 Pin, piston, 005" 0.5. (Pumle) .vvverveiiciiimiariiaiiiiiiin i 6
16-11 711932 LT AT s R e e —— 12
174 532157 | Screw, lock, Piston PiN c..ucrvniveriaiiosinmrniiearrssresarsrrsssaranssssens 4
NOTE: Engines with engine numbers followed by the
letter “N" have .020 oversize pistons,
GROUP 10-07—-PISTON RINGS
17-1 919194 Ring Set, Perfect Circle, (2in 1type 98) std. ...coovviennnniiiii i, 1
16-10 916688 Ring Set, PerfectCucIe (U (1 BT L [ ———————— 1
919195 Ring Set, Perfect Circle, (2in 1 type 98) .020 0.5, ..oovvvnnniiiiiiiiiininiianns 1
916689 | Ring Set, Perfect Circle, (2 in 1 type 98) .020 0.S. 1
919196 Ring Set, F'erfectCnrcIes 2|n1typ398) 03008 1
916690 | Ring Set, Perfect Circle, (2 inltype 98).030 0.8, .oivvviiiiiiiiiiiiiiiis 1
918197 Ring Set Perfect Circle, (2in 1 type 98) 040 0.5, ..oiviiiiiiiiiiiiiiiiiiainns, ]
916691 Ring Set, Perfect Circle, (2 in 1 type 98} JADS: vsmen o e 1
741967 Ring Set, Muskegon, std. to .009 0.5 1

Page 7



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST

Group 10
MODELS
FIG. PART DESCRIPTION a2l R
NO. NO. 7 2
vl
('8 j'.
GROUP 10-07-PISTON RINGS (Cont'd)
733666 | Ring Set, chrome, std. to .009 0.S. (Muskegon) ......ccvvveireneneeeinninnnn, . 1
741968 Ring Set, Muskegon, .010 10,029 0.5. .............eeenns oo 00000
735667 Ring Set, chrome, 010 to .029 0.5. (Muskegon) ........... 1
741969 Ring Set, Muskegon, .030 to 039 0.S. 1
735668 | Ring Set, chrome, ,030 t0 .039 0., L 1
T41970 | Ring Set, Muskegon, .040 to 049 0.5, ....ueervnsooeroinnne . 1
735669 | Ring Set, chrome, .040 to .049 0.5, (MuSkegon) +v.veeveninnnennannnnnnnnenn s |
735670 Ring Set, chrome, .USUto.DGSO.S.(Muskegon)......................”......... 1
GROUP (0-08—-VALVES, VALVE GUIDES AND SPRINGS
18-31 802587 Cap, roto, exhaust valve MR 105t s A S R AR 4
736060 | Cap, roto, assem by ..... L T T 6
706244 Clip, oil drain tube, valve chambe ....................... """ 1
GM-456975 Screw and Lockwasher, hex, hd., 1/4"-20x 172" \ovveernnn... e P 1
(Mtg. valve chamber oil drain clip)
12-15 113138 | Guide, inlet VaIVe .........veeveessureersesiassssnesonn e ieaa. 4
12.22 119137 Guide, valve stem, exhaust 4
193 | K-701274 Guide, valve stem .......... R O A 12
731819 | Guide, valve stem (.0005 0.5. marked B 12
731821 Guide, valve stem (,0055 0.S. marked ey 12
806174 Insert, valve seat (In Block) .........oeevnnnonnnron A —— 4
915875 Insert, valve seat, exhaust (In BOBK .o smsinaiescninsnsi, orn ey - 6
927892 Kit, exhaust valves, (Roto cap ) 1
Consists of:
8 Lock, retainer, lower
4 Roto cap, valve, assembly
4 Valve, exhaust
19-6 643334 | Lock, valve spring retainer, lower (Exhaust) ........ e 8 | 2
18-10 375994 Lock, valve spring retainer, upper (Inlet) ..uvvrverrniiniiinierinns s, B
18-11 800986 | Oif Seal, valve spring retainer 4
18-12 649751 Retainer, inlet valve spring, L SR 4
19-5 711043 Retainer, valve spring ( Y, o mumrsm s 8 B s )
1832 638636 | Spring, exhaust valve ................... DL - R —————————— |
194 711829 | Spring, valve .................... SR TR Seeerranis e s anenes 12
18-13 800417 | Spring, inlet valve ................... Cerreeerrereas e e 4
J06190 | Tube, oil drain, valve chamber .............. ... " O VT 1
18-33 928342 |-Valve, exhaust ................... T vis 4
711045 Valve, exhaust (Silcrome) ..................... . 6
19-2 925437 | Valve, exhaust (Stellite) ....... P R e i 6
18-15 646421 Valve, inlet .....ouverinevvaneennnnne T e o T 4
19-9 736150 | Valve, intake ...v.evevireiunnrirensni B A S S S et 6
GROUP (0-09-VALVE TAPPETS
18-16 800550 Tappet, inlet valve 4
19-8 735300 | Tappet, valve, A Sl 12
735301 Tappet, valve, assembly (.001 0.5. marked “ T S 12
735302 | Tappet, valve, assembly (.002-0.5. marked “D'") .............. R TR e 12
735303 Tappet, valve, assembly (,005 0.5. marked R 12
919727 Tappet and Plug, inet, assembly(.{)mo.s.)................................... 4
18-28 804772 | Tappet and Screw, exhaust, assembly ..,.............. e e S 4
919703 Tappet and Screw, exhaust, assembly (.004 L LT S5 4
729618 Baffle, center, oil drain, tappet chamber, assembly 1
729619 Baffle, front, oil drain, tappet chamber, aSSembly ... ..oveeueveniunnnenin 1
18-9 800173 | Screw, adjusting, tappet, inlet ..... — A R R 4
186 | GM-124920 Nut, hex., 5/16"-24 (Locknut) ............ RN R T 4
18-29 640020 Screw, adjusting, valve tappet exhaust (Self-locking) .....vuu\e.n.s s, 4
19-7 733070 Screw, Valve tappet ....vuvvieiuiiee e e 12

Page 8




Mg T

FORWARD CONTROL VEHICLES PARTS LIST

ENGINE

Group 10
MODELS
FIG. PART o
Aty “o. DESCRIPTION ._.? ,'._:
vl o
'8 u
GROUP (0-09A-VALVE ROCKER ARMS AND PUSH RODS
18-2 805375 Amm, rocker, left, asSemblY. .o iiiviiinine iy rires s s e e 2
18-7 805376 A, rocker, ght, aSSEMBIY c.wivaimmvisnmsmnriosiy sos s wsmn s s ans sams 2
18-8 802295 Bracket, rocker Shaft ... ivei i i e s e e e 4
47 641769 Nut, hex., 328"-24 Special « ccveivviviimmmaiisisis iiiuvsssinsiveine Vi 4
800200 Washer, 1At 378" sp80ia] «ou iumencrnminmivaimun s prems s 4
(Rocker shaft bracket)
(to mounting stud)
805402 Kit, rocker ams, shafts and brackets .......ceveeisnrereersreesoroensennsanans 1
Consists of:
4 Bracket
2 Arm, left
2 Am, right
1 Shaft and Plug
18-14 804622 R, DUSH: TRIBY VAIVE s mmmsssmmamsmninnsisoss wasimssssinim s s s s s i 4
18-4 648803 Screw, lock, rocker shaft, 5/16"-24 special .....coieiirieiiaiiiiiiiiiiiiiians 2
18-5 805368 Shaft and Plug, rocker amm, assembly ..ovvvvriiiiiiiniiiii i aiiii i, 1
18-3 649666 SHting, OKet SRAt v isnas voemmmmsniss s s srrereRE s R R e e 2
GROUP 10-10-VALVE SPRING COVER
1097 | K-729617 Cover, valve, chamber, assembly ..........c..s R A AT R l
9-60 630303 Cover, valve spring, exhaust ..ciceiiiniiiiiniiiiiesienisannnsassnsrssiinians 1
10-44 706158 Gasket, valve chamber, cover ..... S R R S R T S 1
9-58 51875 Gasket, valve COVEI CaP SCIBW .. .envvnreeeaonnnrroecaeraseinstasaseansnnsanss 2
9-61 630305 Gasket, valve cover, eXhaUSE ... oiirieeiir et ieriie i e e anas 1
706155 Nut, cover, valve Spring Chamber ... ceieeuierorieerionroneacerosveeanaessons 3
927013 0il Seal, valve chamber cover stud ... vvvurveirieriariniiriiiiiiniiiiireneanns 3
645093 | Screw, valve spring cover, 5/16""-18 x 3-11/16"" ........... I E—— 1
9-59 806348 Stud, valve cover, rear, exhaust .....covviiiiiiiiiii i 1
734394 SI0: VAIVE SDIIEDOVEE cuunsiioii s o s S Vs e s S R S 3
GM-120395 Washer, plain ...... 3
674993 | Washer, spring tenswn 5/16" ................................. R 2
(Valve cover cap screw, between cover and gasket washer)
GROUP IU-IDA-HOBK!H MIM GOVEII
14-8 908663 Cover, rocker am, assembly .....cvvuina 1
181 | GM-120368 Nut, hex,, 5/ 16”-24 .............................. U Ry 2
18-35 | GM-446363 Washer, BRI s bt i e s 2
(Rocker am cover to valve)
(cover hold down stud)
14-9 648798 Gasket, T0CKET @M COVBT . uuyveuussvanrsssassonsonsresisasreressrssessarsrnns 1
906727 Kit--0i1-58a] DEKEr AMMITOVEL. cossinummins s s s i e 1
Consists of:
14-7 932824 2 il Seal
644895 2 Washer
18-36 808097 Stud, hold doWn, VAIVE COVET . ...uunteriariie e eariarrsssanesssasssonenanns 2
GROUP (0-1I—-CAMSHAFT AND TIMING GEARS
18-17 800517 713 1 P 1
19-1 K-731031 BT T | e |
18-18 645595 Bushing, camshaft, flont . ._....cciiiiiiiieiniaviniiss s e i 1
19-18 711873 Bushing, camshaft, front ...... 1
19-19 711874 Bushing, camshaft, front, mtermedaate ........................................ 1
19-21 729516 THETT Ol ) R ) S S 1
18-20 729515 Bushing, camshaft, rear, intermediate ........cvveverimrverieniniiieiieienan, 1
707289 Chain, timing (Up to Engine Serial No. FW-6-L-15478) .....covmciiviininniinennns 1
16-18 920280 Chain, timing (Morse) (After Engine Serial No. FW-6-L-15478) .. 1
18-25 641262 Gear, crankshaft (28 teth) . .evivvrnniiiieiiiiiieicirirarasainesrisreraanans 1
18-26 641283 Gear, camshaft (56 teeth) ..vivsvi s v anunnnen s v daevn vi i ve 1
Page 9



ENGINE

Group 10 FORWARD CONTROL VEHICLES PARTS LIST
MODELS
FIG. PART DESCRIPTION 2R
NO. NO. =B
(9] 8]
w w
GROUP 10-11-CAMSHAFT AND TIMING GEARS (Cont'd)
18-22 | GM-122260 Bolt, hex. hd., 7/16"-14 x 1-1/8" 1
18-23 | GM-136857 L 1
(Gear to camshaft)
19-10 | GM-106750 Key, Woodruff, 5/32°' x 5/8" (Camshaft sprocket) ......... 1
18-27 | GM-124549 | Key, Woodruff, #9 ................. T 1
GM-124552 Key, Woodniff, #13 .........oooovoooii cereeris YRR 1
19-14 7106156 Sl e 11 o S s i 1
1820 | 802576 | Plate, camshaft thrust RS R s mm O S SRS o aenrcmnne. | ] I
18-21 | GM-423569 Bolt and lockwasher, hex. R L 2
(Thrust plate to block)
19-13 701381 Plate, lock, camshaft Sprocket ................eovverseeeness 1 _
B-AL| 734821 [ Plate, thmust, camshatt .......... ... .. T a e vous 1 | J
GM-9409097 Screw and Lockwasher, 5/16""-18 x 5/8" ...,  T1 1T TR 2
(Camshaft thrust plate to cylinder block)
GM-103896 Plug, expansion (At rear of camshaft in cylinder block) v..o.vviuniurnnsnnnnnn, 1
19-17 934356 | Seal, oil, front ....................... S —— et it esieeensah e eanaeas 1
18-19 641049 Spacer, camshaft gear thrust BRIR .o omcmmnm o s s e e e 1
707288 Sprocket, camshaft (Up to Engine Serial No. FW-6-L-15478) . \\uvuninenannnn ., 1
19-12 920282 Sprocket, camshaft (Morse) (After Serial No. FW-6-L-15478) .........couvenvnnn . |
18-24 642520 | Washer, camshaft gear 1

GROUP 10-12-TIMING GEAR COVER

13-4 643834 Cover, gear assembly v........cvuvivviveeensnnsrsin i l
GM-123520 COlt, D, b, /B QU AP o e e e 2
GM-120647 Bolt, hex. hd., 3/8"-24 x 1" . . .....° " et e a e, 2 ;
GM-271193 Nut and Lockwasher, 3/8"-24 ........... O — e A 4 J
(Gear cover fo engine plate)
19-15 706398 poi ol |
GM-451975 Bolt and Lockwasher, hex. hd., 5/16"-18 x & R 8
(4 - Req'd. Cover to front end plate)
(1 - Reg'd. Cover to front end plate and cylinder block)
(3 - Req'd. Cover fo front end plate and filler block)
GM-120376 NILBVIBTNR. v scommsstsr s s 650 50 smmmmcs - mmscr s G 4
(Cover to front end plate)
13-7 630365 Gasket, chain cover ....................... et i ean et e en e |
Voo N U8 A 1 1
GM-423569 | Screw and Lockwasher, hex. hd., 3/8-16 x 3/ .. [ 1 11T 6
(Front cover and engine plate to block)
GROUP 10-13-0IL PUMP J
11-16 804484 Pump, oil, assembly (Cast L S 1
9-53 800233 Screw and Lockwasher, 5/16"-18 x 2-1/2" 2
9-52 | GM-431938 Scoman Lockmasher, DU IRQII . ..o oniimn st AL 1
(Qil pump to cylinder block)
23-2 T33653 | PUID, O, BSSOMIY vuuvsvavivicsiissssssms namess smamonesomers sersamisssess 1
20- 804486 Body, oil pump, assembly (Cast W) omscesnsvisrisiei i e oot 1
21-3 K-732430 Body, oil pump, assembly .....................0 ] 1
GM-138542 LOGKNESNGN S" v omrenesnisssahiissimen ensompsome s e 1
GM-120377 NUL 3/B"-16 1aseeiieeivesiiiciiunennenioneos ees e NP |
(Oil pump body to intemal bearing cap)
2-2 641479 Cover, oil pump body 1 b
0-1 641740 Bolt and Lockwasher, hex. hd., 1/4"-20 x 5/8", special v.....ovevnvvnnnr 3
(Cover to body)
21-8 701291 i LU 1
21-10 911097 Bolt and Lockwasher, hex. hd., 1/4"-20 x I e R e o )
219 I | Wamher, BOIOK cvveoevicsscnsismmonsasmmmmenn s e 6 e
(Cover to oil pump body)
215 TOI3SZ | Gasket, 0if pUMD GOV ... J l

Page 10



FORWARD CONTROL VEHICLES PARTS LIST

ENGINE

Grouvp 10
MODELS
FIG. PART o o
5. iy DESCRIPTION ? N
v | o
'S '8
GROUP 10-13-0IL PUMP (Cont'd)
20-7 646147 | Gasket, oil pump to CYHNAET BIOCK 4 v unsisineeeirsenrnserrassnsesensnnnnsanns 1
217 T01297 | Gear, ofk pUmp HIVE wowiayinevion vaviniassvesimsis s svsamv s v i 1
21-6 ot oL R BT B LT 1
21-2 | GM-106749 Key, Woodruff, 1/8" x 1/2" (Drive shaft 0 gear) .....evvrevieiiiienneiiennnnnns 1
643362 Kit 0T PUMPETBPAIE uisme s s S e e s e e 1
Consists of:
2-3 641482 1 Gasket, oil pump cover
20-10 634813 1 Gasket, oil pump relief spring retainer
20-6 641047 1 Gear, oil pump driven
20-8 330964 1 Pin, oil pump
20-4 641742 1 Shaft and Rotors (Inner and Quter)
2-12 630518 T T T 1
209 630390 Retainer, oil pump 0il relief SPANE «vvvunrniniie e iisre i eir e creenneneenanns 1
21-1 736098 Shatt, oil pUmD; @sSembY. wisossmiiss e e s e e o il mrm soarmerorrasincs 1
630389 [ Shin, ol FRNEFSPANE vvinviivananiniinsvansva e voviversisaaissiaaies %
701410 | Sleeve, 0il pump, (0187 ZBAT «ovueurier i erererine cesenernenressnnsanrssnnnes 1
20-11 808385 | Spring, oil relief plunger ...oonr i e 1
21-4 701407 FH00; oil oy TAlar B s is s R e 1
805842 Washer, TECHINBUIAT oo wmmnmmim v s s e e i S e el 1
* As Reg'd,
GROUP 10-14-01L PAN
726 | A-7238 Pan, 0il, 3SS8MbIY 4 iiiirreir e e et re e e et e aeaen 1
2-71 | GM-187527 Screw and Lockwasher, hex. hd., 5/16"-18 X 5/8" . vvvvrierrnnernniennnnnenn 14
(Oil pan to cylinder block)
23-3 933529 Pan and Shield, 0il, aSSEMBIY + . vuiiircirietive e ereserivrnrannsanrennsnnes 1
23-5 931635 Screw and Lockwasher, hex. hd., 5/16"-18 x 3/4'" (0il pan to cylinder block) ..... 18
GM-120393 Washer, plain, 5/16" (One at each comerof 0il pan) ....ooevvvevveneiiinennnnn. 4
229 806515 | Gasket, draim, 0il PAN v ve'veientiensereeeeerrensaernrnrnrrnnrananenanessees 1
22-5 IS0 TERRE. 1] BN i 0 e s S A AR KA AR 1
918126 | Gasket Set, oil pan (Up to Serial No. FW- B"L 22006} inisnrisn v 1
Dansusts of:
1 Drawing, instructions
806515 1 Gasket, drain plug
925795 2 Gasket, filter block, oil pan end
733542 2 Gasket, oil pan, side
731046 2 Qil Seal, crankshaft, rear
925957 Gasket Set, oil pan (After Serial No. FW-6-L-22096) ......ccuvviveivrinernnnnnes 1
Consists of:
236 806515 1 Gasket, drain plug
231 925795 2 Gasket, filler block, oil pan end
925116 2 Gasket, filler block, rear bearing
23-4 932182 2 Gasket, oil pan, side
1 Installation, instructions
921039 2 Oil Seal, crankshaft rear
23-1 639979 Plug, drain, ml pan . 1 1
915863 Plug, drain, il pan (Magnetlc] ............................................... 1 1
GROUP 10-15-0IL FLOAT
22-1 630396 Float: oil. a58eMblY <ooninenmmmumumo s s s e e S e 1
906605 EIGAE Ol ASSBIINIY sonummmionsmmsemss e o s A s e e e RS i 1
GM-120123 Pin, cotter, 178" X 1-L 8 ettt et ieeieeierr e eenennrreaeeaerassneees 1 1
(Oil float to support)
2.7 630398 | Gasket, oil float support ...... 1
22-3 630397 SUPPOTE, 011 FI0BE «oe ettt et e e e et e e e 1
22-4 | GM-451975 Screw and Lockwasher, hex, hd,, 5/16"-18 X 3/4" ...oiiieriiiieeanaeannnnn. 2
(Float support to cylinder block)
Page 11



ENGINE

Group 10 FORWARD CONTROL VEHICLES PARTS LIST
MODELS
FiG. PART o o
iy i DESCRIPTION 2R
[SEN Y]
TS T8
GROUP 10-16—0IL FILLER TUBE AND LEVEL INDICATOR
A-5105 Bracket, support, 0il filler WDe vvvvvvvvvrevenverionsaessrenne,nrnonn ) l
807038 Screw and Lockwasher, hex. hd., 5/16"-18 X 1-1/4" ..\ evvvuvinnnn... 1
(Qil filler tube bracket to cylinder head)
10-3 K-701357 Cap, oil filler, assembly ........................ccovveioi R i l
87-2 926935 | Cap and Level Indicator, oil Filler, OBl oo vosneviviin i it 1
A-7280 Gasket, oil filler cap ..., R ey R R e S 1

10-2 927064 Indicator, oil level, aSSEMbly ...........coeeversersoiinsssos i 1

649052 | Spacer, oil filler tube support bracket ..........oeeen.l, e A 1

914092 | Strap, guide tube moun e A T l
GM-120854 Bolt, hex. hd,, 1/4"-20 X §/8" ..vveeevenrnrenssnsossoiiseso 1
GM-271172 Nut and Lockwasher, hex., 1/4”-20 ........................... 000000 1

(Guide tube strap moun ting to engine with coil mounting bracket)

916288 | Support, oil filler tube .......... o R R — v 1

10-6 914091 BU0% O TIAE e spmemnemmaseasemmanismss s vepmsnsie st o g 1

11-28 913041 Tube, oil filler, 8SSEMbIY .vv.vevieviesrraareeinsiosssssiissei e |

514089 Tube, oil level indicator uide .........ccvurrerressosissiiiesoeeee |

GROUP 10-16A-0IL FILTER

808042 Filler, uil, B8SEAIY wopmesimimsisiasimsnsss inennrm oems v 1

24-11 | GM-120741 Bolt, hex. hd., 5/16"-24 x3/4" ... ... .00 T A 4

24-16 | GM-271187 Nut and Lockwasher, hex., 5/16" 24 ...........c...ooooooiii 0 4

(Oil filter to bracket)

10-5 06272 | Filter, oil, aSSembly . .....ovvvvvesersvsiesieniesn oo 1
GM-120647 Bolt, hex. hd., 3/8"-24 x 1" 2
GM-271193 Nut and Lockwasher, 3/8""-24 .........................o0 i R S ?
GM-120394 Washer, plain, 3/8" ..v.ovivieiis 2

(il filter to support bracket)

24-10 912554 Bracket, oil filter, assembly .............c.urvereesvessnnneseesen e 1

912907 Bracket, oil filter (Mtgs. with cylinder head screws) .......uvveeuisiennnnnn.... 1

248 808608 Elbow, street, outlet, 45 degree .........................oooooinnrs o it 1
GM-137421 Elbow, street, inlet, 90 degree 1 1

A-17750 EIDOW, SUBOL I7AY ..o venremmimsomsssiniessonsinmmm e 1

24-5 909335 | Kit, oil filter voovuvirernrinns R A e rmmomrrcy 1 1

Consists of:
1 Gasket, cover oil filter
1 Cartridge, oil filter
806561 Tube, oil filter, BSSEMbY +....vvvvusiessrraesasieseeee e 2
Serviceable Components of 0il Filter 808042

24-14 119773 Bolt, strap c!amp 2

24-13 119775 Lockwasher, Strap clamp BOlt ........cc.uuvrernersosisissosin o 2

24-12 119774 Nut, clamp bolt ............. R U 2

Throw-away Type Oil Filter

51 925418 Filier,oil,assembly........................................................ 1 1

25- 929838 Base, 0l filter ...........coiiiiiiiiiniiiiiiene s 1 1
GM-138506 Lockwasher, 3/4" 1 1
GM-219758 ML DO, BA™IB .ovcivneusminanininingssssnmmmmnnsonsmnmmmsssers 1 1

(Base to bracket)

934474 Brace, oil filter ..vueuieiiiiiiiiiierinnis e 1
GM-120214 LOCKWASHEL B/167 . ...ominensumsuusssronssassisssmsmmmmmmnnnnn e 1
GM-120368 Nut, hex., 5/16™-24  ....ovieiniiiennininnn, AT b eiorncnc 1
GM-120393 U S 1

(Oil filter brace to bracket)

930955 Bracket, oil filter, assembly ,..........cceuven.. B RS st e 1

25-3 925417 Bracket, oil filter (Mtgs. with cylinder head SCTEWS)  vuevvrvreninnsrnnnneennn... 1
GM-189409 | Clamp (Brace to oil filter) ...........................~~" . 1

912558 Clip, oil filter hose SUPPOM ........evvveeeeiiees oottt |

Page 12




FORWARD CONTROL VEHICLES PARTS LIST

ENGINE

Group 10

MODELS

FIG. PART DESCRIPTION 2B
NO. NO. = bl
v | U

W e

GROUP 10-16A—0IL FILTER (Cont’d)

GM-137421 Elbow, 90° street (Filter drain to block) .ovveerenieerieniiiiiiiiiiianiiiienenes 1

24-17 806561 Tiibe - inlet; oil filter, aSSEMbIY siviieiiiineiviioe siioe e sdivisia e oo dova 1

24-15 647585 | Tube, outlet, oil filter, aSSEMBIY .vvevvrrneiirrinnirrerisineierrsnnussionanss 1

910290 Tube, oil filter, infet, assembly ....veiieireriiiiniiarininiarienranersnrenrnns 1
806562 | Tube, oil filter, outlet, assembly ....covviiuiiiiiiiiiiiiii e 1
GROUP (0-17—0IL DISTRIBUTION
800549 Biacket oil line-glip :scaspeasvinainiviaein sansaisiaminsa iy 1
(GM-9409106 Screw and Lockwasher, 1/4"" x 1/2" (Bracket to cylinder block) .vovueenenaennn 1
24-18 912558 Clip, oil filter hose support ............ e eeeeeraes e aeree et e e 1
GM-128302 Gl L2 e e T S S 2
. (1 - Req'd. Qutlet tube to oil filler tube supporl strap and spacer)
(1 - Req'd. Inlet tube to cylinder block and oil line clip bracket)
GM-120706 Bolt, hex, hd, LA 2D X 172 i sanmmenssnmms mesbsitssissmtiononsnsanta 1
GM-271172 Mut and Lockwasher hex. 1/8"-20 . .u.vvrivenierinnronisnernssnnsnnennsrenenss 1
(Outlet tube clip to support clip)

14-11 | GM-137404 | Connector, 3/16", flared tube (Oil line to cylinder head) .ucevveverraisniiiiarans 1
GM-137420 Elbow, 3/16", flared tube, oil line to cylinder block ...vvvviiieernnininninnn, 1
GM-137421 Elbow, flared tube, 90° (Qil line to cylinder block) ......ovvieniiiiiiniiiaiiian. 1
GM-432666 Fastener, 3/16", tube (Qil line to bracket) ....ovveeivernrrevnionennnerneniens 1

12-19 648865 Tube, crankcase to cylinder head (il fine) .....c..ues N D e e 1
GM-120520 Clig; elosed; 14" civivissiimaiiivissnsssansinvives — A 1
GM-120706 Bolt, hex. hd., L/47-20 X 1/2" 1vrrrreriiriiiiiiieeintsisnianiaiansninnines 1
GM-271172 Nut and Lockwasher, hex., 1/8"-20 ...y veiieerarinrinnenrnnrncnerannrnns 1

(Qil tube to bracket)
912556 | Tube, inlet, 0il filter, BSSEMBIY ...vceueiiiiiereraiesuneereeseerosaceennnones 1
647585 | Tube, outlet, oil filter, aSSEMBIY vvvuureievriinrrnnierieerienionsonerernnnones 1
GHI20092 FWasher plain 13" wuviiiminsiumiisivs ui e i e e G R e 2
(1 - Req'd. Outlet tube to oil filler tube support strap and spacer)
(1 - Reg'd. Inlet tube to cylinder block and oil line clip bracket)
Throw-away Type Oil Filter
GM-128302 CHE /2™ ssmvnsmnin s vme i s o0 o 000 ¥ 0 55000 0 R SRS 5 SR R 2
(1 - Reqg'd. Outlet tube to oil filler tube support strap and spacer)
(1 - Req'd. Inlet tube fo cylinder block and oil line clip bracket)

A-17750 Elbow, street, 30°, 1/8" pipe (For oil filter925418) ...c.ccvvvvvvnnicninennnnn, 1
GM-137421 Elbow, inverted flared tube, 90° . ..vueiiiieriieriaiiarunisrioisernrserieranans 1
GM-120392 Washer: plain, 18" camnsannssineinmnannnarsnas 2

(1 - Req'd. Qutlet tube to oil filler tube support strap and spacer)
(1 - Req'd. Inlet hose to cylinder block and oil line clip bracket)
GROUP 10-18—CRANKCASE VENTILATOR
11-13 | A-6919 Body, crankcase, ventilator, aSSEMblY ....vniieiiiiiiiiiiiii i, 1
810109 Coupling, TBOUCIME v vveinerses versaesassnssosennsrnsnsssnasnnsensnsssnsan |
809656 Elbow, 1/8" pipe thd., 300 8tieet. c.ociiviinnaniniimasviniviasivivve sy 1
711101 Gasket, plug, relief valve, 0il DIBSSUTE 4 vuveviesvarrsnvsienssvsrersrasissssens 1
630299 Gasket, ventilator to valve SPring COVEr ...vvvivsirernsinnrnsnresransnsnesnnes 1
937659 Kit, closed, crankcase ventilation (il bath aircleaner) .....ccovvvveivnvinennn. 1
Consists of:
GM-272847 2 Clamp, vent hose to valve and cover vent
926878 2 Clip, vacuum line hose to fuel line
937295 1 Cover, rocker amm, assembly
630299 1 Gasket, plate to valve cover
648798 1 Gasket, valve rocker cover
630305 1 Gasket, valve spring cover
51875 3 Gasket, valve spring cover cap screw
937312 1 Hose, vacuum pump fo tee
908662 1 Hose, vent valve to rocker cover vent
1 Instructions, installation

Page 13



.....

ENGINE

FORWARD CONTROL VEHICLES PARTS LIST

Greup 10
MODELS
FIG. PART = o
QA 50 DESCRIPTION 2B
v |V
'8 '8
GROUP (0-i8—-CRANKCASE VENTILATOR (Cont’d)
932824 2 0il Seal, rocker am cover
GM-103877 1 Plug, pipe, sq. hd., 1/8"
645093 1 Screw, 5/16"-18 x 3-11/16"
674993 3 Spring, tension washer (Between cover and cap screw gasket washer)
937611 1 Tee (Special vent valve to cylinder head)
936634 1 Valve, crankcase ventilator, assembly
A-6919 1 Ventilator (Body) crankcase assembly
937665 Kit, closed crankcase ventilation (Qil bath air cleaner) .vvuvvvivieniieinniinnns 1
Consists of:
GM-444024 1 Bushing, reducer (Connector to tee)
931716 1 Cap, filler, oil, assembly
GM-272847 2 Clamp, hose
936677 1 Cleaner, air (Qil bath)
GM-137405 1 Connector, 1/4" (Reducer bushing to vacuum tube)
GM-137408 2 Connector, 7/16" (Tube to nipple) (Tube to vent valve)
926517 1 Cover, valve chamber, assembly
GM-444040 1 Elbow, street, 1/4"' (Nipple to cover)
GM-444068 1 Elbow, 90° (Nipple to connector)
745608 1 Gasket, exhaust pipe
930964 1 Gasket, manifold to block
706158 1 Gasket, valve chamber cover
908662 1 Hose, air cleaner to oil filler tube
1 Instructions, installation
GM-190729 1 Nipple, L/4"
927013 3 0il Seal, valve chamber cover nut
GM-444134 1 Tee, manifold vent
936676 1 Tube, filler, oil, assembly
926515 1 Tube, vacuum, assembly (Fuel pump to manifold tee)
926516 1 Tube, ventilation, assembly
926511 1 Valve, ventilator, assembly
GM-120395 3 Washer, flat, #10
810617 Nipple, PIPE IEAUCIME v uvrenivarensuuruneronioaionssaranssansonsnssessssrenns 1
GM-192466 T T e 1
706175 Plug; relief valve; 0il PIESSUTE o.ususisss vivswas wamanivis sasiws sisiins vusenvs 1
710769 | Spring, relief valve, oil pressure ....vvvveviiiiiiinnnnn,s R N T 1
GM-178910 Tee Wwaway, LAY W i ovmiiiaimmoissnmn voisesissuims saivisivestineis 1
933470 Valve, crankcase ventilator, aSSembly  .vvvevrvnirerroninnrrsesnncasrnnarennss 1
701405 Valve, relief, 0il PrESSUIE .uuiutierrvriiniieii it ieiiitirereiieeinieaeessens 1
706247 Washer, adjusting, relief valve, 0il PIeSSUIE ... eevvvereriiiniiiiiineerirennnns *
* As Required.
GROUP i0-i3-MANIFOLDS
26-4 648766 Manifold, exhaust, @SSemblY ....vvsvvinesiesinrncsecrsnssesosnennsnnsrneenss 1
26-1 53287 T T T 5
(Manifold to mounting stud)
27-19 919810 Manifold, exhaust assembly ....vvvivvvneniernnnenns R R Vi 1
21-17 711838 Neil: SPEEIAl. BB PR o cmmimnmnnmmsn s s sm e s o G s & B e o g 4
27-18 | GM-120393 Washer, Plain, 5/16" " . iut ittt ietieiiet et st essaesnnssnnnsrnennees 4
(Exhaust to intake manifold)
21-5 928043 | Manifold, intake, aSSEMBIY ..vvverrernnreervoereeraerieanarionnnsenssonesios 1
926512 | Manifold, intake, assembly (Use with closed crankcase ventilation) ........00enuss 1
211 K-701334 Bushing, manifold heat control valve shaft ........c.ooiiiviiiiiiieiriiienn, 2
27-10 | K-711870 Counterweight, heat contiol ValVe ......cvvriiiniviiiiiiiiiiiiiiieniennans 1
21-12 | K-706177 Rey. heabicontiol Shalt ot i iias sl srmats i o 008 datins i ot 1
27-11 | GM-120614 NuLheg #1082, rmmrasmmmav s R 1
27-13 | Gm-153431 Screw, fil, M., B10-32 X 3/8 ottt iii e aer e e ae 1
(Counterweight shaft to control valve shaft)
GM-137421 Elbow, 1/4" inverted flared tube (Up to Serial No. FW-6-L-21506) ................ 1

Page 14




ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Grasp 10
MODELS
FIG. PART DESCRIPTION a1
NO, NO. ==
v | o
w w
GROUP 10-19—-MANIFOLDS (Cont'd)
709470 Elbow, 1/4"" pipe (After Serial No. FW-6-L-21506) ....evveevnvevnianeanannnannns 1
276 735493 Gt oxnanst 0 RN o venmmmen e ros s 1
27-1 930964 Gasket, manifold to cylinder BlOCK 4 uuvsvsves vvernnnsarsnsinnssseseenneesennees 1
e 1
Consists of:
26-5 648935 1 Gasket, center
26-2 648795 1 Gasket, end
26-7 634814 1 Gasket, exhaust pipe flange
279 700346 Nut, hex., 3/8"'-16, special (Intake and exhaust manifold to cylinder block) ........ 10
509429 Pin, .156 Dia. (Intake manifold for heat control Spring) «.....vveeviviienreennnens 1
GM-103877 Plug, pipe 1/8"-27 (Manifold tee} ............... L 1
27-16 919738 Sty yanimbd bt I VEINE v emipomirsri SR 1
266 | GM-103196 Stud, manifold, 3/8"-16 X 1-9/16 . .vennnn it e e eeeareeeennans 4
26-3 | A-564 alud, ‘man il BB X 218" i i e s i S e b ree ks ran 2
GM-111674 Stud, manifold, 3/8" x 2-7/16" (Front) (To be used when installing govemor
mounting Brackel) ...oviienitiiiii i e e l
2721 734388 Stud, 5/16"-18 (Intake to exhaust manifold) & .vvs e iiieieereesnerersnannsrnnnns 4
27-3 734383 | Stud, intake and exhaust manifold to cylinder BIock) ....vvveirevrnnevnrirereeres 10
274 734384 Stud, rear intake and exhaust manifold 10 BIOCK .+ .evvuvnvenecinerieeeeneannnn. 1
GM-444134 Tee, manifold vent (Use with closed crankcase ventilation) .......evevvervnnnenes 1
27-14 | K-731763 Famiost, Heal @AW ieoimmmmiss s it e R R e A ke |
2720 919737 Valve, manifold heat Contiol .ovemsieimnmmimimmyars s s ssvsaviss 1
21-8 711824 Washer, intake and exhaust manifold hold-down ............ SR 8
21-15 819740 Washer, manifold heat contiol ........oiiiiieitieirieie i ieeeenansenensnnnns 1
K-731960 Washer, plain, 7/16" 1.D. x 3/4" 0.D. x 1/8'" (Intake manifold to cylinder block) ... 2
GROUP i0-2i—-FLWHEEL AND RING GEAR
16-3 | K-745724 Flywheel and Ring Gear, assembly . s 1
16-27 932674 Bilt: TUWIEEL. cnvmmmmuenmmmnsmmnsmimmimsss s s s s e 6
16-2 | GM-138542 Lockwasher, int. 1ooth, 3/87 ..ottt iiie et 6
16-1 641769 NUEMEX 3B M e anienrnwissosses A et 6 6
(Flywheel to crankshaft)
12-30 805454 Kit, flywheel and dowel bolt SEIVICE v.u.vvinveneerereiiiieiinernennreesesens 1
Consists of;
1 Flywheel
15-5 116295 2 Bolt, flywheel to crankshaft
GM-124934 2 Nut, dowel bolt
GM-135629 2 Lockwasher, dowel bott nut
1 Tag, instruction
922585 Kit, flywheel and dowel bolt (Use only with 9-1/4" clutch) vvuvvervviereneennn.. 1
Consists of:
1 Flywheel, assembly
116295 2 Bolt, dowel
GM-135629 2 Lockwasher, dowel bolt nut
GM-124934 2 Nut, dowel bolt
1 Tag, instruction
639578 | Bushing, flywheel clutch Shaft ..........ooiiiiiiirrererrernnsonsnnsnnnnsns 1
632157 BOIL TIVWREBL. wvovisnsmsmmmenisvmanessmmmsi s e b e i S v 4
15-7 632156 Dowel, flywheel fo crankshaft .. ........ciinieriiiiiiieeieeiinineeeennn, i
802925 Gear, ring, flywheel (129 teeth) .uvveiverire e iee e ceeeerne e e, 1
7133395 T 1 1
GM-138489 Lockwasher, 3/8", external (Flywheel to crankshaft) ........ccceevvevnnrinnannn 6
641769 Nut, hex., 3/8''-24 (Special) (Flywhea! to crankshaft) .......ooovevivesoerennnnns 6
733864 (T g |
GROUP (0-22-FLYWHEEL HOUSING
13-12 912799 HOuSTE AVEHERL LD oiumemmiomnms s ms s sy s 1
GM-124128 Bolt, hex. hd., 3/87-28 X 3" e ettt e s 2

Page 15



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST

Group 10
MODELS
FIG. PART DESCRIPTION 2| R
NO. NO. 2| =
v | v
w w
GROUP 10-22-~F I.YHH!!L IiOllSIllli {Gont’d)

804367 Bolt, dowel, 3/8'"-24 x 3-3/8" ..evveriininns 2
GM-120608 Bolt, hex, hd., 3/8"-24 X 2-1/4" «viviinininnnninnnens S SRR 3
GM-120640 Bolt heg, hd: 3/8"-24 X212 ivinsmnnansnnvidsissnisnisvinns v e e 1
GM-271193 Nutand Luckwasher hex., 3/8""- 24 .......................................... 8

(Flywheel housing to engi ne plate to cylinder block)

936927 | Housing, flywheel (L.H.D.) vvvvvvrnreiiiiiiiisieiiiiiiinsiiisinisinenssnsenes 1
GM-187151 Bt ohek: b0, TABY -1 R B . s wosmsass pr A R 2
GM-179859 Bolt-hew: hd., ZEIR 14 LAY s i s 1

K-734137 SCIOW DOWEB) woviuayvanm avsses e v o i s ¥ W ARV e 2
GM-120383 LOCkWASHET, T/ 18" treriurrarrantersneesrronsrrnssansinsnassnnsrnnnsrans 5
( Flywheel housing to cylinder block)
630103 Cover, inspection, flywheel housing ....eevrvvriiiniiiiiiii i aaes 1
GM-9409106 Screw and Lockwasher, 1/4"-20 x 1/2" (Cover to bell housing) .....cvvvvvnrnnns 2
K-731456 | Pan, flywheel housing ...ucvueriiiuuntnnnnnarinnisnsistcniinssnaienenannns 1
GM-423560 Bolt and Lockwasher, hex. hd., 5/16"-18 X 1/2" . (uiirieeiiirineennrennans 2
GM-186493 Bolt and Lockwasher, hex. hid., 1/74"-20 X /8" ciiiiieriiinraiennennnanenns 4
(Flywheel housing pan to flywheel housing)
917782 Plug, button (Use in hole at top of bell housing) vvveiveiiivianirciiiieniieann, 1
727588 Plug, button, vent type (Screen) .. 2
Use With Four Spud 'l'mumlnllu
48-24 910467 Piate, adapter, flywheel housing to tranSmission ......coiveviirnciiiirinnenns ] 1
GM-122267 Bolt hei heli, T716™ 14 X Tl cmuminnmnsvmsivmninnsasincn o asmis s wsinss 4 4
GM-136857 LockWasher, T8 o cummnssnnmdis s iniaesmsesmsii samms s s e s 4 4
(Adapter plate to flywheel housing)
GM-120608 [£0T1 0 T o M ST 5 T e S S e 1 1
GM-271193 Nut and Lockwasher, hex., 3/8"-24 ... .viiiiieereesesnocenareonnncnnsnnes 1 1
(Flywheel housing to adapter plate)
GROUP 10-23-ENGINE MOUNTING
A-146 Bracket, engine mounting, r6ar .....cevvrrririissiariniincrnii s 1
800230 Screw and Lockwasher, hex. hd., 3/87-16 X 5/B" ceivriieriiiiaiiiiiiiienaan 4
(Bracket to transmission case)
804488 | Cable, stay, BNEINE v.ivvivrrerrevereienrnnennseneennns R R 1
GM-271193 Nut and Lockwasher, hex., 3/8""-24 ..vvviirriirianierrareirinsiernannsnsnns 1
(Engine stay cable to bell housing and rear engine plate)
13-9 641096 Gasket, cylinderbloek, font e imnmsasmeninnyvainneninarssans |
13-13 638629 Insulator, engine support, front .. .veieienirreieei i e ieri e ia e i e e 2
GM-120213 Bolt, hex, hd., 5/16"-24 X 7/8" ceiviieriiaiierinnrertnrenensnensecasunsanes 3
GM-271187 Nut and Lockwasher, hex., 5/16"-24 ..... e R SRR 4
GM-120371 Nut, hex., 1/2"-20 ....... - R T SR R AR 2
GM-120393 Washer, plain, 5/16" ... 3
(Insulator to engine)
GM-120384 Lockwasher, 1/2'"" (Insulator fo front engine plate) ....covvvvvriiveiiiieniennnes 2
GM-123774 Boit, hex. hd., 5/16"-24 x 1-1/4"" (Insulator, battery ground and engine ground
to support-bracket MEhEE sosssvsisnnm Bt S G 1

638841 Insulator, engine support, front . ...vveiieviiii i ien i arie i e aes 2
GM-120213 Bolt, hex. hd., 5716728 X 7/81 orreeieriaeererenraermnsaseransnnsennnnrrns 4
GM-271187 Nut and Ludtwasher . T e e P P S 4

(Insulator to englne support bracket fmnt‘_l
GM-120384 Lockwasher, spring, 1/2" oivviiviiiiienisiiersieninnieninnissiisnienssnanas 2
GM-120371 Nut, hex., ¥ e 2
(Insulator to front engine plate)
A-6156 Insulator, engine SUPPOTt, TBAT .....ieiveuieerarsoersersnsoasinassnrosennsnnns 1
GM-271193 Nut and Lockwasher, hex. 3/8'-24 cu.iviieiiniiiiiinisenanirnsiornnarnnnsss 4
(Rear insulator to bracket and crossmember)

912721 Insulator, engine support, 18Ar ... .iiiiiiiii e e e 1

GM-455170 Screw and Lockwasher, 378716 X 17 . iurrnrsiieisiee e snnasnnrnnenannnanns )
(Insulator to transmission)
Poge 16




.

ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
MODELS
FIG. |  PART DESCRIPTION 2| R
NO. NO. = =
O |V
'8 TS
GROUP (0-23~-ENGINE MOUNTING (Cont’d)
13-8 927719 | Plate, engine front, assembly ..evveeriieriarverioriaiiansiieiiiisirereisnirens 1
922256 | Plate, engine, front, assembly (Use with Delco-Remy Generator) ..........vvienns 1
GM-423569 Screw and Lockwasher, hex. hd., 3/8"-16 X 3/4"" «oveieir i 3
(Plate to block)
10-41 914877 Plate. engitie, fronf asSembly .ocoviiisimmimassisnvinsmiin e s v s 1
Boll he ho,, TEIBM IR ocnmm s dsmsnnntom s mpisiath 8 onimsmd A AR A 105 1
GM-138538 Loclwasher B16" wisimnn s e R e e 1
GM-120383 LOBRWEBHET, F 1B ity oo osmigss. oo i o A S S 1
GM-451975 Screw and Lockwasher, hex. hd., 5/16"-18 x 3/4" o ciiiniiiiiiii i 2
(Front engine plate to cylinder block)
GM-138538 Lotlowasher, 518" wiuvenaisvmnimmssenunis s ess s simse s i |
GM-217908 Screw, hex. socket hd., 5/16" 18 X 7/8"" 1 rvvvrrinrririarnirrennrenaeanans 1
(Front engine plate to filler block)
13-11 804381 Plate, engine Tear .uwvvwissmsvimuvvrey snsvssirnsiiiyie S R 1
915876 Spacer, engine support insulator rear, assembly . ......iiiiiiiiiiiiiiiiiiie e 1
GM-120758 Bolt, heX., 378724 X T/8 " ot ittt ier e er e eaar e 2
GM-120382 Eockwasher- 378" o e e 2
(Spacer to insulator)
GM-120377 Nt BEX., 378118 4ot e iereeriivianiaesaerssannssssesassonsasansnnsens 2
GM-120382 LockWashar 385 conm i e e A i N T S e 2
(Spacer to crossmember)
GM-103195 Stud, 3/8"-16 x 1-7/16" (For Spacer 916175) ..nvevierienienirnnierianennninnns 2
914235 Tubt, cable BABINE SEAY i viiiiiiisi sene e sanaiviin arurines st insian i 1
Use With Four Speed Transmission
912721 Insulator, engine SUPPOTL, BT  vvevvenrvervariorerernrvarersssnsrrsorsesernes 1 1
GM-122126 Bolt, hex. hd., 3/8"-16 X 1/8'" 1 errerieei e errenersnrnseneseesrnasareennns 2 2
GM-120382 LiDeRWASHEE 3/B™ oo nininas i don dnaniis s i s e i v 2 2
{Rear insulator to adapter plate)
GM-123520 Bolt, hex. hd., 3/8"-24 X 3/8" «iriviiiiiiiiiii i i ns 2 2
GM-120382 Lotkwasher 378 sacmmmm s b TG R T ees 2 2
GM-120369 NUE DeX, /8728 coivuimmmmaprmimin v sy o s e o v e i s 2 7
(Rear insulator to crossmember)
917226 Rod: stay: elfNE: socsmemismisnsss R 1 1
GM-271193 Nut and Lockwasher, hex., 3/B"-28 .evivriviirinreeresiisenisnssroninnsesnns 2 2
(Stay rod to bell housing and rear engine plate)
GM-120741 Bolt, heic:hd, W IBM2A X 3R ., o corer r e sk e s e s 1 1
GM-271187 Nut and Lockwasher, hex., 571620 voeivriiiiiieiinrvranriesteninnennss l 1
{Stay rod to crossmember)

Page 17



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST

Group 10

FIGURE NO. 9 - ENGINE ASSEMBLY — FC-150

Page 18



ENGIRE
FORWARD CONTROL VEHICLES PARTS LIST Group 10

FIGURE NO. 9 - ENGINE ASSEMBLY - FC.150

Ref. No. Description Group No. Ref. No. Description Group No.
1 Shaft and plug, rocker arm. . 10-09A 40 Bearing set, crankshaft,rear .  10-04
2 Screw, lock, rocker shaft. ..  10-09A 41 Bolt, flywheel 3/8'"-24
pu— 3 Bolt, cylinder heod, 7/167"- x 1-13/321" | .. 10-21
' 14 x4=1/4" . ... ..., 10-02A 42 Dawel ﬂywheel‘ to crank~
4 Nut, hex., 5/]6"-24 shuft .............. 10-21
(Locknul'}. R W 10-09 43 Kit, crankshaft and dowel
5 Arm, rocker, left. ... .... 10-09A bolt s e asdiem 10-03
; 6 Stud, rocker shaft support, 44 Packing, crankshaft bearing
t 3/8'"-16-24 x 3-11/16". . 10-02A COD PO . v sn v vnn om mn 10-03
7 Nut, hex., 3/8"-24...... 10-09A 45 Not Serviced .
8 Spring, rocker arm shaft . ..  10-09A 46 Lockwasher, |/2” beafing
9 Arm, rocker, right . ... ... 10-09A COPS« v e vt v inansns . 10-02
10 Nut, hex., 5/16"-24 , . . .. 10-10A 47 Screw, bearing caps. . .. .. 10-02
1 Stud, rocker arm cover . . .. 10-10A 48 Nut, stamped, 3/8''-24 ... 10-05
12 Washer, plain, 5/16". . ... 10-10A - 49 Nut, connecting rod cap
13 Bracket, rocker shaft . .. .. 10-09A bolt . SRR 10-05
14 Screw, adjusting, tappet, 50 Not Serviced . . .. ......
inlet. . ... v i 10-09 51 Not Serviced + « v v v v ou v
15 Lock, valve spring retainer, 52 Screw and lockwasher,
uftper (Inle:f ......... 10-08 5/16"<1Bx1......... 10-13
16 Oil seal, valve spring 53 Screw and lockwasher,
retQiner ............ 10-08 5/16"-18 x 2=1/2"". .. .. 10-13
17 Retainer, inlet valve spring, 54 Pump,oil ..oin... 10-13
UPPOE s s sinion s vom v 10-08 55 Gasket, oil pump to cy!mder
L 18 Spring, valve inlet ....,.. 10-08 bloek i aa o viia e i 10-13
19 onnector, K4 - ST 10=-17 56 Shim, cronkshaft . . . ... .. 10-03
20 Plug, Pipe, 1/2" sq. hd. ..  10-02A 57 Washer, thrust, crankshaft .. 10-03
21 Plug, pipe, 1/8'" sq. hd. .. 10-02A 58 Gasket, valve cover cap
22 Heod, cylinder . ... ..... 10-02A SCIEW o s o s s v 00 4 s e 10-10
23 Rod, push inlet valve . . ... 10-09A 59 Stud, exhaust valve cavee',
24 Guide, inlet valve ...... 10-08 PG & woa i w5 3vidm Woe o 10-10
25 Vaive, inlet. .. ........ 10-08 &0 Cover, exhaust valve spring.  10-10
26 Piston ond pin ..o 0o v 10-06 é1 Gasket, exhaust valve cover  10-10
27 Rod, connecting . . . v ... 10-05 62 Lock, valve spring retainer,
28 Bolt, connecting rod cop. ..  10-05 lower (Exhaust) + oo . ... 10-08
29 Bearing set, connecting rod . 10-05 é3 Rote-cap, exhaust valve . 10-08
30 Valve, exhaust + o v v 00 v .. 10-08 64 Spring, exhoust valve. .. .. 10-08
31 Guide, exhoust valve. . ... 10-08 65 Bushing, camshaft . ...... 10-11
32 Block and bearings .. .... 10-02 66 Jer, rimirg gear...... 10-02
33 Cock,drain . v o v v . 10-02 &7 ormhc to vowsaibiionis 10-11
t 34 Screw, adjusting, vqlve 48 Plate, thrust, camshaft .... 10-11
tappet, exhoust. . . . .. .. 10-09 49 Spacer, camshaft thrust
35 Tappet ond screw, exhaust, plate s o wa v ww wavies 10=17
assembly . ..., 10-09 70 Bolt and lockwasher, hex.
36 Seal, crankshaft, rear. .. ..  10-03 hd., 3/8"-16x3/4" .... 10-N
37 Dowel, crankshaft, bearing . 10-03 71 Thermosror - —— 14-06
38 ﬂ.equng set, crankshaft, 72 Gasket, water outlet fifring " 10-02A
e 10-04 73 Fitting, water outlet ... .. 10-02A
39 Bearing set, crankshaoft, 74 Screw and lockwasher, hex.
CANPEY i R e 10-04 hd.,5/16''-18 x 7/8" ... 10-02A

Page 19



NGINE
gmp 10 FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 10 - ENGINE ASSEMBLY - FC-170

Page 20



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
FIGURE NO. 10 - ENGINE ASSEMBLY - FC-170
Ref. No. Description Group No. Ref. Ne. Description Group No.
1 Kit, ignition, spark 55 Bolt, connecting rod cap. ..  10-05
plugeable. .. ........ 15-06 56 Bearing set, crankshaft, No.
2 Indicator, oil level .. ... 10-16 2ond3std. .. 10-04
3 Cap, oilffiller ......... 10-16 57 Sprocket, crankshaft .. ...  10-03
4 Distributor and vacuum 58 Chain, timing. « v+ e v v v s 10-11
e g1 M ——— 15-03 59 Thrower, oil crankshaft,
5 Filter, oil, assembly . » + .\ 10-16A Front w e v v eonennenss 10-03
6 Tube, oil filler . . o .o v v 10-16 60 Domper, vibration ond fan
7 Elbow, water cutlet . . .« .. 10-02A drive, assembly . . ... ... 10-03
8 Gasket, water outlet elbow .  10-02A 61 Washer, special ........ 10-03
9 Thermostof, assembly . ... 14-06 &2 Lock, fan shaft . . . . ... .. 14-05
10 Adapter, ring, rhermostat o 14-06 43 Nut, elastic stop, 5/16''~24.  14-05
1 Head, cylinder . . . . ., 10-02A 64 Reinforcement, fan, rear . . 14-05
12 Gasket, cyhnder head . 10-02A &5 Insulator, fan, front . . ... . 14-05
13 Block, cylinder. . ... ... 10-02 &b Shaft, fan, assembly. . .. .. 14-05
14 Gusker, water pump to &7 Reinforcement, fan, front ..  14-05
cylinder block .. ...... 14-04 48 Fan, ossembly . « c o o v v v vt 14-05
15 Pump, water, assembly . 14-04 &9 Bolt, fan, 5/16"-24. ... .. 14-05
16 Pulley, water pump . ... .. 14-05 70 Bolt, hex. hd., 7/16"'-20
17 Strap, generator support . . 15-01 x3/4 i 14-05
18 Belt, drive, fan and 71 Lockwasher, 7/16" ... ... 14-05
generator .« ... e e 14-05 72 Key, woodruff, No.15.... 10-03
19 Generator, assembly ... .. 15-01 73 Gasket, oil pan, side . . . .. 10-14
20 Bracket, generator support . 15-01 74 Block, filler, front bearing,
21 Valve, exhaust . . . .. .. .. 10-08 assembly . . .......... 10-03
22 Valve, intake . . . . . .. .« 10-08 75 Gasket, filler block, oil
23 Guide, valve stem. .. .... 10-08 panend . ouoe e e e e s 10-14
24 Spring, valve . . .. .. coes 10-08 76 Screw and lockwasher, hex.
25 Retainer, valve spring .... 10-08 hd., 5/16"-18 x 3/4". . .. 10-14
26 Lock, retainer .. ....... 10-08 77 Key, woodruff, 5/32"" x
27 Tuppef, valve, assembly . 10-09 5/B!Y o v i wve wiaiee 10-11
28 Key, woodruff 5/32" x 78 Pump,oil .. .vuvaun g 10-13
L T 10-11 79 Bolt, flywheel ......... 10-21
29 Plate, lock, camshaft 80 Bearing set, crankshaft,
sprocket « .o 10-11 No.dstd, .ooviiaien 10-04
30 Nut, camshoft sprocket. ... 10-11 81 Plug, drain, oil pan . . . ... 10-14
31 Pointer, timing, vibration . 82 Gasket, drain plug . ..... 10-14
damper . .......vvvsn 10-03 83 Pan and shield, oﬁ,
32 Cover, gear, assembly. . . .. 10-12 assembly .. .. s 10-14
33 Seal, oil, front . . . ... ... 10-11 84 Kit, rear bearing oil seal ..  10-03
34 Sprocket, camshaft ...... 10=11 85 Bushing, crankshaft pilot ..  10-03
35 Plate, thrust, camshaft . ...  10-11 86 Crunl?ioﬁ assembly ... .. 10-03
36 Bushing, camshaft, front . ..  10-11 87 Flywheel and ring gear,
37 Coamsheft ¢« oovvemm s s 10-1 essembly .. oou i 10-21
38 Bushing, camshaft, front, 88 Lockwasher, 3/8'' . .. .. .. 10-21
intermediate ., ........ 10-11 89 Nut, hex., 3/8''-24. ... .. 10-21
39 Gasket, timing chain cover .  10-01 20 Washer, ph:m\, 5/16"" . 10-19
40 Bushing, camshaft, rear, 91 Nut, special, 5 16'-24 . 10-19
intermediate. . .. ... 10-11 92 Stud, 7/16"—74 (Exhaust
41 Plate, engine, front, pipe to manifold) ...... 13-01
assembly ... ... ..., .. 10-23 93 Manifold, exhaust . . . .. .. 10-19
42 Bushing, camshaft, rear. ... 10=11 94 Piston, std. . ....... 10-06
43 Gasket, cylinder block to 95 Stud, 5/16''=18 (Intoke b,
front engine plate . . . ... 10-01 exhaoust manifold) . ..... 10-19
44 Gasket, valve chamber, cover  10-10 2% Gasket, exhaust to intake
45 Gasket, fuel pump to block . 10-01 manifold . . .......... 10-19
45 Pump, fuel and vacuum, 97 Cover, valve chamber,
ossembly . o iih i an 12-09 assembly . ....... ... 10-10
47 Ring set,std. ......... 10-07 98 Manifold, intake .. . . .. ... 10-19
48 Retainer, piston ring . .... 10-06 99 Gasket, carburetor flange . .  12-04
49 Pin, pisbon: . commis wis smoa 10-06 100 Gasket, manifold to cylinder
50 Bushing, piston pin «..... 10-06 Block s« v en wvvnieiin 10-19
51 Rod, connecting, assembly. .  10-05 101 Insulator, carburetor flange .  12-04
52 Bearing set, connecting rod, 102 Motor, starting, assembly. . . 15-02
P 10-05 103 Switch, solenoid, starter . . . 15-02
53 Bearing set, crankshaft, 104 Carburetor. . . . ........ 12-04
Noo lskd < a9 o5 55 ane 10-04 105 Adapter, distributor . . . . .. 15-03
54 Nut, connectingrodcapbolt.  10-05 106 Co?ﬁ ignition .. . .o v v v s 15-05

Page 21



S Ay

§

ENGINE
Groey 10

FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 11 - ENGINE, END SECTION — FC-150

Page 22

Mmoo PR



c |\

ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
FIGURE NO. 11 . ENGINE, END SECTION - FC.150
Ref. No. Description Group No, Ref, No. Description Group No
1 Retainer, inlet valve 17 Plunger, relief . ........ 10-13
SPrings «vcevvsssssss 10=08 18 Spring, relief plunger, .. .. 10-13
2 Screw, adjusting . . .. .. .. 10-09 19 Retainer, relief spring . . 10-13
3 Nut, adjusting screw . .... 10=09 20 Paniobl 5 s an ow 50 6 v 10-14
4 grocker . ... 10-09A 21 Plug, drain, oil pan . . . ... 10-14
5 Rod, pu’h R R R |0-09A 22 Supporf, oil leﬂl‘ e e e s 10-15
6 Guide, inlet valve ...... 10-08 23 Flaal, oil o5 e v v en s 10-15
7 VU'V&; inlets oo viins 10-08 24 Cmnk&haﬁ R R R R 10-03
8 Valve, exhaust « .. .. v u . 10-08 25 Plate, engine, rear ...... 10-23
g Gasket, cylinder head . . .. 10-02A 26 Block and bearings with
10 Guide, exhaust valve. .. .. 10-08 pistons fitted . .. ...... 10-02
11 Manifold, exhaust . . . .. oo 10=19 27 Rod, connecting .. ...... 10-05
12 Spring, exhaust valve. .. .. 10-08 28 Tube, filler,oil .. ...... 10-16
13 Body, crankcase ventilator. .  10-18 29 Pistonand pin « «cvv v 10-06
14 Gear, driven, oil pump. . .. 10-13 30 Head, cylinder . . .. ... .. 10-02A
15 Comshoft, .o oo vvnvvnns 10=11 3 Spring, inlet valve ...... 10-08
16 Pump,oil ..ovovnuaans 10-13 32 Carburetor. + v v v v e v v v u 12-04

Page 23



ENGINE
Group 10 FORWARD CONTROL VEHICLES PARTS LIST

oloE

FIGURE NO. 12 - ENGINE, SIDE SECTION ~ FC-150

Page 24



c |

ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
FIGURE NO. 12 - ENGINE, SIDE SECTION - FC.150
Ref. No, Description Group Ne. Ref. No. Description Group No.
1 Fan, assembly. ... .00 .. 14-05 29 Comshaftc vi o anivs v 10-11
2 Pump, water. .. o oo v v .. 14-04 30 Kit, flywheel . . . ... erae 10-2)
3 Plug, pipe, 1/4" sq. hd. 10-02A 31 Seal, crankshaft, rear
4 Fitting, water outlet ... .. 10-02A bearing. « v v v v hin it 10-03
5 Thermostat, assembly . .. .. 14-06 32 Bearing set, crankshaft,
& Pistonand pin v .. v v, 10-06 [ | O ——— 10-04
Z Bracket, rocker arm shaft ..  10-0%9A 33 Tappet, inlet valve,
8 Shaft and plug, rocker arm, assembly .. .o v 10-09
assemblye s i niiina 10-09A 34 Crankshaft. . .. ........ 10-03
9 Spring, rocker arm shaft . .,  10-0%9A 35 Dowel, crankshaft bearing. .  10-03
10 Plug, spark, assembly . .. .. 15-06 36 Support, oil float . ...... 10~15
n Screw, lock, rocker shaft ..  10-09A 37 Float, oil, assembly . . .. .. 10-15
12 Valve, exhaust . . ... .. .. 10-08 38 Bearing set, crankshaft,
13 Valve,inlet. . ..., 10-08 center ...... o 10-04
14 Spring, inlet valve ...... 10-08 39 Bearing set, connecting
15 Guide, inlet valve ...... 10-08 red ... 0., cvae.  10-05
16 Arm, rocker . v oo i u . 10-0%A 40 Pan, oil, assembly . ... ... 10-14
17 Serew, adjusting, tappet, 41 Rod, connecting + ..., ... 10-05
inlet valve . ......... 10-09 42 Bearing set, crankshaft,
18 Cover, rocker arm, assembly 10-10A front & v v i v i 10-04
19 Tube, crankcase to cylinder 43 Plate, front . ... .0vuvun. 10-23
head . ... .. ... .. 10-17 44 Gear, crankshaft. . ...... 10-11
20 Head, cylinder . .. .. .. .. 10=02A 45 Oil seal, crankshaft. . .. .. 10-03
21 Red, push, inlet valve ., .. 10-09A 46 Pulley, fan drive. ....... 10-03
22 Guide, exhaust valve. .. .. 10-08 47 Spacer, crankshaft gear ...  10-03
23 Manifold, exhaust, assembly 10-19 48 Jet, oil, timing gear . .... 10-02
24 Spring, exhaust valve. . ... 10-08 49 Bolt, hex. hd., 7/16''-14
25 Block and bearings with x1-1/8" ..., 10-11
pistons fitted . .. ...... 10-02 50 Spocer, camshaft thrust
26 Pin, piston, o v v v vwnens 10-06 plate vaiamee s 10=-11
27 Serew, adjusting, tappet, 51 Plate, thrust, camshaft . ... 10-11
exhaust. . v .0 vvuenua.  10-09 52 Gear, camshaft. .. ...... 10-11
28 Plate, engine, rear .. .... 10-23 53 Belt, fan and generator. . . , 14-05

FIGURE NO. 13 - CYLINDER BLOCK, FLYWHEEL HOUSING AND GEAR COVER - FC-150

Ref. No.

O Ln b Lo b3 —

Description

Nut, crankshaft .. ......

BY o5 v e e T
Pulley, fon drive. . .. .. ..
Cover,gear....... et
Oil secl, crankshaft. . .. ..
Slinger, ofl .. ... ... ‘e
Gasket, gear cover .. ....

Group No.

10-03
10-03
10-03
10-12
10-03
10-03
10-12

Ref. No.

8
?
10

1
12
13

Description

Plate, mounting, front . ...

Gasket, front plate .. .. ..

Block and bearings with
pistons fitted . . ...

Piate, mounting, rear . . . . .
Housing, flywheel . ... ...
Insulator, front . . .. .....

Group No.

10-23
10-23

10-02
10-23
10-22
10-23

Page 25



A

ENGINE
Group 10 FORWARD CONTROL VEHICLES PARTS LIST
FIGURE NO. 14 - CYLINDER HEAD - FC-150
Ref. No. Description Group No. Ref, No, Description Group No.
1 Screw, pan hd., No. 10-12 11 Connector, 3/16'" (Flared
WA s o 15-06 tube) ...uiiulL.., 10-17
2 Clip, spark plug cable, 12 Plug, pipe, 1/8"........ 10-02A
lower .. .........,.. 15-06 13 Heod, cylinder vo oy . . 10-02A
3 Clip, spark plug cable, 14 Gasket, cylinder head . . . . 10-02A
UPPEF ¢ & v v v v vi i nn. 15-06 15 Thermostat. .. ... ...... 14-06
4 Nut, hex., 5/16"-24 , , . .. 10-10A 16 Gasket, water outlet fitting . 10-02A
5 Washer, plain, 5/16'"., . . . . 10-10A 17 Fitting, water outlet . .. .. 10-02A
-] Bracket, spark plug cable ..  15-06 18 Screw and lockwasher, hex.
7 Qil seal, rocker arm cover. . 10-10A hd., 5/16''-18 x 7/8'". ... 10-02A
8 Cover, rocker arm, 19 Stud, carburetor mounti ;
assembly . .......,. ven 10-10A 3/8'"-16 x 1-7/16" . .. . | 12-04
9 Gasket, rocker arm cover . . 10-10A 20 Plug, pipe, 1/2". ... ... . 10-02A
10 Stud, rocker arm cover . , , . 10-10A 21 Plug, pipe, 1/4". ., ... .| 10-02A

Page 26

/



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10
FIGURE NO. 15 - CRANKSHAFT AND BEARINGS - FC-150
Ref. No. Description Group No. Ref. No. Description Group No.

1 Dowel, bearing. .. .. .. .. 10-03 8 Shim, crankshaft . ... .. 10-03

2 Bearing set, front . ...... 10-04 9 Washer, thrust . ...... 10-03

3 Bearing set, center ...... 10-04 10 Key, woodruff, No. 9. . . 10-03

4 Bearing set, rear . . ... .. 10-04 1 Gear, crankshaft (287) . . 10-11

5 Bolt, flywheel tocrankshaft .  10-21 12 Spacer, crankshaft gear . 10-03

é Kit, crankshaft and dowel 13 Slinger, 0il . ........ 10-03
OlFs co o iy g o e wn 1003 14 Qil seal, crankshaft,

7 Dowel, flywheel to crank- frontend.......... 10-03
shaft, . ..o vu ... 10=21

Page 27



ENGINE
Group 10

FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 16 - CRANKSHAFT, BEARINGS, CONNECTING RODS AND PISTONS — FC-170

Ref. No.
1

il e,
PWN—O0OVD N LA W N

Description

Nut, hex., 3/8''=24 (Fly-

wheel to crankshaft) . ...
Lockwasher, 3/8"" (Flywheel

to crankshaft) . . . .. ....
Flywheel and ring gear. . . .
Bushing, crankshaft pilot., . .
Bearing sef, No. 4. ......
Bearing set, No. 2 and

. e
Nut, connecting rod cop

botts o o sy wn wa ais i
Bolt, connecting rod cap. . .
Pistan. .. .... W W A% e
Ring-set . oo owvn on i

Retainer, pisten pin + . .. ..
Pin, piston. . . .........
Bushing, piston pin .. ...,
Rod, connecting ........

Group No.

10-21

10-21
10-21
10-03
10-04

10-04

10-05
10-05
10-06
10-07
10=-06
10-06
10=06
10-05

Ref. No.

15

16
17
18
19

20
21
22

23
24
25
26

27
28

Description

Bearing set, connecting

= s
Bearing set, No. 1......,
Sprocket, crankshaft . .. ..
Chain, timing. . . .......
Thrower, oil, erankshaft,

front o oi o in o i e
Damper, vibration . . . .. ..
Washer, special ........
Bolt, hex. hd., 3/4''-16 x

[ ) L
Not Serviced .. ........
Not Serviced . . .. ......
Key, Woodruff, No. 15, . . .
Key, Woodruff, 5/32'" x

L1 p—— o T
Bolt, flywheel . ........
Crankshaft, assembly . . . ..

Group No.

10-05
10-04
10-03
10-11

10-03
10-03
10-03

10-03

10-03

10-11
10-21
10-03

Poge 28



ENGINE
FORWARD CONTROL VEHICLES PARTS LIST Group 10

—

FIGURE NO. 17 - CONNECTING ROD, PISTON AND RINGS — FC-150

Ref. No. Description Group No. Ref. No. Description Group No.
1 Ringseet o v o i o o 10-07 7 Nut, connecting rod cap
2 Piston and pin . ..... ... 10-06 bolt..... T, 10-05
3 Lockwasher, 3/8" . .. .... 10-06 8 Nut, stamped, 3/8"'-24 . .. 10-05
4 Screw, lock, piston pin. ...  10-06 9 Bearing set, connecting
5 Bolt, connecting rod cap 10-05 1=, [ 0 P 10-05
[} Rod, connecting .. .. .. 10-05 10 Pin,piston. « .« v v vovvv 10-04

c

Page 29



ENGINE

Group 10 FORWARD CONTROL VEHICLES PARTS LIST
FIGURE NO. 18 - CAMSHAFT, TIMING GEARS AND VAL VES - FC-150
Ref. No. Description Group No. Ref. No. Description Group No.
1 Nut, hex., 5/16"'-24 . . ... 10-10A 20 Plate, thrust, camshaft . . . . 10=-11
2 Arm, rocker, left, assembly .  10-09A 21 Bolt and lockwasher, thrust
3 Spring, rocker arm shaft ...  10-09A plate toblock ........ 10-11
4 Screw, lock, rocker shaft ..  10-09A 22 Bolt, gear to camshaft . ... 10-11
5 Shaft and pl , rockerarm . 10-0%A 23 Lockwasher, gear to com-
6 Nut, hex., 5/16''-24 . ., .. 10-09 shuff 10-11
7 Arm, rocker, right, assembly.  10-09A 24 Washer, camshaft gear . ... 10-11
8 Bracket, rocker shaft . .. .. 10-0%A 25 Gear, crankshaft. . ...... 10=11
9 Screw, adjusting, inlet valve 26 Gear, camshaft, .. ...... 10-1]
OB wow e wun wom o ws 10-09 27 Key, Woodruff, No. 9 . ... 10=11
10 Loc 1 valve spring retainer . 10-08 28 Tappet and screw ... .. .. 10-09
11 Qil seal, inlet valve spring 29 Screw, adjusting, exhaust
retainer ..., 10-08 valve tappet . ........ 10-09
12 Retainer, inlet valve spring 30 Lock, valve spring retainer,
UPPET « s v v v v vvensess  10-08 lower . .......... ... 10-08
13 Spring, valve, inlet . ... .. 10-08 31 Cap, roto, exhaust
14 Rod, push, inlet valve .... 10-09A valve . ... .v ... 10-08
15 Valve, inlet........... 10-08 32 ting, exhaust vilie  ves 10-08
16 Tappet, inlet valve .. .. .. 10-09 33 'J:Iva, exhaust . ........ 10-08
17 Camshoft. « o cwvveios 10-11 34 Stud, rocker shaft support ..  10-02A
18 Bushing, camshaft, front i 10-11 35 Washer, plain, 5716 .... 10-10A
19 Spacer, camshaft rhrusrplcﬂe. 10-11 35 Stud, rocker arm cover . ...  10-10A

Page 30




FORWARD CONTROL VEHICLES PARTS LIST Groop 19

FIGURE NO. 19 - CAMSHAFT, TIMING GEAR AND VALVES - FC-170

Ref. No. Description Group No. Ref. No. Description Group No.
e 1 Camshaft. ............ 10-11 13 Plate, lock, camshaft
2 Valve, exhaust .+« + ... .. 10-08 sprocket .. ..o 10-11
3 Guide, valve . . v e oo v .. 10-08 14 Nut, comshaft sprocket. ... 10-11
4 Spring, valve . .. ..o 10-08 15 Cover, gear, assembly . ... 10-12
5 Retainer, valve spring . ... 10-08 16 Pointer, timing . . . ...... 10-03
6 Lock, retainer ... ...... 10-08 17 Seal, oil, front . v v v v v v v . 10=11
L 7 Screw, valve tappet ..... 1009 18 Bushing, camshaft, front ...  10-11
8 Tappet, valve, assembly ...  10-09 19 Bushing, camshaft, front,
9 Valve, intake . . .. . ..., 10-08 intermediate . ........ 10=11
10 Key, Woodruff, 5/32'' x5/8",  10-1] 20 Bushing, camshaft, rear,
Ny 1 Plate, thrusts o o v v e v v v oo 10=11 intermediate . ........ 10-11
12 Sprocket, camshaft . ..... 10=1 21 Bushing, camshoft, rear. . .. 10-11

-

| Page 31



ENGINE
Group 10 FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 20 - OIL PUMP - FC-150

Ref. No. Deseription Group No. Ref. No. Description Group No.

1 Bolt and lockwasher, 8 Pin, driven gear .. ...... 10-13 J
1/4"-20 x 5/8" .. .... . 10-13 9 Retainer, oil relief

2 Cover,body. . . oo oo v n.. 10-13 T [ 10-13

3 Guosket, cover «vassasss  10-13 10 Gasket, oil relief spring

4 Shaft and roters « . .o .. 10-13 retainer .. .......... 10-13

5 Body +ivuovananenaaas 10=13 11 Spring, oil relief

[ Gear, driven . . vnuuua.. 10-13 PlUNGAr o o0 o0 siasinnee 10-13

7 Gasket, pump to cylinder 12 Plunger, ofl relief ...... 10-13
hlogk 5 i sie 6 warmin 10-13

FIGURE NO. 21 - OIL PUMP -~ FC-170 S,
Ref. No. Description Group No. Ref. No. Description Group No.

1 Shaft, oil pump, assembly . . 10-13 3 Geor,driven . ......... 10-13
2 Key, Woodruff, 1/8" x 7 Gear,drive v o v v o0 v v vy 10-13

VA2V saswien wsm snere s 10-13 8 Cover, body........... 10-13
3 Body s ovvnnnvivnnnin 10-13 ? Washer, tab lock........ 10-13
4 Stud, oil pump . .. ... ... 10-13 10 Bolt and lockwasher, hex.
5  Gasket, oil pump cover ... 10-13 hd., 1/4"=20 x 3/4' . ... 10-13

Page 32



ENGINE
FORWARD CONTROL VEHICLES PARTS LIST Gmup“m

FIGURE NO. 22 - OIL PAN AND OIL FLOAT - FC-150

Ref. No. Description Group No. Ref. No. Description Group No.
| Float, 0il . vvvvvvv v 10-15 & Pan, ol - cu v viaees 10-14
2 Gasket, oil float........ 10-15 7 Screw and lockwasher .... 10-14
3 Support, oil float . ...... 10-15 8 Plug,drain «.....c.n.n 10-14
4 Screw and lockwasher . ... 10-15 ? Gasket, drain plug . ... .. 10-14
& 5 Gasket, oil pon oo v v 10-14

(e

Page 33



ENGINE
Grewp 10 FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 23 - OIL PAN - FC-170

Ref. No. Description Group No. Ref, No. Description
1 Gasket,end .......... 10-14 5 Screw and lockwasher,
2 Pawpy ol ca s6 o 2 e o 10-13 g I
3 PAN s va oo o i 0 o ok 10-14 é Gasket, drainplug ......
4 Gosket, side .. ........ 10-14 7 Plug, drain . ..........

Group No.

10-14
10-14
10-14

Pag:o 34



FORWARD CONTROL VEHICLES PARTS LIST

ENGINE
Group 10

Ref. No. Description

1 Screw, oil filter cover .
Gasket, cover screw . .
Cover, oil filter .. ...

Gasket, cover . .. ...
Kit, element and gasket
Gasket « - oo vaan oo

Body - vovvvnonann
Elbow, street, 45 degree

0 LN e WwWN

SHAP v v v o v svous

()

FIGURE NO. 24 - OIL FILTER - FC-150

Group No.

Not
Serviced
Not
Serviced
Not
* ' ] Serviced

Not
*** | Serviced
10-16A
Not
Serviced

Not
* | Serviced
‘ 10-16A

Not
** | Serviced

Ref. No.

10
11

12
13

14
15

16
17

18
19

Description

Bracket, oil filter . .. ...
Bolt, hex. hd., 5/16''-24
x A cesssawai
Nut, clamp bolt . . ... ..
Lockwasher, strap clamp
bolts vis s aw e e mmis
Bolt, strap clamp . . . . . .«
Tube, outlet, oil filter,
assembly + . .. i0
Nut and Lockwasher, hex.,
7, 7108 .
Tube, inlet, oil filter,
assembly . .. ... ...

Clips L2 v wos ket v

Spring «« ...

Group No.
10-16A

10-16A
10-16A

10-16A
10-16A

10-17
10-16A

10-17

10-17
Not

Serviced




ENGINE
Group 10 FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 25 - OIL FILTER - THROW-AWAY TYPE - FC-170

Ref. Na. Description Group No. Ref. No. Description Group No.
] Filter, oil, assembly . .... 10-16A 3 Bracket, oil filter. .. .. v 10-16A
7 Base, oil filter......... 10-16A

Page 36



ENGINE

FORWARD CONTROL VEHICLES PARTS LIST Group 10

Ref. No.

BLap) —

FIGURE NO. 26 - EXHAUST MANIFOLD - FC-150

Description

Nut, hex., 3/8"'-24 ...
Gaosket, end. .. ... ...
Stud, 3/8''-16 x 2-1/8"
Manifold, exhaust . . ...

.

.

.

Group No.

10-19
10-19
10-19
10-19

Ref. No.

Description Group No.
Gasket, center . . . ... ... 10-19
Stud, 3/8''-16 x 1-9/16' ..  10-19
Gasket, exhaust pipe

flange .. .vvvvvuwwn. 10-19

Page 37



e ————

ENGINE
Group 10 FORWARD CONTROL VEHICLES PARTS LIST
FIGURE NO. 27 . MANIFOLD (SINGLE) - FC-170
Ref., Ne, Description Group No. Ref. No. Description Group No.
1 Gasket, manifold to cylinder 11 Nut, hex., No. 10-32 . 10-19
Block v v sncan iy si s 10-19 12 Key, heat control shaft .,. 10-19
2 Stud, 3/8''-16 x 3/8"-24 x 13 Screw, fil, hd., No. 10-32
2-1/8" long ..., 12-04 x3/4" o, 10-19
3 Stud, intake and exhaust 14 Thermostat, heat control . . . 10-19
manifold to cylinder block.  10-19 15 Washer, manifold heat
4 Stud, rear intake and exhaust conttal s wviinidic ia i 10-19
manifold to cylinder block.,  10-19 16 Shaft, manifold heat control
5 Manifold, intake, assembly . 10-19 valve . . ... ..., .. &R 10-19
[ Gasket, exhaust to intake 17 Nut, special, 5/16''-24 . _ . 10-19
manifold .. .......... 10-19 18 asher, plain, 5/16', . . .. 10-19
7 Bushing, manifold heat control 19 Manifold, exhaust,
valve shaft .. ,....... 10-19 assembly . , ,,..,... 10-19
8 Washer, intake and exhaust 20 Valve, manifold heat
manifold to cylinder block.  10-19 control . ..., ... ... 10-19
9 Nut, hex., 3/8'-16, special 10-19 21 Stud, 5/16''=18 .. ... ... 10-19
10 Counterweight, heat control 22 ee, pipe three way Not
valve ..oy 10-19 -1 S S, Serviced

Page 38

4



FORWARD CONTROL VEHICLES PARTS LIST ot
MODELS
FIG. PART
MO ke DESCRIPTION ] R
U | v
T8 |18
GROUP 11-0(~CLUTCH ASSEMBLY
917181 Clutch, assembly (Less driven plate and hub) (Rockford) (8-1/2"") +vvvvvvrvnnnnnn. 1
930340 Clutch assembly (Less driven plate and hub) (Aubum) (9-1/4") 1vvvvvverennnnnen 1
630129 Bolt, hex. hd., 5/16"-18 x 1-1/16" ... ..ovvrnrinnnnns Ceerereeeraanes 6
GM-120638 Lockwasher, 5/16" ....................................................... 6
(Clutch to flywheel)
29-10 917262 | Clutch, assembly (Less driven plale] (Burg a0t BeckY vroeinmnmnminmms s aennsss 1
29-11 633949 Bolt, hex, hd., 3/8"-16 x 7/8" . 6
—— 29-12 [ GM-120382 ankwasher 3/ Pt sy T s R TR 6
' (Clutch to flywheel)
28-1 919870 | Plate and Hub, driven, clutch, aSSBMBY v\ vu'vuruevireveeresvnrrsnsnenes vones 1
921977 Plate and Hub, driven clutch, assembly (Borg-Beck) (8-1/8") +vvuurvrrnrnnnnrenss l
: -4 746240 Plate and Hub, driven clutch, assembly (Aubum) ...coviiviniiininiiiiiiinnnnnn, 1
k 930335 | Plate and Hub, driven clutch, assembly ..... S N ————————— veees 1
640578 Bracket elMleh <o i S R e n e s s 1
BOOUET | Plite Drossibe: oo ocmmerersiiiistenig iam s e g T T 1
908615 Kit, repair clutch (For clutch 506467 - AubUm) .vvvviriieersrennreeineisensenes 1
Consist of:
805197 3 Clip, retum
800728 3 Cup, spring
638158 3 Lever, release, clutch
805016 3 Nut, lock
638159 3 Pin, pivot
805014 3 Screw, adjusting
906468 3 Spring, pressure (Painted Silver)
805015 3 Washer, adjusting screw
t 28-3 919647  [Kit, clutch, back plate and pressure springs (Pressure) (For 917181) ...cvvvvuvnnn 1
Consists of:
1 Plate, clutch, back assembly (Pressure)
Consists of:
1 Plate, back
3 Lever, pivot seat
6 Spring, pressure
Serviceable Components for 736559 Cluteh (Borg and Beck)
K-732148 BOIEant NUL ..c.eeoeevmsinen omnnmseens us sammnmesmnmens i bnibliie s baiess s snsbhebsiss 3
K-732144 | Cover, clutch pressure plate .....covevveiieiiersisnerrinssasaraseresnranasans 1
K-732146 | Lever, clutch pressure plate ........ e ) 3
K-700933 | Pin, clutch release 18VBI .uuuverreniiereesrerennnsnonnnns ceeernannes ceeren . 3
909908 Plate, prossure: soosmssrn i iiaraaie s 1
: K-700936 | Spring, clutch, anti-rattle ....cvvviiivnieiiiiiis i i 3
g 909904 ST DRI wsmnirussmmscmm i s AN A SR S A S8 N 9
K-700935 Stnit, pressute plale i isaisveiins s vin i T RGN e e 3
Serviceable Components for 746239 Clutch (Aubum)
912421 BACKEE. CIULCH oo i snsmmumonsmemanismaciicmes s b s o s o was A s s s 1
732906 Clip, etm v iviveriirenenennnriraeeneess R AP eI T 3
917425 | Lever.telease; Clutth «winavissvavesvisvivivingis svvvrensssvevmvaiins vise 3
1 EE e BN [T B o A 3
912426 Ein, DIVOE JBYBT 4t testee et aesaeenassonenassanenecnesssssnsaasssonsonsansns %
917258 tale, PIESSUIR: wicuisivpam i v sim iy e s
pr—— i R TR T 3
912427 | Spring, pressure (Lavender) ..uvvuviversersrriensiserarransiriinsranrarsirenes 6
912424 | Washer, adjusting SCrew .. ..o n i e e 3
Serviceable Components for 917262 Clutch (Borg and Beck)
0] K-732148 Boltand NUt . .ovni it iii it iiieeiieereriasranierinerinannnsas R —_" " 3
29-1 | K-732144 | Cover, clutch pressure plate ................................................ 1
298 | K-732146 Lever, 1alease Bbeh .. oowsivmmmmmiessmimvmesisoniyenwss T 3
29-6 K-700933 Pin, clutch TRIBASE 1BVBT oo iir i iieieeiaeeiesesiaeranransasaronenaanannnnans 3
295 917263 Plate. PIESSUER: zoocuisuimnssavers s o v imm v sas s st vassvia 1
29-2 K-700936 Spring, ClUteh, BRb=ratlE suuivuvsmenivivinsnnvssmmsiee s e e i e oy i 3

Page 39



CLUTCH

FORWARD CONTROL VEHICLES PARTS LIST

Group 11
MODELS
FIG. PART DESCRIPTION 2[R
NO. NO. o
Q |9
[TH 7
GROUP 11-01—CLUTCH ASSEMBLY (Cont’d)
29-3 7260 | Sorig) BINSSUI oo vessiniinnsiin s v S e 6
23-9 | K-700935 | Strut, pressure PIELE »ovensamvininniesisimieh s ene s mne s A 3
GROUP (1-02-CLUTCH CONTROL
GM-191759 Adapter, lubrication fitting (In clutch housing release shaft) (4 Speed Transmission) , 2
635529 Bearing, clutch release ..............ccoiveuueiveivnsessssooisr o 1
K-700003 Bearing, clutch 161856 ...............ccurviiirnnnnnnssnrsenn 1
K-732697 Blade, clutch yoke 10 SIEeVe ... vuuivvivuuurerrresos e 2
A-180 i n T B 1] R 1

914997 Bracket, frame, clutch contiol ...........cocuveeevoimisiii 1
GM-123473 Bolt, hex. hd., 5/16"-24 X 5/8" .......vuvviesiennnnnssassee 2
GM-120647 Bolt, hex. hd., 3/8"-24 x 1" ..., .00 T — 2
GM-271187 Nutand lockwasher, 5/16"-24 ... ........coveunorn . R T 2
GM-271193 Nut and lockwasher, 3/8'"-24 ,.......................... .00 2

(Bracket to frame side member)

810576 Bushing, Cluteh bell €1ank .....v.vveeuveesvesses v 2 2

910562 Cable, bell crank lever to clutch control cross shaft ......... T T 1

913031 Cable, bell crank lever to cluteh control cross ) l

339043 Pin, clevis, 5/16" X 27/32" ...oiieiiiiae e 1
GM-119117 Pin, Oler /32" X /2 11 viiecisiiisiennsansnnenssmmorssns e, |
GM-121741 Pin, clevis, 5/16" x 13/16" .,..coovvurensoeei N 1
GM-137159 Pin, cotter, 3/82 X 5/8™ .........viviueiicrversnsii T 1

(Cable to clutch control cross shaft)

911105 DIy Gl SVB" X V2" conucssiisisss soisiiimeromme et s 1 |
GM-119117 Pin, cotter, 3/32" X 1/2" ... iuiesuveeuveeene 1
GM-137159 L M N b S s e o 1

(Cable to clutch bell crank lever inner)

911103 Cable, clutch pedal lever to bell crank ASSemDlY .ivuiviiiiin i 1 1

911105 Pin, clevis, 5/16" x 1/2" 1 1
GM-137159 Fin, coter, 3/82' X 5/8™ sevvuesssianine emmsomsmemmmunsenssnens 1 1

640124 Cable, lever, Clutch CONIOL ... vvuseie s s s ces s oo 00 1

644366 Carrier, clutch release L 1

640246 O T 1
GM-128302 Clip, closed, 1/2" ..........ccorueureveen VR B s s i 2
GM-120854 Bolt, hex. bd., 1/4""-20 X §/8” ...\ueiuuveenioeini 2
Gy-120392 Washer, plain, 1/4" x 9/32" 1.D, x 5/8" Q.D, .......... ..o 2
GM-271172 Nut and lockwasher, 1/4"-20 .. .................. R 2

(1 req'd. - Engine front support, laft forward hole)
(1 req'd. - Frame, reinforcement, forward master cylinder hole)

734533 Clip, cross shaft to release shaft ... ...................... ... e 1 1
GM-191758 Fitting, lubrication (Clutch release 1L« SR 2
GM-271287 Fitting, lubrication, 1/4"'-28 ... .. P e et e et R e s ey aan s 1 2

(1 req’d. - In Bell crank shaft)
(1 req"d. - In cross shaft, assembly)

630068 Fulcrum, clutch release Iever .................o.eovuevesssssnsossosns 1

345961 Grommel, Bl CAE’ v versmasuonsacsssinnisnins vmermemensn 1

510573 Lever, clutch bell crank, outer ........................... """ 1 1
GM-120382 LOCKWASHEN, 3/B" . .ueviuisuarsansnesnsnransntssmsnesommmmsssen e 1 1
GM-120369 UL S NGNS e o | 1

(Outer lever to shaft)

630112 Lever, ShUlKh COMIO +.vcvouiiriistiinnnnensineasireserserssnnessnmnnnn . 1

911467 Lever and tube, clutch control, ASSEMDIY \ouvvesiiniieiiiiiie e 1

922075 Lever and tube, clutch control (LHD) (Use only with 9-1/4" (0111 ol ) R 1
GM-120368 g T S i 2 1

(1 req'd. - Adjusting end yoke (FC-170)
(1 req'd. - Bell crank lever to clutch control cross shaft cable (FC-150)
(1 req’d. - Clutch control lever cable)
A-176 Pad, Telt, clutch contio) 18! .. vevvuiuesonescsnimssonsmmmmnmminsn smesesnnss 2

Page 40




CLUTCH

FORWARD CONTROL VEHICLES PARTS LIST Group 11
MODELS
FIG. PART DESCRIPTION a2l R
NO. NO. e b7
v | UL
I8 w
GROUP 11-02—-CLUTCH CONTROL (Cont'd)
915506 Pin, clevis, 5/16"™ (Special 50. hd.) coiisi s immmiemmivinsmsss v s rae s 1
GM-137159 Pin, cotter, 3/32" x 5/8" (Cable end to pedal lever)
GM-120123 Bin,cobier; 1EA" L LAY L sa s v Damsaraaasisiinsiass 2
A-177 Retainer, spring clutch tube (3 - on outboard end of tube) ..ovvvivavrviiiniiiienns 4
K-700001 Screw, 7/16"-14 x 1-5/64"" (Clutch release yoke to shaft) .....vveveeevvvnennnnnn 1 1
A-887 Seal, dust, clutch control tube ...ooviiiiiiiiiiiiiiiniierr i 2 2
910572 Shaft and lever, clutch bell crank, assembly ......coiviiiiiiiiiiiiiiiiiiinas. 1
K-733146 Shaft, elUlch TBIEASE: s e vwarmmiamnimnsvnie viwriie s saiess s wamme b b 55 s 1
913013 | Shaft, cross, clutch control, assembly ..o ieiiiiiiiiiniiiiiniieiirieecrnrannes 1
913007 | Shaftand lever, clutch bell crank, assembly ........ R 1
732696 Sleeve, clutch release beanng ...vvveeeiveiiiiiiiiiiiiiiiiieiiieisiaeans 1
732698 Sleeve, clutch release bearing, assembly ...vveveeerrcviiiiiiiieienieniiinnanns 1
A-178 Spring, clutch control tube ...vvvrvei i i e e s 1
630117 Spring, clutch release bearing Carmier .........coiiiiiiiiiiiiiianieiiiaiansanss 1
K-700002 Spring, clutch release bearing sleeve toyoke .....ovvvinnnne . 2
A-179 Stud and bracket, ball, clutch, assembly ....vvverrorierriniaerarerarennneeans 1
A-181 Stud. ball, eluteh-cantiol cocwisside R e SR 1
GM-451403 1 75 T 7 e S R 1
GM-120383 Lockwasher, 7/16" ooiieirier ettt m e e i e 1
(Clutch control ball stud to bracket)
649343 Stud, ball; eluteh €ontl iuvvsinvinrvives vssemit s eV v 1
GM-120898 Lockwasher B8 coinsuvsasmipsvemanymsmns A S 1
(Clutch control ball stud to bracket)
912523 | Support and bushing, clutch bell crank, assembly ..coooviviiiiiiiiiaiiiiiinnens, 1
913009 Support and bushing, clutch bell crank, assembly . N —— 1
GM-120647 Bolt, hex. Nd., 37828 X 1! et i e ee e ee i aae e eean 2 2
GM-271193 Nut and lockwasher, hex., 3/8"-28 .. vrriiiiieiiiiiererannernerernnennsanes 2 2
(Support to frame)
52725 Washer, plain, 21/68"" . oo e e e e 2
632177 Yoke, end adjusting, 5/16"' . 2 2
(1 req'd, - Bell crank levet to clutch control - FC—IS{J)
(1 req'd. - Clutch control lever cable)
339043 Pin, clevis, 5/16" x 27/32" . 1eviiiiiiiniinss S eaiine TR e oA 1
GM-118117 Pin-coBer 3/327 X T2 umimiimme s oy iseaass v s s e s e e 1
(Yoke end to control lever)
K-707750 YoRe el BESBCHIATI ;. .t o st A AT T e S R o A e R g A 1
GM-119120 Bint cotter 37327 € 1A invsvssmmsmmimie s nive 2
(Clutch release yoke to blade)
Use With Four Speed Transmission
914039 Cable, bell crank to clutch control cross shaft ....oviviiiiiiiiiciiiiiiiiininnn, 1
911602 Cable, lever, clutch control ..... 1
911600 Lever and tube, clutch control, assemhiy (Use mth 8 1/ = clutch) ........ ceraren 1
923637 Lever and tube, clutch control, assembly, L.H.D, (Use with 9-1/4"" clutch) ........ 1
641266 | Stud, ball, clutch control (FIAame eNd) +..e.eeveesesvossonsenennesossrnsnesnns 1
GM-181668 ] T T IO 7 St o S O oV 1
GM-120383 Lo T A 1 1
(Clutch control ball stud to bracket)
640461 Spacer, clutch control (Frame end) . - 1
NOTE: For clutch pedal support blackel see Gmup 24~06.
GROUP ((-03—-CLUTCH PEDAL
85-18 915970 Badaland hub;clutch, Assembly s asnunsisasamis 1 1
GM-126038 Bolt he. T, T/2720 B covvsvivaviwmanasminaveswinn vaiasssesibawns 1 1
(GM-9409097 Bolt and lockwasher, 5/167-18 5/8"" .ovivrieeiiiiiiriniiiianiiieiarennainns 1 1
GM-120384 LOCKWASHEL, 12" ettt etiiineetaeensans s ineeastesainseeteninsnnnnns il
GM-120371 T B T T 1 1
GM-120390 b 10 T YT s 1 1
(Clutch pedal and hub to bracket)

Page 41



CLUTCH

FORWARD CONTROL VEHICLES PARTS LIST

Group 11

MODELS

FIG. PART DESCRIPTION 8| R
NO. NO. |
v | u

'8 'S

GROUP 11-03—CLUTCH PEDAL (Cont'd)

910587 Bearing, pedal hub ....vvvvvviinieeeeannn, o R R A 1 1

927995 | Cover, pad, pedal ........ cEEvEaa I T R S s s e mmomemcnsmitrm s o 1 1

921031 Pin, pedal stop (Use with dual Wheels) .........covrevrverneenes e SRR 1

GM-119117 Pin, 00tter, 3/327" X 1/2" e iriie et ien s cnnseeenneranrnnrannrennes 2
632174 L Vikma s mans 1
GM-120393 Waliser, Pl D16 ccvmmvmmnnnnsmn s e S e e 2

(Pedal pin stop)

646073 Seal, floor (Clutch pedal to bell crank cable) ..... R s 1 1

641727 | Spring, retracting ............. e S . S 1 1

912219 | Stop, pedal clutch +.vvvveivenenennrnnninns crreereeas S R | 1

Page 42



CLUTCH
FORWARD CONTROL VEHICLES PARTS LIST Group 11
e
FIGURE NO. 28 - CLUTCH - FC-150
Ref, No. Description Group No. Ref. No. Description Group No.
1 Plate and Hub, driven . ... 11-01 3 Kit, .backfng and pressure
& 2 Plate, pressure .. ....... Se:?;ed Witbmsoes o i e v B0

)

T
; 10
—
FIGURE NO. 29 - CLUTCH (BORG AND BECK) - FC-170
Ref. No. Description Group No. Ref. No. Description Group No.

1 Cover, pressure plate . . ...  11-01 8 Lever, pressure plate . .... 11-01
2 Spring, anti-rattle. .. .. .. 11-01 9 Strut, pressure plate. . .. .. 11-01
3 Spring, pressure .. ...... 11-01 10 Clutch, assembly (Less

4 Plate and hub, driven..... 11-0i driven plate) ......... 11-01
5 Plate, pressure . . ....... 1101 n Bolt, hex. hd., 3/8''-14 x

é in, release lever . ...... 11-01 4 S ) ) |
7 Boltandnut. . v ouuvuns.  11-01 12 Lockwasher, 3/8" . ...... 11-01

Page 43



FUEL SYSTEM

FORWARD CONTROL VEHICLES PARTS LIST

Group 12
MODELS
FIG. PART DESCRIPTION 2R
NO. NO. 7 b
U | v
|18 W
GROUP i2-0{~FUEL TANK

511420 Tank, fuel, assembly ....evvvvinnsveiiirinnnnnnes T A N 1

914208 | Tank, fuel, assembly (Stake) ....ecveveeveriierinnrasinrarens SR 1

912561 Tank, fuel, assembly .....ooviiiviiiiiiiiniinnnn et eeeeeerer e e rie e anan 1

914222 Bracket, support, fuel tank filler tube (Stake) .....cvvevirvrrneronenrernnnenrens 1
GM-121973 Bolt ok W DM R LAY s o S 1
GM-271172 Nut and Ioclmasher hex,, I/8" 20 vivuniniinnnn o b R . 1

(Support bracket to gas tank filler lube} {Stake)
GM-271172 Nut and lockwasher, hex., 1/4' - 20 . R R TR i 1
GM-160515 Screw, pan hd, 1/4" 0K 1/2"7 oo e 1
(FL”E[ pipe suppurt bracket to bnlsler)

905805 Cap, fuel tank, assembly . 1 1
GM-111627 | Clamp, hose, 2-5/8" (Stake) ..................... e beeseentebeeerreanaenes 2 2
GM-137422 Elbow, 5/167 IVErted FlaTed TUDE . vvvoesvesserveeseseeeseisorrn s e oo 1

(Fuel tank to tube)
GM-137421 EIbow, 1/8" tube, 90° .\ .iiieresieiiesieiinneieeiensetensnnnsrnesessassnnns 1
(Vacuum line to manifolds)

654758 Grommet, fuel tank filler RECK . ..uvuuieeiuiiieieriieiinsisnniaerrereranees 1

808880 [ Hose, conn. fitler neck (StaKe) o .vvuusuesierreernenereennnenecen R 1 1

910218 Hose, connecting, filler neck fitting (Stake Body) ............... e e 1

914264 Member support, fuel tank (SE2Ke) . .e.veeiireeeiiiiine i s riasiirasiesnnnens 1
GM-123520 Bolt, hex. RO., 378" = 28 X 3/8" et e e 1
GM-120382 LOCKWASHET, 378" 1t iirter ettt it e e et e e e 1
GM-120369 NI B Ao B oo T e e S S R 1

(Member to front rail)

912559 Pipe, filler, fuel tank assembly (STAKE) vvvvuvveereriersnmees irrreernrereasses 1

915767 Pipe, filler, fiel tank, asSBMbBIY <. ciusaiviisiiins siisorniissvosis e sse tome |

911683 | Pipe, filler, fuel tank, assembly (Stake BOdy) .....vuveeersunneensnnernsrnnnnss 1
GM-127951 Plug, pipe, 5. hd,, 1/8" (DraiN) vuuusuesvernnsrosiansneeseseeeansnsesesesnens | 1

914449 | Spacer, block, 1l ...vvviveininsiisaiiisine 1

914450 Spacer, block, right .....ccovuiviiinnnn. R SRR 1

911852 Spacer, strap fuel tank hold dOWN ......c.eeriiiriieinrrnrersersnsenecenes cerenas 2

L T T A T 1

911423 Strap, fuel tank hold down, assembly (Use with pick up BOX) vuuveeverenseserenans 2
GM-120382 Lockwasher, 3/8" ........... E e e eere e rree e ee b n s ene e as 4
GM-120377 Nut, hex,, 3/8" =16 .vvvvrrnirineiin e nes R e S 4
GM-446470 Washer, plain 3/B" .icvissovsnpivinissimimsoivicisvis I AR 2
GM-120393 Washer, plain 5/16" ...nrreeeiiiit i e e e e e aeaas 4

(Hold down strap to wood sill)

814226 | Strap, fuel tank, hold down ......ovvivviviinnnennns T e e 2
GM-120677 Bolt, hex. hd., 3/8"" - 24 x 1- 1/2" - R 2
GM-120382 ankwasher 3/8" T o i e A B e L B TR 2
GM-120369 NI Bl 308™ - 2 cosvvinmpmmsriniasi s o inns 2

(Strap fi ghlening)
GM-123520 Bolt, hex. hd., 3/8" - 24 X 3/8" 1iieiiiiriiiereeeiie e rannee cenaneeaens 2
GM-120382 Lockwasher, 3/8" .......... T PR ETAER 7 e aaa 2
GM-120369 Nut, hex. 3/8" s, S S R ?
{Huld down strap to support channel member)

912604 | Strap, lower, fuel tank, 3SSEMbBIY .....veierieeroeiee et et e e e e anrrerens 2

912607 o TR T L 2
GM-122145 Bolt, hex. hd., 3/8" 16 x1- LI s e s mmamin or mm s ?
GM-442827 Nut, hex., 34" - 16, hug lock ,.vvverinnnns T i e e cean 2
GM-120388 Washer, piain, 71— ———————— 2

(Fuel tank straps to frame, front)
GM-122174 o i L R L T 2
GM-442827 Nut, hex., 3/8"" - 16, hug lock ........ PR R D e T R R S 2
GM-120388 Washer, plain, 3/8" .....ciiiiiiiiiiininerenaenns e ———— Z
(Fuel tank support and straps to frame, rear)
914056 Support, strap, fuel tank filler neck (Use with pick up BOX) «.evvvevrrvrrennnnnnns 1

Page 44




FORWARD CONTROL VEHICLES PARTS LIST FUEL SYSTEM

Group 12
MODELS
FIG. PART o | o
NO. NO. DESCRIPTION u_? :
O |V
'S ('8
GROUP (2-01-FUEL TANK (Cont'd)
GM-160515 Seiow, pan b, LA =200 1% coovucmmesissoisnismont vommms s 2
GM-271172 Nut and lockwasher, hex., 1/4” - 20 .........oveeuneeennees 2
(Support strap to body panel)
GROUP 12-02—-FUEL GAUGES
913125 | Gauge, fuel, assembly (Tank Unit) (Up to Serial No. 65548 - 14948) ............... l
3-8 914852 Gauge, fuel, assembly (Tank Unit) (After Serial No. 65548 - {111 R — l
e GM-160046 Screw and lockwasher, pan hd., #10 - 32X 1/2” vev.vvvevenrnann 6
(Gauge to tank)
913124 Gauge, fuel, assembly (Tank Unit) (Stake) (Up to Serial No. 65548 - 14948) ........ 1
914851 Gauge, fuel, assembly (Tank Unit) (Stake) (After Serial No. 65548 - 14948) ......... |
k 40-31 912760 | Gauge, fuel, assembly (Tank URt) ......vuuseesuseennsrrnssnnssonssion 1
GM-179276 Screw and fockwasher, pan hd., #10 - 32X 3/8" .......coiiiiriinis 6
(Gauge to tank)
635641 Gasket, fuel gauge, tank unit 1 1
808367 Screw and lockwasher, pan hd., #10 - 32 X 1/ ... oovuviinireiinin 1 1
(Gas gauge wire to tank unit)
GROUP 12-03—FUEL AND VACUUM LINES
914224 Bracket, support, fuel line (Stake) (Mounted to bracket and riser with existing bolts) . 1
GM-120521 L 1
GM-271172 Nut and lockwasher, hex., 1/4” =20 v uusneeiirienneenineovee e, 1
GM-160515 Screw, pan hd., 174" - 20 X 1/2" 1 ou it iviinirenienn e e e, 1
(Fuel line to support bracket)
. GM-120521 R L T 1
L GM-271172 Nl ang lockmashion, ek, LA™ » B sooomansersiovenininmssnvineisinsinio s 1
GM-160515 Screw, pan hd., 178" - 20 X 172" ovierees et eees e e e 1
(Fuel line to pick-up box)
GM-120522 CHP, THORB, BAIET uvavimmens psniivin rstn im s s F o R T vnnn 1
GM-271172 Nut and lockwasher, hex., 1/8" - 20 ... vviviiiininsirieieneenennneennnnns 1
GM-187979 Screw and lockwasher, hex. hd., 174" - 20 X 3/8" .. vvu e ieereeeeseeninannnis 1
(Fuel line to side rail - Use at front end of line)
GM-432668 | Clip, fastener, 5/16" (Fuel line to Side fai1) v .uevee'veseneeesnsnseesnennnns, 4
800743 Clip, “S" 1/4'" tube (Fuel line to Vacuum 1ine) ....oevvenvsonss. R 4
RIHDAE: | G B A o o i i i m s b  memcsmcn rrreeerees 1
GM-138489 T LT L 1
GM-120377 NUE HBK,, B < M cmnsosmmmnn sy st s S e s i 1
(Windshield wiper tube clip to manifold stud)
‘ 808363 | Connector, flexible (Fuel [ing 10 PUMD) +. .. 'uervnnrensessesnensens s e ons 1
741721 Connector, flexible, fuel line to pump (8" long W/ - 1/8" pipe thd.) evvevvensnnsns 1
802040 Connector, flexible, 1/8™ (Pick Up BOX) vuvvvurvnsensienseesanssesssinannnnns 1
647587 Comecton, HEXiDIO oouaicivaiinmininaiiss s sises snronneensnnnsasmmnsarasoms 2
(1 Req'd. Fuel tank to fuel line)
(1 Req'd. Fuel line to fuel pump) (Stake)
GM-137405 Connector, flared tube 1/4'* (Windshield wiper vacuum tube to fuel pump) .......... l
GM-137421 Elbow, 1/4" inverted flared tube (Carburetor vacuum tube to fuel PUTP) vvunrnnees 1
GM-137420 Elbow, inverted flared tube (Distributor vacuum tube connector) .................. 1
905787 Elbow, inverted flared tube 90° (Extention tube) (Stake) vuvuuervnreerrenreennenns 1
A 17750 Elbow, inverted flared tube (Flexible connection to fuel pump) ................... 1
GM-116341 Elbow, 5/16" inverted flared tube (Fue! line to fuel pump) .......oovoeeneeno. ... l
GM-137422 Elbow, 5/16" inverted flared tube 90 (Fuel outlet) vvvvsveneveseinsnevnennnnn, l
GM-137421 Elbow, 1/4" tube 90° (Vacuum line to manifolds) vvvuvvveuevnsrnsnrsennnnnnnnns, 1
914956 | Tube, assembly (Fuel line union to flexible fubing) ....vveuvrvnsinirvrinsnnsnns, 1
911850 | Tube, assembly (Fuel pump to flexible tbe) .....v.eeremnnsseneeens i, 1
GM-120521 Gl LAY o conssnmmomenmpmes s s s e 1
GM-271172 Nut and lockwasher, hex., 1/ =20 .. .u.uisuieineereineesesnennonsninns, 1
GM-160515 Screw, pan hd., 1/8" - 20 X 1/2" 1. eiiiiiitit e re e e neans |
(Fuel line to bell housing angle bracket)

Page 45



FUEL SYSTEM

FORWARD CONTROL VEHICLES PARTS LIST

Growp 12
MODELS
FIG. PART DESCRIPTION 2| R
NO. NO. = [ =
v |V
|18 |18
GROUP (2-03—FUEL AND VACUUM LINES (Cont'd)
911424 2 T 0 17T 1) S P ey R g i e 1
( Fuel tank fo flexible connector) (Pick- up bnx)
914228 | Tube, assembly , 1
( Fuel tank to ﬂe)uble mnnectuon (Stake)
914212 Tube, extension, fuel tank, assembly ........................................ 1
809367 Tube, fuel line, assembly . 1
( Fuel pump fo carbureler el Inw)
928145 | Tube, fuel line, assembly . R R 1
(Fuel pump to carburetor elhow)
914689 | Tube, fuel pump to carburetor, SSEMDBIY vevvrverresverseersnrrenr reesenssnnsnns 1
913029 Tuhe vacuum; assembly. oiseniiin canrnmn i s iins inn emn s s nsnns 1
910817 Tube vacuum fuel pump to manifold, assembly .... 1
937312 Tube vacuum, assembly (Vacuum pump to tee) (Use wﬂh closed crankcase
venttlatlon) ; SRR 1
926515 | Tube, vacuum fuei pump to manlfold assembly (Closed crankmse ventllatlm) S 1
914687 | Tube, vacuum fuel pump to windshield wiper, assembly ...vveviieiiniiininnnannns 1
808499 Tuhe, vacuum, ling assembly ......c.eiiciioiiieiaiirerrerrrrrarerenraaaes 1
809368 Tube, vacuum, line assembly .........ccvviiiivieeinnicieanns SRR 1
(Up to Serial No. 65548 - 25570)
928144 | Tube, vacuum ling, aSSEMbIY +.vvveviverersenseessensnnrenssnnsnnorennssssnns |
(After Serial No. 65548 - 25570)
GM-137413 [ UNIon, 7/16" - 24 ooiiiiietiiien st eieis it eeetaeiessaiaeessmennnnaanannns 1
(Flexible connector to fuel tank line assembly)
GM-137414 | Union, inverted flared tube 5/16" ..c.vvvueiiiriornarieserenessionsocnnnennes 1
GROUP 12-04—-CARBURETOR
11-32 973808 Carburetor, assembly (ZIP FIt) covnverneiieriereeesenreneserannaaeneennnnnnees 1
14-19 | GM-103195 317 T8 B g — ?
(Carburetor to head)
10-104] 923810 | Carburetor, assembly ...... R TR U F e 1
GM-120369 Nut, hex,, 3/B"-24 .. .vvvvviinienninnenn, e e R e S 2
772 | A-564 Stud, 3/8"-16 x 3/8""-24 X 2-1/B" 1ONE .e'vvvvnnrnnnrennnn Cerererieeraareenes 2
(Carburetor to intake manifold)
GM-137404 | Connector, flared tube, 3/16" ....ivsveiseciioreasaesronnsessossssssnssasnnssas 1
GM-137421 Elbow, 1/4" tube, 90° ....covviirininrnnns R S —— 1
GM-116341 Elbow, 5/16" inverted flared tube 45° ..........c.evuus. 1
GM-137420 | Elbow, 3/16" inverted flared tube 90° «..oivevierieeinererenerronreenneesnnees 1
10-99 910843 Gasket, carburetor flaNEE .. .vveeeerinriariis ceiiiiie e ee e e reeraraneas 2
648970 Gasket, insulator, CATDUTBIOT . uu ' s vesiescerennransnnersrrnssoserrosnnsnnens 1
808520 | Gasket Set, carburetor .......ovvuurse ST e S 1
Consists of:
1 Gasket, body flange
1 Gasket, bowl cover and air hom
1 Gasket, needle seat
913300 Gasket Set, carburetor ...... R A T i RS b i 1
Consists of:
1 Gasket, body flange
1 Gasket, bowl cover and air hom
1 Gasket, flange
1 Gasket, needle seat
1 Gasket, pump lifter link
10-101f 910884 Insulator, carburetor flange ......evvvvrerinrionrensenrersnncss R 1
913302 | Jet, low speed LG S ——————————— 1
924160 | Kit, repair carburetor (For 805493, 806305, 920337, 923978, 923995 923808) 1
Consists of:
925541 1 Diaphragm, assembly
1 Gasket, body flange

Page 46




FORWARD CONTROL VEHICLES PARTS LIST

FUEL SYSTEM

Group 12
MODELS
FIG. PART e | @
NO. NO. DESCRIPTION 2R
(SIS
w [N
GROUP 12-04~CARBURETOR (Cont'd)
1 Gasket, bowl cover and air hom
648970 1 Gasket, flange
1 Gasket, pump lifter
920969 1 Jet, metering rod
920967 1 Needle, pump check
118549 1 Needle, spring and seat assembly
924162 1 Rod, metering, standard
917224 Kit, repair, carburetor .................. R S R e i s mvimsioea it 1
Consists of:
925542 1 Diaphragm, assembly
1 Gasket, body flange
1 Gasket, bow! cover and air hom
1 Gasket, flange
119533 1 Jet, metering rod
913303 1 Needle, spring and seat, assembly
913305 1 Rod metering (Std.)
923800 | Kit, zip carburetor (Repair) (For 923808) L e R D RS Y 1
923803 | Kit, Zip carburetor (REPAIN .......vuevsesressonsensenessnnenrnnn, TRk vees 1
118543 | Needle, spring and seat, aSSBMbIY .. .....uveereeneennnseeneonserin e vnsenon 1
913306 | Rod, metering (1st lean) ...... e rerenn e R R AR R 1
913308 | Rod, metering (2nd 188N) ... ....vvsiesuneneeereneneneeen e e 1
913305 | Rod, metering (Standard) ........... VSR R R e e b 1
924162 Rod, metering, standard (For 806305, 923995) ........ SRR G SR 1
120213 | Rod, metering, (First size fich) ............... Ceerererenae cereers P - |
917154 Rod, metering (First size lean) (For 5,000 feet altitude) (For YF-938-SA, YF-938-SC) 1
917155 Rod, metering (Second size |ean) (For 10,000 feet altitude)
(For YF-938-SA, YF-938-SC) v uvuveverinereerierneesonsnennnmennsoneennnns, 1
328049 | Rod, metering, (First size lean) (For 5,000 feet altitude) (For carburetor YF-938-5D) 1
928048 | Rod, metering, (Second size lean (For10,000 feet altitude) ( For carburetor Y F-938-SD) 1
GROUP 12-05-AIR CLEANER-OIL BATH
30-3 923388 | Cleaner, air, aSSEMBIY +vevvuyvssseesunsreseessnssanesnssensnsneneennnnennns 1
31-5 914087 Cleaner and Silencer, air, assembly ,..... e e 1
31-7 914071 Bracket, mounting, air cleaner, adjustable .............. 1
31-8 | GM-120854 Bolt, hex. hd., 1/4"-20 x 5/8" ..... e T e nmarr 2
311 | GM-271172 Nut and Lockwasher, hex., 1/4"-20 .......ccvvvnvenrennenns i Wi 2
(Adjusting bracket to stationary bracket)
312 914070 | Bracket, mounting, air cleaner, Stationary .......e..esiesenesenennrensininnnns 1
(Mounts with existing cylinder head bolts)
30-2 910894 Bracket, support .. ...ieiiiiiiii e eanes VR |
GM-187979 Screw and Lockwasher, 1/4'-20 x 3/4" ......... B, E——— i 4
(Air cleaner and bracket to wheelhousing)
30-1 | GM-9409107 Screw and Lockwasher, 1/8"-20 K 5/B" ...vuv'vnenssrreensaerennennsnenennn 2
{Air cleaner to bracket)
645370 | Clamp, air cleaner, assembly ..... T R R R b bmm nim 8 A D BN 1
805659 | Clamp, assembly ........ AR A R e e 1
GM-272847 Clamp, hose, 3/4" (Vent hose connections) +.vuvevuesenss. SR S 2
30-7 | GM-119511 Clamp, wire type (Air hose connections) ........coveervevennnnns . S 4
3-8 910893 Connector, tubular (Air hom elbow to air cleaner elbOw) «............o.ovevnns.. 1
910289 Cup, oil, air cleaner, assembly .......... R R B s 1
917843 Cup, oil, assembly .....oocvverness e RS S 1
30-9 910896 Efbow (Tubular connector to air cleaner) ....ovvvseerrvesnnvannns T . 1
30-5 314366 | Elbow (Air hom to tubular connector) ....... rarane 1
-6 119784 | Gasket, aif CIANBT «uauvmviinorssstntnms s nsmmrmnn mmemmm s vmn e e 1
803699 | Gasket, air hom to carburetor .......... R T 1
30-6 809785 Hom, air, carburetor ......cvvvvvvrverererensnss P —— s 2 1
30-4 906496 Hose (Oil filler tube to air cleanen ........ceveveernnrenenerrnnn, 1

Page 47



FUEL SYSTEM

Group 12 FORWARD CONTROL VEHICLES PARTS LIST
MODELS
FIG. PART DESCRIPTION £~ I~
NO. NO. el (e
U | 0
n u.
GROUP 12-06-CHOKE CONTROL

911410 | Control, choke, assembly ..... e RN e e he e ek e e s b s 1

915746 S D R UL oo A R e 1
GM-271193 Nut and lockwasher, hex., 3/8" - 24 ...........c.cooevnevnenninn 1 1

(Choke control to tunnel)
643663 [ Clip, 3/16" oueiieiiie i e e 1 |
(Choke control cable to radiator stay rod at frame crossmember)

911412 Conduit and guide, choke control, assembly ......... . . 1

915748 Conduit and guide, choke control, ASSOMBIY +coiinvin s s i it b menrnm e snae 1

911411 Knob, plunger and wire, choke control, LT S e, |

915747 Knob, plunger and wire, choke control, ASSEMBIY L ueiieiiie e |

GROUP (2-08—-ACCELERATOR AND LINKAGE
911398 Bracket, angle, accelerator wire ...........o0usss ST B— SR 1
(Attaches with gear cover bolt)

805479 Bracket, bellcrank ...............ovvviieiiiii e 1

912788 Bracket, fuel line and accelerator retum SPING vrvvniaaennineeeeeennrenrannns 1
GM-120521 B LAY ouvemasmiismmierivenias i e o TR R ERG 1
GM-160515 Screw, pan hd., 1/4" =20 x 1/2" ... .evinnenn, S RS mamae 1
GM-271172 Nut and lockwasher, hex., 1/8" - 20 ...........ccvevininnesiessnseiiin |

(Clip to angle bracket)

910570 Clip, acceleralor 1od .....vvuvveneeriiviain e caeieeeees e 2
GM-271166 Nut and lockwasher, hex., #10 - 24 ........ " RS 2
GM-159908 Screw, pan hd., #10-24 x3/8" .. ...cvvuirnn, S KR S 4

(Clips to floor pan)

808333 | Crank, bell, I0Wer ........oeeeeesie e oY 1
GM-121223 Pin, COtBr 116" X3/8" 1iuemiiiinninnsinrsnnsnnnennnnnmnmesonmn oo, 1
GM-120393 Washer, plain, 5/16" ... ..vviiieninrrernrnsininnnnn, 2

(Bellcrank fo valve cover, rear, stud)

805480 | Crank, bell, upper assembly ..............oevevuneeninnnns D O p 1
GM-121223 L O FRL e T r L 1
GM-120392 Washer, 1/4” .vivivverinninninnnnns T 1

(Bellerank upper to bracket)

911397 Guide, flexible, accelerator wire .............covvenn. U, 1

650482 Hinge, treadle, accelerator, female .................. A G e 1
GM-121223 | Pin, cotter, 1/16" X3/ ...\oveeeeien e R AR 1

650484 | Pin, hinge, accelerator treadle ............o..oouvonroon... TR N ——— 1

803357 Plate, spring, clip, accelerator fetracting ........eeeernvunensoenoonn 1

912103 Rod, accelerator 1

805484 Rod, bellcrank to carburetor ............cevvueeuenruneensinnsoeinn 1
GM-121223 Pin, cotter, 1/16" x3/4" ........... SRR S R i e e Faieniwmsmie 3

(1 Req'd. Rod to bell crank assembly lower)
(2 Req"d. Rod to upper bell crank and carburetor)

806952 ROC. 100 EEM TN oo oo A SR s s 1

646073 Seal,acceleratonod........................................................ 1

916009 SRRl OO s simnens vuns T T R ——— 1

915867 Spacer, accelerator, 100 ...........c..evvnvernininsnrnenin., ererrasenronnans 1

644067 | Spring, retainer, acCelerator .................o.oooiiiiin e U |

805483 Spring, bellcrank, UPPEr ..........eeiveruuneeesesieeraneens i 1

85-14 912115 Treadle, accelerator, assembly ........ R R A S R, nmckrarseiymim e non s 1
GM-271166 Nut and lockwasher, hex,, #10 - 24 .. ...o.vuvrvinnennn.., R e 4
GM-155937 Screw, flathd., #10 - 24 x 1/2" .....cvvniiinnns ceeenes w R 2

(Accelerator treadle to floor pan)
917126 Wire, accelerator control 1
K-732749 Bolt, hex. hd., 1/4" - 28 x 3/8" ........ o R o A N W R RS 1
GM-271175 Nut and lockwasher, hex., 1/4" - 28 ................ AR mrnma e s e 1

911396 Spacer 1
GM-446188 Washer, plain 17/684" ......ooviveioiieien e — S 2

(One on each side of spacer) (Accelerator control wire to bellcrank)

Page 48




e

FORWARD CONTROL VEHICLES PARTS LIST

FUEL SYSTEM

Group 12
MODELS
FIG. | PART DESCRIPTION 2| R
NO, NO. il ey
5] L]
L 19
GROUP {2-08—-ACCELERATOR AND LINKAGE (Cont'd)
K-732749 Bolt, hex. hd., L/8"" =28 X 3/87 1\ uuiieriieineensinnrensncncensnnersenssons. 1
640246 CHip, strattng spTliR covis oncvinvinsmmssnvvsnmnns o sis Sresrresrrvsnans 1
GM-271175 Nut and lockwasher, hex., 1/8" =28 .. ...covvvrvninrnnnnns T 1
920160 S 1
GM-446188 Washer, plain, 177687 .. iueiveviviieronnioniaseromsonsnnsmnesmeonoeen o, 2
(One on each side of spacer)
(Accelerator control wire to rod)
Up to Serial No. 61568 - 23925
910570 Clip; ateelermtor 108 .oc.uvensceeimsvvanionivssissnimie e soistssrommns s 2
GM-159908 Screw, pan hd., #10 - 24 X 3/8" ... iiiiiiitiiiie e 4
GM-271166 Nut and lockwasher, iex. #10 =24 ....ouiuinenieeiiseeeseererenseinnsnnnonn, 4
(Clips to fioor pan)
GM-120521 Clip, loop type, 174" . erivrereeerirnnnens VeEvaE P b e e 1
GM-120706 Bolt, hex. hd., 14" - 20 x 1/2"" vevvinnvnnnnn, d R S 1
GM-271172 Nut and lockwasher, hex., 178" =20 ...vuvvvsveernernernnrnnnns B 1
916138 [ Conduit, accelerator control aSSEMBIY .........evvveervensorenrnennsnernnnn.,, 1
GM-120521 Clip, 100 type, 1/4"" 1. ivieriin e e e e e, 2
GM-160515 Screw, pan hd., 1/8" =20 x 1/2" .eevvnvnnns ——— et rressen e enaaanas 2
GM-271172 Nut and lockwasher, hex., 1/4" 20 voovvnvneinnenninns s st e 2
(Wire conduit to body)
GM-120521 Clip, loop type, /4" ...oireeieinsceeenanenn, SRR, R l
GM-120706 Bolt, hex. hd., 178" =20 X 1/2" o.veeneeeeen oo, s - l
GM-271172 Nut and lockwasher, hex., 1/4" - 20 ..evuineneneeeeneeeenesens e l
(Wire conduit to bracket to distributor adapter)
650482 Hinge, accelerator treadle (Female) ..ovvurvvreneennennsenns R e 1
914943 Lever, throttle ..o o e e aeaas A i O 1
GM-159908 Screw, pan hd., #10 - 24 X 3/8™ .\, N A 2
GM-271166 Nut and lockwasher, hex., #10 =28 .....ovnueens e oo, s 2
(Throttle lever to carburetor lever)
650484 | Pin, accelerator treadle hinge ........... R s 1
GM-121223 Pin, cotter, 1/16" x 3/4" ...vevuu.nn. e SR R 1
803357 Plate, accelerator retracting SPNG Chip vuuuervesveesuesunsvnssenneernnssnnn., 1
914941 Rod, accelerator ..........c.oovvineriiiiiiiiiiirsninnns T e 1
916009 | Seal, flO0T 1uuvsirinsaresutnrrn e s sen s eaenans ee e e e s s 1
915867 Spacer, accelerator 1od ......c.vueeenrennnnes I T ——— 1
803358 | Spring, retracting, aCCRIEIALON .. .vv v 'erinenereenserreneeensen e e enon s 1
914944 Spring, throttle retum .......ovieiinnnn.nns — R 1
85-14 912115 | Treadle, accelerator, asSEMbIY ........vveuneerseenseeseeenenerirnesnos o 1
GM-155937 Screw, flat hd., #10 - 24 X 1/2" o vvvvveiennnnnnns YT A ¢ 2
GM-271166 Wit and nclowashet Ben, MO ..cvmummonsammuiansusiis s sy 2
(Accelerator treadle to floor pan)
817126 Wire accalermtor comml ... ouvmerissverssiiisisei st |
(Accelerator treadle to floor pan)
K-732749 Bolt, hex., 1/8" - 28 X 3/8™ ..ot iviiiennrsoenerentenreen e een e ans 1
(Accelerator control wire to rod)
GM-271175 Nut and lockwasher, hex., 1/4"" ~ 28 . ...ovuiniieieniees e ee e eees e e, 1
(Accelerator control wire to thottle lever)
920160 1 T R s 1
(Accelerator control wire to rod)
K-732749 Bolt, hex., 1/8" = 28 X3/8" .ooiinitiiiee e eeee e e ene e e, 1
(Accelerator control wire to throttle lever)
GM-271175 Nut and lockwasher, hex., . 1
914932 L e e S R R R R T 1
(Accelerator control wite to throttle lever)
GM-446188 Washer, plain, 1/8" ... oo is T 1
(Accelerator control wire to rod)
GM-132745 Screw, rd. hd., #8 - 32 x 3/16" 1
915770 SO TR s st o s i RO S S U s 1

Page 49



FUEL SYSTEM

Group 12 FORWARD CONTROL VEHICLES PARTS LIST
MODELS
FIG. PART o o
g hensy DESCRIPTION 2. ."-:
U | v
W w
GROUP i12-68—-AOCELERATOR AND LINKAQGE (Cont'd
GM-120391 Washer, plain #10 o\ vvuviiesieeiirieeee e A 2
(Attach accelerator contro| wire)
Use Kit to modify cars up to Serial No. 61548 - 23982 and Compenents
of Kit for ears atter Serial No. 81548 - 23982,
935995 Kit, thiottle linkage ................coveviviriennireninn, R 1
Consists of:
805728 2 Block adjusting
GM-123473 2 Bolt, hex. hd., 5/16" - 24 x 5/8"
GM-451975 2 Bolt and lockwasher, hex. hd., 5/16' - 18 x KR
928167 1 Bracket, mounting, coil
910853 1 Bracket, accelerator vertical shaft
GM-120520 2 Clip, closed
A-17056 1 Clip, rod end
913215 1 Clip, throttle rod
928178 1 Conduit, wire
GM-138083 2 Pin, clevis, 1/4”
GM-112726 3 Pin, cotter, 1/16” x 1/2"
910864 1 Rod, vertical shaft to carburetor
(GM-122159 2 Screw, mach., No. 8- 32 x 1/4”
GM-160556 2 Screw, pan hd., 1/4" - 20 x 1"
910845 1 Shaft, vertical, accelerator, assembly
911478 2 Spacer
928176 2 Stop, wire
928168 1 Strap, assembly
52725 2 Washer, plain
GM-120392 2 Washer, plain, 1/4”
928179 1 Wire, accelerator control
1 Installation Instructions
GROUP 12-08-FUEL PUMP
10-46 | K-735994 Pump, fuel and vacuum, assembly ......... RS e R S 1
GM-120214 Lockwasher, 5/16" e b e e N e ee e e e et er rha et s eennarryes 2
GM-120376 ML, G716 = 1B ss suininvinnssvinesasmomsommronsamenionios ot o R 2
(Pump to cylinder block)
120206 | Kit, fuel and vacuum pump with mounting gasket .........c.ceuuveurrirnennnin. 1
Consists of:
1 Pump fuel and vacuum assembly
2 Gasket, mounting
808268 Bolt and lockwasher, 5/16" - 18 x 1-1/2" ......... R — 2
805842 Washer, rectangular (406 dia. hole) 2
(Fuel and vacuum pump to cylinder block)
117136 Bail, fuel pump bowl, assembly ( For pump AC-4080) 1
117137 Bowl, fue! pump, assembly (For pump AC-4080) ...... i e o R 1
GM-137421 | Elbow, 1/4" tube, 90° RTINS KR A AR RN A S e 2
K-706163 | Gasket, fuel pump to block 1
810639 | Kit, fue! pump diaphragm, fuel section (For pump AC-4080) ....evuevnevennnn.n.. l
Consists of:
1 Diaphragm and pull rod, assembly
1 Gasket
115652 2 Gasket, valve cage
120594 1 Gasket
1 Gasket
118704 2 Gasket, mounting
919131 2 Valve and cage, assembly
927920 | Kit, fuel pump diaphragm (Fuel section) (For pump AC-4693) ..................... 1
Consists of:
1 Diaphragn and pull rod, fuel section

Page 50




FORWARD CONTROL VEHICLES PARTS LIST

FUEL SYSTEM
GmuLII!

FIG,
NO.

PART
NO.

DESCRIPTION

MODELS

FC-150
FC-170

810638

638737

919131
927226

810636
117138

120594
118704
116343
116344
116345
119241
116329
918411
115654

117908
117160
116332
919131
116762
909276

925597

927221

GROUP 12-08—-FUEL PUMP (Cont'd)
2 Gasket

1 Gasket
1 Gasket
1 Oil seal
1 Retainer, oil seal
2 Valve, assembly
Kit, fuel pump diaphragm, vacuum section (For pump AC 4080) ............
Consists of:
1 Diaphragm and pull rod assembly
3 Gasket, valve cage
2 Gasket, mounting
1 Gasket, mounting
4 Valve and cage assembly
Kit, fuel pump diaphragm, vacuum section (For pump AC-4693) ........... S
Consists of:
1 Diaphragm and pull rod, vacuum section
4 Gasket
2 Gasket
1 Oil Seal
1 Retainer, oil seal
4 Valve, assembly
Kit, repair, fuel and vacuum pump ( For pump AC-4080) . ........... P v
Consists of:
1 Bushing
1 Diaphragm and pull rod, fuel section
1 Diaphragm and pull rod, vacuum section
5 Gasket
1 Gasket
1 Gasket
1 Link
1 Link, left
1 Link, right
1 Qil Seal
1 Pin, rocker arm
2 Retainer, oil seal
1 Screen assembly
2 Spacer
1 Spacer, link
1 Spring, diaphragm, fuel section
1 Spring, diaphragm, vacuum section
1 Spring, rocker am
6 Valve and cage assembly
1 Washer
Kit, repair fuel and vacuum pump ..........oovvvvuernnns SR s Seesinve
Consists of:
1 Diaphragm, airdome, outlet
1 Diaphragm, pump assembly
1 Filter, breather vent
1 Gasket, mounting flange
1 Plug, cam, lever shaft seal
1 Retainer, cam lever pin
1 Seal, oil, vacuum
Kit, repair, fuel pump (For pump AC-4693) ...uvvenesaneeesen oo ereannnenns
Consists of:
1 Bushing
1 Diaphragm and Pull rod, fuel section
1 Diaphragn and Pull rod, vacuum section
1 Gasket

Page 51



i T

FUEL SYSTEM

Growp 12

FORWARD CONTROL VEHICLES PARTS LIST

FIG.
NO.

PART
NO.

DESCRIPTION

MODELS

FC-150
FC-170

115653
117156
647669

GROUP (2-00—-FUEL PUMP (Cont'd)

2 Gasket

5 Gasket

1 Link, left

1 Link, right

1 Qi1 Seal

1 Qil Seal

1 Pin, rocker arm

2 Retainer, oil seal

1 Washer

1 Screen, assembly

2 Spacer

1 Spacer, link

1 Spring, diaphragm, fuel section

1 Spring, diaphragm, vacuum section

1 Spring, rocker am

6 Valve, assembly
Retainer, valve and Cage .......ovviieiiitiitieiierisesreseesessnsssseennsns
SOAL TIADNIBRN v snaimavsvsmm i@l bl s s s T s s o
Spacer, fuel and Vacuum PUMP vuuverveiverinsenisonnsennnsenses T

o

Page 52




R R ——

FORWARD CONTROL VEHICLES PARTS LisT  'UE-SYSTEM

L FIGURE NO. 30 - AIR CLEANER - OIL BATH - FC-150
Ref. No. Description Group No. Ref. No. Description Group Ne.
1 Screw and Lockwasher, 6 Horn v vviv v v v e e 12-05
1/4'-20 x 5/8"" . ...... 12-05 7 Clamp, wire type (Air hose
2 Bracket, support .. ...... 12-05 connections) . ........ 12-05
3 Cleaner, air, assembly . ... 12-05 8 Connector, tubular ...... 12-05
4 Hose . vviwaws aiswe 1208 9 Elbow, (Tubular connector to
5 Elbow (Air horn to tubular gircleoner) .. ........ 12-05
o+ connector) . v e vswuuaa.. 12-05

Page 53



FUEL SYSTEM

Group 12 FORWARD CONTROL VEHICLES PARTS LIST

FIGURE NO. 31 . AIR CLEANER - FC-170

Ref. No. Description
1 Nut and Lockwasher, hex.,

| VL M - G
Bracket, mounting,
stationary . ..........
Washer, cylinder head bolt .
Bolt, hex. hd., 3/8''-16

x2-7/8B" ... ... ...
Cleaner and silencer . .. ..

O AW N

Group No.

12-05

12-05
10-02A

10-02A
12-05

Ref, NO.

Description

T
Bracket, mounting,

odjustable . ., ......

Bolt, hex. hd., 1/4''-20

27

Nut, wing. ..y vuus,

Group No.

A

12-05
12-05
12-05

Not
Serviced

Page 54




C

FORWARD CONTROL VEHICLES PARTS LIST EXHAUST SSTen

MODELS
FIG. PART
ey NG DESCRIPTION g R
SIS
w '8
GROUP (3-0i—-EXHAUST SYSTEM
641878 Muffler, aSSembly . .uuuiissisieiveeeernrinesenrannis R 1
32-4 919149 Muffler, asSembly ...vvuiiviivnininiiiiinsionnees voornenerenns A O |
809278 Bracket, exhaust pipe support, assembly ........c..oeveveererrinveninnnn.., 1
(Exhaust pipe to center crossmember)
323 | KT30436 | Clamp, aSSEMDIY . evvvvuvuerersveneeeersaaseeeeesoes oo e 2
(1 - Req'd. Exhaust pipe to muffler)
(1 - Req'd. Tail Pipe to muffler)

642123 Clamp, exhaust pipe supportt ......... TR SR R e 1
GM-123774 Bolt, hex. hd., 516" - 28 X 1-1/8" . .ooivenenneeineinninnns R R l
GM-271187 Nut and lockwasher, hex., 5/16" -24 ........... e R 2
GM-120393 Washer, plain, 5/16" ... o0iiiniet i e e 2

(1 - Reg'd. Clamp exhaust pipe to extension)
(1 - Req'd. Clamp exhaust pipe to center crossmember)
740146 Clamp, assembly .....c.vvveruereannnnnnns RN R 1
(Muffler to support)
800799 Clamp, mUfFIEr SUPPOME ...\ et vsreieeneevnsensensssnsanns T 1
630334 BRI s mmmr s smpssos o G R iy e s - 1
(Tail pipe to muffler)
GM-123774 Bolt, hex. ., 5/16" = 24 X 1-1/8" o\ eniineees e e e ceeen e en e e )
GM-271187 Nut and lockwasher, hex., 5/16" - 24 .......... oy s s 2
GM-120393 L LI 1 s A — 2
(1 - Req'd. Support clamp to muffler)
(1 - Req'd. Tail pipe to clamp)

916319 Extonsit, SlAUMPIDE vossivvivanenvisiimsmsmmis s s iy e 1

634814 Gasket, exhaust pipe, flANEE .....ovvuineeienee e s ieseeeseere e, 1

745608 Gasket, exhaust Pipe, fIANge o.vvesivervursrssensenssnsrnseensnnmeneennrnnnnn, 1

A-658 Insulator, support (Exhaust pipe to center crossmember) ...vuvvereveenenennnnnnn, 1

641856 | Pipe, exhaust, assembly ... .. eiiiiiiiiee et i, T 1
GM-120677 Bolt, hex. hd., 3/8" - 24 X 1-1/2" .e ettt e veeieeenaenaas 2 1

53287 o 2

(Flange to exhaust manifold)
32-1 913207 | Pipe and flange, exhaust, assembly .......... terrerrerieans A 1
K-732878 Locknut, 7/16"" - 14, Seez Pruf v..c.vevvvvieninnns rma memsamne . 2
(Flange to exhaust manifold)
745621 Stud, 7/16” - 14 .............. 2
(Exhaust pipe to manifold)

913209 | Pipe, tail, muffler o..vvveuiiiniiieieieeinneens R S e 1
GM-120741 civipey o O (T T S S 2
GM-271187 Nut and lockwasher, hex., 5/16" =28 ... ... rvrivrrieiiiirierinsenernennnnens 7
GM-120393 Nashal lain. SHB” nvsnniiie g R 5 4 e S e 2

(Tail pipe support)
325 914976 ]I L 1

803681 Reinforcement, tail pipe support insulator ............. T 1 1
GM-120213 Bolt, hew. id.; B/A6" -2AX WBY civoiiiovanavnvvminineaivenssoinesssrtans e 1
GM-271187 Nut and lockwasher, hex., 5/16" - 20 ....ovvisvviinninns. R R A R 1

(Exhaust pipe extension support to center crossmember)
327 913266 | Support, exhaust system, aSSEMDIY .....eceuuiinis it e e 1
(At front of muffler)
GM-123774 Bolt, hex. hd., 57167 - 28 X 11" e necomenmsins T 1
GM-271187 Nut and tackwashir, Fak, SF1B" -2 vivivisenusinin i ssissas s sans i s sae 1
(Support assembly to frame bracket)
326 913267 Support, exhaust SyStem, aSSMBIY . .....eiiittir et e e s 1
(At rear of muffler)
GM-124106 Bolt, hex. hd., 5/16" = 28 X 3" uiuiiiiin it inii e i e e 1
GM-271187 Nut and lockwasher, hex., 5/16™ - 24 .. ... .\ iiiieriserneeenseennressesnesns 1
(Rear support assembly to crossmember)

924720 Support, MUFFIET, TBAT v v vttt et ettt e e e e e e e e 1

GM-120741 Bolt, hex. hd., 5/16" - 24 X 3/4" 1 vuiviieiiiiienieninan e e, 2

Page 55



EXHAUST SYSTEM

Group 13 FORWARD CONTROL VEHICLES PARTS LIST

MODELS
FIG. | PART DESCRIPTION R
NO. NO. -

rall e

GROUP (3-01—EXHAUST SYSTEM (Cont'd)
GM-271187 Nut and 10ckWasher, 5/16" =24 ... .ivsivnserrensecrnrennnnenreensnennennn, 2
(Muffler support to intermediate crossmember)

811292 Support, angle, MUfler vvivviiiriveivervessnnsns R AT 1
GM-120741 Bolt, hex. hd., 5716 - 24 X 3/8" .. \iiiviieniinsn SRR, 1
GM-271187 Nut and lockwasher, hex., 5/16" -24 .......cecvvvvrrnnn, rer R R R 1

(Angle support to crossmember)
Use With Four Speed Transmission

641874 Bracket, support, muffler to intermediate rear crossmember ...........oooeoninl... 1 i
GM-120741 Bolt, hex. hd., 5/16" - 24 x 3/4" ...... e S T e A 2
GM-271187 Nut and lockwasher, hex., 5/16" - 28 ... vureeeivsiieineseenanensnsoernnnrsnns 2

(Bracket to left side member)

642123 Clamp, exhaust pipe SUPPOMt .. .ovvvsienerinneernninnnnnons R P 1 .
GM-123774 | Bolt, hex, hd., 5/16" - 24 x 1.1/47 ... . .. . 0t 1 J
GM-271187 Nut and lockwasher, hex., 5/16" =24 .. .vuuverinsvieeeennsceenssseennnns 1
GM-120393 Washer, plain, 516" ....c.cuvvnnnns G S T 1

(Clamp to exhaust pipe support)

913454 | Extension, eXhaUSt PIPE . ..v\eerensisernnsensvnerens Shinss A AR ‘ 1

913456 "D SRS, BEBEIDIY +vuigmcsmn om s S S S S e 1

913457 *Support, exhaust system, aSSEMBIY .....vveesiniuieneneennreiinis i, 1
GM-120213 Bolt, hex. hd., 5/16"” - 24 x 7/8" ..evvvvnnrvnsn. v teteeenes e 1
GM-271187 Nut and lockwasher, hex., 5/16" =24 . .v\\uitiiieeerverneneeeesens s, 1

(Support assembly to bracket)
917383 | Support, exhaust pipe rear, aSSEMBIY ........vvevreeenenrnrsnns B —— 1

(Use with transmission brake)

Page 56



4

FORWARD CONTROL VEHICLES PARTS LIST

EXHAUST SYSTEM

Group 13
o e o e e e s e 2
A =='"='==$*=""‘:"?—“~:-:_:~__
FIGURE NO. 32 - EXHAUST SYSTEM - FC-170
Ref. No. Description Group No. Ref. No. Description Group No.
1 Pipe and flange, exhaust. ..  13-01 5 Pipe, tail ............ 13-01
2 Bracket, support, muffler. ..  26-01 6 Support, rear . ... ... ... 13-01
3 Clamp, assembly . . . ... .. 13-01 7 Support, front. . . ..., ... 13-01
4 Muffler. . .. .......... 13-01

Page 57



COOLING SYSTEM

FORWARD CONTROL VEHICLES PARTS LIST

Group 14
MODELS
FIG. PART DESCRIPTION R
NO. NO. o | o
[T 'S
GROUP 14-0I—-RADIATOR

910878 Radiator, assembly, 2-1/2'" €COTE ...c.evvivirnsierrnsorossnrnsiensssnsnserenns 1
GM-124128 Bolt caffiage 3875 16 11IY oo osmsnmsammpnsssmsmssrarssnon 1
GM-442827 Nut uglotk 3/BY <16 ... ecramnmmssnsiivinnssninmansnsiansmessaiiaivierie 1

912716 Pad 0SUlaT s s e R e i 1

911428 Washer ......coovvuns A 1
GM-120388 Washer, plain, 3/8" 1

(Radlatc-r to crossmemher)

921056 | Radiator, aSSEMbIY ... ..xecsecemssmmuasannin s sanansanonins sn ks mn s ssms-os 1
GM-123785 Bolt, hex, hd,, 5/16" - 24 X 1-1/2" o irereereiiiisiinniisiiassssssessasnanas 2

803420 ] 11 [ e 2
GM-271187 Nut and lockwasher, hex., 5/15" /[ — R A B R B AR AR 2

803421 T 2
A-11775 Washer, B/16" i v sneiamers s amns i iR T e e 2

GM-120393 WASHEE PIAIG IR oo oo S amsss A bss s M AR 2

803419 Washer, special v...ooevuuns e e e S AR AR S 2

(Radiator assembly to frame)

GIGIBY. | Brace radialor .ocimmsmnionsmanin ssmsimnsvisnmeissva e s smmeams s et s 1
GM-120213 Bolt haw, hd,, SALEY QA X TAY .. crnsmomammnnmunsnasspmssnmmnssessanmsns 1
GM-120368 Nilt, BB, S/IBY <20 i s iiaviivnesiimmsasins sy s rs i 1
GM-446363 Washer, plain, 5716 -cviisvmiinissmivevassms vaminme vevee v i« sseas 1

(Brace to radiator)

921057 Brace, radiator (11" long) ...vvvn ST I PP e T TS 1
GM-160505 Serow, 18" - D U/BT . civomniisssmnssovei sy sesas s e 1
GM-120380 LOCKWASHEL, 1/ ot rerer e ie it et eaereenstsanssassasansassesnnonsns 1

(Brace to radiator)

912211 Bracket, surge tank SUPPOrt ..v\ver v vrrernesnsaniesnsrarnsansissnnsransaanes 1
GM-120214 Lockwasher, 5/16" +vvvvivrrarrrvrnens beeeseaseasenetrianheestetnraninns 2
GM-120368 Nut, 5/16" - 24 . Iy s R e P PEeTIe T 2

916289 Bracket radiator, surge BAK ©o oo 1
GM-271190 Nut and lockwasher, NeX., 3/8" = 16 .viuuiieniesierineiniecesiosnrarensaan 2

(Surge tank bracket to cyiinder head studs)

912538 Cap, sealing, radiator filler neck surge tank (9 1bS.) +evvvvvivnrenniinnninennnnns 1 1
A-1126 Cock, drain, radiator . R A R S R T 1 1

910880 Guard wee:l and brush (Up to Senal Nn 55548 19915} ......................... 1
K-810598 Cllp, “1'"5/16" - 20 . 2

Screw, hex. hd., 5/16” lﬁx l" ............................................ 2
( Guard to fomrard crossmember)

916200 | Guard, weed and brush (Up to Serial No. 61568 - 14993) ..vvunruinvnrrrennnnenne 1
K-810598 Clip, speednut, "U" type; 3/B" .ciivivimmivesnisimmniiisnsninssnnnss vonisas 2
A-11775 WashEr- Pl BAIE™ S snana commmmrmomrin e s BT A SFTERTE R T 2

(Weed guard to front crossmember)
GM-123774 Bolt, hex, hd,, B/16Y - 24 X L-1/8" iiveniniinimsvmsnsesinmanvinias vsvamave 2
GM-442B26 Nut, hug lock, 5/16" - 24 ....... AT s S BT e SRR s n ST 2
A-11775 Washer, plain, 56" weiiiiim o iEms i i s e 4 2
(Weed guard to support)

912724 Rod, stay, radiator .....c.coieeniuiiernerreriioiiorsnnessesossiessennnnnnsas 2
GM-120382 Lockwasher, spring, 3/8" 4
GM-120369 NUE: NERs, /B =2 vvvonivivians v mtr s o s Ty S S ek i B

(Radnator stay rod to radiator and front cmssmember)

916170 Shroud, radiator, assembly (Use for radiator 316159) ...vveriiieneineinnienirenss 1
GM-120380 Lockwasher, 1/4" ........................................................ 5
GM-160505 Screw, pan hd., 1/8" = 20 X 378" «riuviiiiiiiieiieiiiei st aei e raaaas 5

(Shroud assembly to radiator)

734391 Stud, radiator surge tank bracket to cylinder head ........ SRR 2

916193 | Support, weed and brush guard, assembly (Up to Serial No. 61568 - 14993) ......... l
Gi-120668 Bolt, hex: hd,, 378" - 28 x 1-3/8'" i aviisiviiinnseiis vieaiesinsinaiiohiosis dies Z
GM-271193 Nut and lockwasher, heX., 3/8™ - 24 ......oiriieiiiii it i eeee e aes 2

(Support assembly to frame)
Page 58




e \

COOLING SYSTEM

FORWARD CONTROL VEHICLES PARTS LIST Group 14
MODELS
FIG. PART DESCRIPTION 2| R
NO. NO. CO
U | U
w '8
GROUP (4-0i—RADIATOR (Cont'd)
930937 Tank, surge, radiator, assembly (EXport only) ..o oevn oo vnvnnceenr vaereernennn 1
920452 | Tank, surge, radiator, @SSEMBLY ... ...t oot et et 1
GM-120214 Laekwasher, B8 cvsmmmvsvinm iaiinis s aiiismsna s viaiasi 2
Gpm-120368 NUERBRL SAVBY ST v s s s s s o e s s 2
(Surge tank to bracket)
920453 Tank, surge, radiator, assembly .. ...veiiriiiiiiiiiiii e 1
931877 Tank, surge, radiator, assembly (EXport only) .......cevvceiveinnnrnrvrninernnnns 1
GM-120214 o T R [ 2
GM-120368 NUE e BT 20 v s s b inis s i o o B R S Rt 2
GROUP 13-02-HOSE-RADIATOR
915749 Hose, drain, SUTZE ANk .. .. ..oviieieeinriiiie it iieintarnennnennss 1 1
649719 | Hose, by-pass (Up to Engine Serial No. J-162950) .. .eevevivrierneusreersnnneess 1
916295 Hose, radiator, water, iINBt e mimssasimiens s daiins s 1
911431 Hose, water outlet to surge tank ......cooevvviinninnnnnnn. R 1
916182 Hose, radiator, water, outlet, assembly ............ 1
911433 [ Hose, radiator to water pump, assembly .......ievveeriennannns R l
911432 | Hose, surge fank 10 radiator ......vivesivrinrineieeriniinerorreieiarrnssennns 1
916340 Hose, surge tank to shutoff valve ....coooiiviiiniiiirii i e e 1
914826 Hose, water outlet fitting to SUrge tank ......oovovrueriesioerenenrssenrannnrens 1
s T 1 T T D L] )
GM-272850 Clamp, hose, 5/16" (N0, 8) +vuervrivnrvneneeiasennsarsrasnassesssnensessnnnn 2
GM-272847 | Clamp, hose, 3/4"" (By-pass hose to nipple) (Up to Engine Serial No. J- 162950) 2
GM-452585 | Nipple, 3/ 18X 212" (Tea to water pump) . 1
GM-444122 Tee, N0SE 10 Waler PUMD .« .ooteeiee i et iiiere s rerarensessenennaaennns 1
917463 Vaive, shutoH (HoSE A0 teeY o s S G b e e s |
GROUP 14-04—WATER PUMP
649717 | Pump, water, assembly (Up to Engine Serial No. 4J-162950) ... vvvvuvrevnnenssnnes 1
12.2 649844 Pump, water, assembly (After Engine Serial No. 4J-162950) .......ecvvvrurnrennn. 1
800232 Screw and Lockwasher, hex. hd., 5/16" 1B X 2<1/2" . vvveirerineeiornnanannns 1
GM-431938 Screw and Lockwasher, hex. hd,, 5/16”-18 X I'" v 1vvievieneeeiinnianes vereeres 3
(Pump to cylinder block)

10-15 928008 Pump; Water, a8S8MbIY cew v imivsmimsasvesvmsimssann i ias s sy i 1
GM-122174 Bolt, hex. hd., 3/8"-16 X 1-7/8" 1\ .rvriiiiiiiiiiiin i ninrenreeann e 5
GM-120382 Lockwasher: 38" virvmmsnasaiens i e e s e s 4

(Water pump assembly to cylinder block)
332 808129 Bearing, shaft and slinger, water, pump assembly .........cvvuuneen. SR 1
649718 Body, water pump (For 649717 only) ..... 1

33-5 800884 Body, water pump (For 649844 only) 1

-7 736076 B AWARBI PRI yeivwen e aosomonsinsem st s s 1

-3 733808 COVET, WALET PUMP ... er e e ees ceus s amesansansansnsesnssasensoonssassnnonss 1

341 | GM-120228 Bolt, hex.hd,, 516" 18 X 5/8'" ..cvvenvsiosminiviveiis orvainnnscitassinis: 2

-2 | GM-120214 Lockwashel, §716" ..coovumsmmmommmmmmmsmimies cssmensssiesiausiis i 2

(Cover to water pump)

34-4 733805 | Gaskel, Waler URID COVBT wuwvnisniiiisus s iisonatinss shvisiansmne sansnes l

339 637053 Gasket, water pump to cylinder block ........covrerrerrvrennrrnsenrerensnseans 1

10-14 733612 Gasket, water pump to cylinder block ...eeunien i e ans 1

637426 Gasket, water pump bolt ........evvt.ns. R T R e 1

H-5 733804 IMpElIET, WALBE UMD o wiina suamsimonessmms s s e s s T Ciss 1

921476 Kit, water pump impeller and seal .........covevvernnnnnensnes Cerrerieeeerenie 1

Consists of:
1 Impelier
1 Seal
1 Washer

A-6839 Kit, water pump r8pair ... v eseriiieisiiieriiecre e raee e e P — 1
Consists of:
1 Bearing, shaft and slinger

Page 59



COOLING SYSTEM

FORWARD CONTROL VEHICLES PARTS LIST

Group 14
MODELS
FIG. PART DESCRIPTION 2| R
NO. NO. oo
[ I
w 'S
GROUP 14-04-WATER PUMP (Cont'd)
1 Gasket, water pump to block
1 Seal, water pump assembly
1 Spring, water pump bearing retainer
1 Washer, water pump seal
912622 Rit, waler pump 10AIT .« supoiivomiiinnisiiansnaiiniss SRR 1
Consists of:
1 Gasket, water pump to block
1 Gasket, water pump cover
701398 1 Hub, fan pulley
33-8 1 Impeller
1 Retainer, ring bearing
1 Seal, water pump
1 Shaft, drive (Includes Sleeve)
1 Snap Ring
649720 Nipple, by-pass, hose (Up to Engine Serial No. 4J-162850) ...............ccocetin 1
34-12 733811 PID: WATBE DUIND: isor-imvsciicmn s amms s mmmmn e eeraseieeesreiaiietrrtanane 1
33-4 | GM-103879 Plug plom: 387 8. M. coisnivimnmssiniuiniss s oy iiiie s s v 1
34-11 733805 RGNl [N BBAMNE: crumsnmssmmes i s s s s e e e 1
33-7 801049 | Seal, water pump, aSSEMBIY ....vvvieiimrresisrnrinrnsinsssssrnsrnrersanarnes 1
346 734955 Seal, water pump, 3SSeMbBIY Luvrvereierinrianeres e 1
33-3 636298 Spring, water pump bearing retainer ......... R R TR e e e 1
34-9 733803 | Shaft, drive (Includes Sleeve) ...cvvevvviinrinnnreeienies T e 1
34-8 733806 | S0AD RINE e emmnsmnns nmmmmmnmnrnemsnnsbnsda s s e a e e e S e 1
33-6 640034 Washer, water pUMP $8Al .uvvsvais voivimsmiioiiniissssas Vs sisinassnsiiuise 1
GROUP 14-05—FAN, FAN PULLEY AND FAN BELT
12-1 912582 Fan, assembly sisiviisimmiaivnisoysdissn i G e e 1
GM-9409106 Screw and Lockwasher hd. hex, 1/8"-20 X 1/2" «urevrieniniiinniiirinnnanens 4
(Fan blade to hub)
10-68 931997 Fan assemblvidibia0es) o s imeerss s i i S O R 1
916682 Fan, assembly (6 blades) vuveevierisriassersnsnnsnnes 1
921061 Fan, assembly (6 blades swept tip) «evviiuiiiniiiiienisiiieniiiirenaenieinens 1
1069 916147 Bolt: fam S/1BY2A ivasiviavin e sviii e G s A e m e Ve b S v 4
10-63 54066 NUt. elastic ston, D/IBM=2d ..cucvcovivmmonsinimimes sammsisassm s s s o 4
(Fan to fan shaft assembly)
811774 Bearing, ball, double seal .......cccoiiiiiiiiniinainns SRR 2
12-53 925331 Belt, drive, fan and generator ...... B S S bobng i 1
10-18 | K-733685 | Belt, drive, fan and generator ......vvvuvunnes . 1
910459 Belt, fan-drive-pulley, “N™ ccssiis s iniainmeimamaim sl nns iy v 1
911388 Housing, fan drive shaft, assembly .......cvvvrivivioninnnreieenniiriaienn, 1
912696 Pivot, fan drive shaft ........ccooiiiiiiviinnennns i AT S A R TS 1
GM-121224 Pin, cofter 3732 . 1" wuviniiaviaaii e SR 2
(Housing assembly to crossmember)
910460 Hub, fan drive pulley, asSembly ...cvveurivrinesinerorinesrnrrirreeeeniennenes 2
GM-106750 %oy, w5 ENBY Coiarnasnnannns i s 2
GM-442832 NUt, 100K 1721500 o ivnmiviis s s o TS S S SRS T 2
(Hub to shaft)
34-10 701398 Hub, water pump pulley, assembly ....vvvinsiveniiiianieeiinnineeiienninanas 1
10-65 916142 Insilator, 48N, TNt oo commmmimvsie simes s e s b s s o 2
10-62 924373 LG JAESRAH . s A At SR S s 1
10-70 | GM-123555 Boll e HdL, VIR AT s i e e R e 2
10-71 | GM-120383 Lockwasher, 7/16" ...vviivieniinrnnnnnnans R W A TR 2
(Lock to vibration damper)
33-1 536260 | Pulloy. Tan-ard WEREDIND i biienasinm i dnsasaes e 1
33-10 910454 PUTeY: 80 AIVE isismnmmsmmsmseior sesamiuse vams i s i s aws s 1
GM-9409106 Screw and Lockwasher, hex, hd., 1/87-20 X 172" cvriieiieienrenreraninnennns 8
(4 - Req'd. Pulley fo hub)
(4 - Req'd. Pulley to water pump pulley)

Page 60




